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This publication has been designed for use by Lotus Dealers, and may be updated periodically by the issuing of update
packages to the dealer network. Lotus policy is one of continuous product improvement and the right is reserved to
alter specifications at any timé without prior notice.

Whilst every cara has been taken to engure correctness of information, it is impossible to guaranree complete freedom
from omissions and errors, Or to accept liability arising from asuch omissions and errora, but nothing herein contained
shall affect your statutory rights.

F THE PARTS LISY

This perts list covers the Lotue Elah range, 1990 to 1995 model years, including USh and S2 variants. The manual is
arranged in function groups, as defined by the Contents page, and may sometimes use several versions of the same
function group to accommodate model variations - take care to establish the full vehicle specification in order to
properly identify the applicable parts liat section.

HINEERS
Pert oumbers used in this publication are coded as follows:

Modification Functicnal { Supply Ronte
Identifier Group {internal use}

RY1 © O\ RH i 2 3 4| F

vehicle/Engine Type Part Serial
Rumber of First Usage Rurber

Bodification Tdentifiar: This letter jidentifies a versich or medification of the part., Part numbers with different
prefix letters may or may not be interchangeab’e - refer to the remarks column.

Vehicle/Englne Type Humber: The type number indicates either the model or engine type on which the part was first used:

026,036,045 ,500 - . . .Elan 075....Elite 81 082...,Esprit Turbo 085, ...Esprit 83
050....Elan +2 076....Eclat §1 083....Elite S2 089. .. .Excel

046,054,065,074- - . .Europa 079....Esprit 81/82/82.2 084....Eclat S2 100....Elan 1950

307 itre N.A. 910 = 2.2 litre turbs 911 = 2.2 litre Chrysler 912 = 2.2 litre H.A. 920 = 2.0 litre turbo

o

2.0 1
100 1.6 litre N.A. or turou




[ - .- - ————— e =

Vahicle Project Code: The project code is used for intarnal auditing purposes.

Fonctional Group: A single letter indicating the functignal area of the part's first use:

A = Chassis E = Engine J = Brakes F = Heater & A.C. 1] = Hard Trim

B = Body F = Transmission K = Cooling Q = Clutch vV = Saoft Trim

C = Fronk Suspensicn G = Wheels & Tyres L = Fuael System R = Finzl Drive W = Standard Fixings
D = Rear Buspension H = 8teering H = Electrics 5 = Exhaust

Function Code: A four digit ecde indicating the functional area of the part's first usa. See Contents page.
Part Serial Wuomber: & four or three digit number with different sequances for each functional group/code.

Supply Route: The suffix letter iz used for procuremant purposes by factory personnel.

YERICLE 1CERTIFTCATION WIIMBER

The Wehivle Identification Mumber {(VIN) is recorded an a ber code labe] fixed te the area adjacent to the bonnat catch,
inside the front engine compartment. The number is stempad an the gutbosrd face of the right hand *ear chassis leqg. The
YIN must ke gquoted with all parts enguiries. There are two variations of the VIN, one being for Domestic and Export
markets other than for the USA, which complies with European Econdamic Community [EFC) directives, and ane for USA which
complies with requirements laid down by the Waticonal Highway Traffic Safety Asscciation (NHTSA}.

The zeventeen characters af the ¥YIN are coded az szhown on the two pages cverleaf:

HOTESR
1. 0Only one serial number sequence is used for all variants of model & market, but the numerical sequence restarts each
mdel year.

2. 1990 Model Year Elan production cammenced at VIN serial number 6100. 1991 and 1992 model Year serial number
sequences start at 6000. 1995 Model Year serial number sequences start at S 6300. Serial numbers alone should nevar
be qucted, Either quote the entire seventeen characters, or prefix the serial number w1th the model year identifier
(character 10}. e.g. M 6072

3. For change point identification in this parts list, only ¥IN characters 10 {mﬂdel year}t and 14 to 17 (serial number)
will be listed. e.g.:
M 5072 {('9] model year, serial &072)
B 6200 ('94 model year, serial €200}
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Domaet ic rt YINH

Engive Bedewion Spesc.

L

1=ECE 15.04
2=49 SBtates (USA) *
Engine Typa 3=california
Nanaf acturer ZH1=4XE1-N Plamt 4=BB_}'TE{EEC *
Tdemt 1T lex H.A. 1.6L S=Japan
Coder IT1=AEX]1-NT H=Bathel 6=50 Statez (UBA) & Japan
Turbo 1.6L
S, c c Ak i L 1 3 =% o
1 2 3 4 5 b 7 5 9 o] 11 12 13 14 15 16 | 17
¥ehicle Typa Fode] Chazgiz/ Berial Fuber
Year Body Typa
100=Elan
L=1990 A=RHPD with catalyst
W=1991 F=LHD with catalyst
H=1992 0=PHD without catalyst
h P=1993 H=LHD without catalyst
HFEACTRED Iy LDTLE CAmA LD R-_-lgg‘
- 5=1995
TR S —
VEMIFLE IDENT, Wumain I.\’.IEIJI'FILIII‘JHH# YIR 1ﬂﬂ1

Mo ] FRRT LUEHICLE WE I DT
sl L COMBLHED L TgaT

Potnt AR EIEI-E'!'H IEE g Fomy 1 W

-

LOTUE CAAF LTE.
HETHEL
HOAFOLK

VEHTCLE JCEHTIFICAT ION MUMEER

USA type
[FETMRCECRAENI | vm 1m0
SCCOAIRBANHF 2173
e M5 e
- = 173456 |
Engine :
’ ﬂiﬁﬁmﬂ- Eﬁiﬁmfm mlahalr :-ngine m;_-m or

S

e:f)

—rt

* catalyst spec. eama
for Elan

** ]irted far change
point identification
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U3h Typa YIN
Model
Year
T =19%90
Baries Ooption M =1991 Ehassisfnnﬂf Type
A =%eries 1| 1 =Manual N =1992 =FHD with catalyst
2 =Man+hC P =191 F =LHD with catalyst
3 =Man+BRC+PAS| R =1994 D =RHD without ratalwyst
Hamfacturer 5 =Man+pPhB 8 =19495 H =LHD without catalyst
Tdent 1fier
Crude:
c C_ [E.) 3 x ¥ o & wh
1 2 3 4 s 2 7 B 3 10 11 12 13 14 15 le 17
Saria)l Whaber
Mol Engine I Check | Flant
G =Elan | 5 =4XEl-W Diqit | H =hHethal | Engine Emission Spec.
WA 1.6L 1 =ECE 15.04
6 =4XE1-MT Restraint 2 =49 States {(USA)
Turbe 1.6L| & =Active Belis 3 =California
B =Inflatabkle 4 =88,/76/EEC
Restraints & 5 =Japan
Botive Helts & =50 SBtates [USA}

P =Pas=zjve Bells

** Tigted For chahye
point identification




ELAMS EN¥L BISTORY — "90 N.¥. COMMAUTN

The type M100 Elan was produced in what has snbesquently becowsm known as *Beries 1' form, between January 1990 and Taly
1992, and in 'S52' form from duly '94 to Aoguet '95. 51 mdels were produced in naturally sepirated [(N.A.), non-catalyst
turka, and catalyst turbe form, with driver's side supplementary inflatable restraint {5.I1.R.} available for the U13R end
some octher IHD markst=. UAA type S.I.H. equipped cara uveed a chassole differing in constraction detail at the front, wilth
a correspondingly modified body using a marginally extended nose. The rear body section on these cara alse differed in
the constrmction and the attachment of the rear aerofcil, a feature which iz referred to as a 'stage 2 ' body.

Hote that the W.A. model waz produced in BHD U.X. form only, with a total of 12% built, wherecas approximately 3,726
turbo {2.E.) cars were produced in various configurations For worldwlide markets. All Elan 52 modelz are non-USh type
catalyst turbos, of which there are approximately 800 cars,

The only major specification changepoint 1z that between 51 and 52 nodels, but aome of the more significant running
changes are listed below;

1990 Mods] Year introductioa- Jamuary 19903, ¥IR L 6100

Introdortion of "pod' type z2ingle pivol headlimgp wchanizs: Jona 1990. VIR 1L 5300

-~ The 'frame and flap' or 'opers qlass' type hesdlsmp mechani=m incorporating seper@iely pivetted hesdlmmp carriers and
cover flmps, Wae replaced by a system using unitary rear pivotted pode similer to those uysed on Esprit and Excel
models.

1991 Model Yaar inkrodortian: October 1990. YIN N G000
= Bo correzponding specificatlon changes.

Change of rear suepeneion apti-1ift engle: Jamary 1991. VIH N G544
- Angle of rear lower wishbone changed from 5* to 239,

Introdection of Du Font body palnting process: Jona 1591. YIR M 81140
Introdwtion of reviesd soft top hood apd dAoor weakher saals: July 1991. VIN W 8161

19592 Wdel Yaar introdoction: October 1991, vIH B 6000
-~ Fo gorresponding specification changes.

Instrment pamel illumination switching: Octobar 1991. VIN B 6251
- Instrument panel lights come on with igonition instead of only with extericr lights.

introdoction: July "34. YIN E 6001

- Factory £it alarm/immobiliser, and zingle ey lock operation.

- Lengthened and &ngled parking brake lever,

~ Redesigned centre tunnel trim, seat trim, door trim inzerts, fagcia badge, Wardi steering wheel.
- Revised roadwheels and tyres, suspensicn &nd steering components.

- Beviged electrical equipment layoub.

1995 Acdsl Year lntroduction: Ocbtobsr 1954, VIR S5 6100
- Mo corresponding specification changes.
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Function Code

10.00

10.01A
10.03A
10.03A
10.04A
10.054
10.07A
10.07B
10.05%A
10.11A
10.12R
10.1%4A
10.174A
10.23A
10, 31A

11.00
11.01a
11.024

12.00

1Z.01R
12.02A
12.084A
12 .G7A
12,098

13.00

13,014
13.03R
13.05A
13.11A
13.27A

14.00

14.01A
14,054
14.07A
14,123

15.00

15.01A
R W g—

Contente

BODY STROCTURE

Bodyszhell, Body Panels & Body Repalr Sections
Floor Pan Repalr Sections

Body to Chas=sis Fixings

Floorpan Bobbins & Grommets

Windscreen Pillars., Body Crossbeams

Prior YIN * 'Frame & Flap' Type Headliamp Machaniem
From ¥IR * 'Fod' Type Headlamp Mechanism

Front Bonnet, Hinges & Eeleaze Mechaniam

Rear Boot/Trunk Lid & Hinges :

Hood 3towage Lid, Hinges E Release Mechanism
Door Shelly/Beam Assembly & Hinges

Devr Handles & Lock Mechanism i
Bumpers, S5ide Radiator Ducts, Spoilers & Grilles
Towing Hook, Tie-Down Eves & Jacking Plates

GLAZTRG, DOOR WEATHERITRIPS, WIHDDW LIFTS
Glazing, Weather Strips & Sesals
Door Window Lift Mechanism & Channels

EXTERIOR HAETWARE & TRIM

Exterior Attached Panels

Soft Top Assembly, Seals & Catches
Badges, Decals & Insignia

Licence Plate Mountings

Door Mirrors

SEATS & SEAT BELTR

S8pat Runners & Fixings

Seat Frames & Becline Mechaniam
Seat Foams & Suspehsion

Trimmed Seats & Covers

Seat Delts

PEDAL BOR & FASCIA

Pedal Box & Pedals, Throttle Cable
Fascia & Column Shrouds

Instrument & Switch Mounting Panel
Glovebox

INTERIOR TRIM

Heagder Rail Trim

Funcilon Code

30.00

30.01h
30,154
30.19a
30.21A
30.21B

31.00
31.01a
31.03h

32.00

32.01A
32_.03A
32,054

33.00

33.01A
33.03R
32,054

34.00
34.01R

4000
40.01A
40.018
40.03A
40 .05A
40.07h
40.09A
40.11h
40.13A
40.15h
40.197R
40.17B
40,194
40.21A
40234
40.23B8
40.25h
40._2Bh

L '1
Contents '

CHASSIS

Chasgis

Chassis Front Underframa

Longerons

{(Non-5_.I.R.) Chassis Front Frame
{5.1.R.} Chassis Front Frame

SOSPERSTON
Front Suspension
Rear Suspension

STEERING

Manual Steering Rack & Lower Column

Pawer Steerifng Rack & LoWer Column

Upper Steering Column & Wheel, Ignition Switch

BRRAEES

Brake Calipers & Discs
Hydraulic System, Pipes & Hoses
tarking Brake Mechanizm

MHEELS E TYRES
Wheels & Tyres, Spare Wheel Retention

ENGINE
Engine Assemblie= & Cylinder Block Misc. Parts
Engine Mountings

Gil Sump

Cylinder Head, Gasket, Velves & HAydraulle Tappets
Camshafts & Housings

Pistons & Connecting Rods

Crankahaft & Flywheel . .
Water Pump & Thermostat ?ﬁiwfﬂilﬁ%pﬁwLJFRQ*ﬂﬂ
Lubrication System, 0il Pump & Filter

Naturally Aspirated: Ignition System

Torko: Direct Ignition System

Alternator & Starter Motor

Exhaust Manifcld, Turbocharger

Freon 12: hir Conditioning Compressor

R 134h: Rir Conditioning Compressor

Power hssisted Steering Pump
Gagkets & Sealants




1s-0TA
15,098
15.11A
15.13a
15.1%a
15.21n
15.23h
15.30R

1&.00
le.01A
16.02A

17.00

17.01A
17.03A
17.0%h
17.064
17.06R
17.07h
17.09n
17.11h
17.13A
17.15n
17.15R
17.1%A
17.21A
17.27h
17.25A
17.31h
.. 17.234

] 1800
: iB.01A
1B.028
18,038
H 18.03B
18.05A
18.07A
18.0958
18.11A
18,138

19.00
12.01A

19.0%%

'R’ Pillar & 8ill Kick 41.00 BELTS & PULLEYS

'R Post Caps

'B' Poat Trim, CTapping Rail & Speaker Baoxes
Coor Trim Panels & Inserts

Tunnel Top Trifm, Gear Lever &k Handbrake Gaiters
Hood Stowage Area Trim

Eear Lamp Internal Covers

Intericr & Boot Carpets

SOUND THSULATION
Fassenger Comparkment Scund Insulation
Body Underside Sound Insulation & Ssals

ELECTRICAL

Harnesses & Leads

Relays, Mcdules, Horns & Inertia Switch
Driver Operated Switches & Cigar Lighter
Engine Management ECM & Sensors

5.I.R.: Inflator Mcdules, D.E.R.M. & Sensors
Instruments, Sendexs, &k Clock

Speedo Cable

Lamps {except headlamps)

Headlamps

Prior ¥YIN * 'Frame & Flap' Type Lift Mechanism
From ¥YIN * 'Pod' Type Headlamp Lift Mechanism
Fuses & Circuitr Bresksers

Windzcreen Wiper Mechanism & Washers

Audic Equipment, Speakers & herial

Earth Braids & Suppression Devices

Battery & Battery Cables

Alarm Systems

HEATER/ATR CUNDIFIONIRG

Heater Ascembly

hir Conditiening Evaporateor Unit

Frecn 12: R/C Plumbing, Condenser & Req. Drier
R 134A: A/C FPlumbing, Condenser & Rec. Drier
Heater Flumbing

Interior Blower Motor

Mechanically Operated Parts & Controls

Vacuum Operated Parts & Controls

Ducting, Outlets & Vents

LABETS & LITERATURE
Labels
Owner's Handbooks & Service Notct Manuals

"

41.01A
41.03A

42.00
42.01A
42 _0B3R
42.07h

43 .00
43.03n
43.058

44 .00

44 .01k
44.034
44 . U5A
44,058

45.00
45.01R
45.03h

45.05A8

46 . (0
456.01A
46.034h

47.400

47.Q1Ah
470348
47 . G5A
47 . 068
47.07n
47 .054
47.11n
47 .15h

&0.00

&0.01A
&0 .0Zh
a60.0348
&0, 040
&0 . 05h

Camshaft Belt,_Tnothed Fulleya, Tensioner
Auxiliary Drive Belts & Pulleys

IRDICTION SYSTEM

Rirbox, Chargecooler, Industion Plumbing
Fuel Injection Syatem
Inlet Manifold, Plenum Chamber, TAC ¥Vhlve

EMISSION EQUIPHENT
Ermission System Vacuum Hozes

- Vacuum Yalves, EGR Valve, Crankcase Breathers

FUEL S5YSTEN

¥uel Tank, Filler Meck, Flap & Release Mechaniem
Fuel Pump/Sender Unit, Filter & Pipes
Ran-Catalyst: Fuel Tank Breathers, Roll-Ower Valwve
Catalyst: Breathers & Evaporative Loss System

EXHAUST SYSTEM

Catayst Exhaust System
Non-Catalyst Exhaust System
Heat Shields

COOLITRG SYSTEM
Radiator, Fans, Header Tank & Flumbing
0il Coolar & Hoses

TRAMSNTSSTON

Clutch & Release Mechanism
Transmission Assembly

Gear Change Mechanism - External
Gear Selecticon Mechanism - Internal
Gears, Shafts & Bearings
Speedometer Drive Gaar
Differential

Driveshafts

TOOLS

Toolkit & JTack Stowage

Engine Special Toals

Fuel Injection Special Tools
Transmission Special Tools |
5.I.R; Brakes & Body Special Toels

-
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mgm crmrrERera . Bodyshell, Body Panels & Body Rapair Sections AATITY
10.01A PAET [EECRIPTION PART mmpen | RHD LD FERARES
1 Front Tepshell Aszembly ALCOUBOSG2S 1
b " " AlOOBR1IZ2475 1 except S5.I.R.
" " " R10OEB12G1S 1 5.1.&.
5 Setzcrew, M6 x 16, top shell to dash panel ROTSW1D2AZ 4 4
) Washer, flat, W6 x 18, top shell to dash panel BORZWAD1RF 4 4
Spire Hut, captive, MG, * noowom R1COWERT2F 1 4 {5.T.R. = Supplwmantary Inflatable
1D Setgcrew, WM& x 25, frcmt top shell fixinq AQOTSW1031F 2 2 Reatraint)
11 Washer, flmt, HE & 15, " " ROTENADISZ 5 L
12 Washer, flmt, " " " ROTENA0222 5 g
15 Setscrew, ME = 15, front top shell te cha=sis AI100BCAS4F 1 7
16 Washer, flat, M& » 20, " " n n ROTEW4016T ) 2
20 Setscreaw, ME x 16, tep mhell/front erash struet, { AOTTR1078T 3 k| )
21 Hasher, flat, W6 x 12, " " " " AGTEWA013Z 3 a } except 5.1.R,
22 Jacknut, WE, " " " " AROTEWINAAZ K| 3 ¥
25 Setcorew, H8 x 30, top shell uhula:rch rluﬂ_ng AQISHI0IZE 4 -'r
o] = Washay, Clab, M6 x 25, AOIENE017Z g B
27 Shim Washer 'C', frant top ghell ndjus’r. A1DORDEIIF AR B/R
28 Nut, Bylos, Me, " " " w/larch Tiwing ROTEWACODZ | 4
30 Cremtwt, blanking, front top shell A100BA125F 2 2
3l " n daiper nocesa holea ALQUBR1ZTE g a
iz Foam Strip, sesling, top shell to dash panel Al00BO431Y AR AR
is Edging Strip, rubber, top =hell AOBSUROROY A/R MR
40 'A' Panel Cuter nssent-ly, CiD0BOZGZY 1 1 jwith side repeater Lemp apecturwe
dl " " " 1H C100BO20O3E, 1 1 )
" " " " FH Clo0mO9eedr 1 1 *ng gide repeatar lamp aperture
" n " " Lh ClO0BODEIR 1 1 >
44 Shim, 'A' panel outer A100P2509K 2 2
45 Wasgher, flat, WM& x 15, 'A' panel uutgr top fix AO7SWAD15Z 4 4
46 Washer, spring, MG, " " " " ROTEWA03RZ 4 q
AT But, lock, MG, " " n o " RODIWINHSF 4 9
50 Setscrew, Mo % 20, 'n' panel cruter lower fixing | AOTSW1CIDZ 4 4
51 Clamp FPlate, " " " B10CE1262F 4 4
82 Washer, ME x 12, " " " " " ADT5W4013Z F 3 4
54 Jacknut, M6, ™ " " n " ADTEWIDAZ 4 4
Elan
Pagpa 1 10.01R8
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FIRCTION - QUORRTITY
CI:II: COMTERTS: Bodyshell, Body Panels & Body Repalr Sections
10.01A PART NEBCRIPTION PART NOMBER | RHD LD REMARES
55 'A' Foet Covar, RYH B10ODBOGGEZK* 1 1
56 " " n LB BIDOBOLIB1K> 1 1
" " H fH C100BO 182N * 1 1
*ooom M H C100BOGHIK> 1 1
Rocker Cover (=ill}, outer, ®H A100RO1GAK 1 1
)] " " " " L R1O0BOLGSK* 1 1
Infill Panel, rocker cover, HH AlO0RD1BRK® 1 1
63 " " " " LH AIOOBOLGTRY 1 1
64 Plug, wax injection access hole blanking A100U0156F 4 4
&5 'B' Po=t Cover, RH D100RO248K> 1 1
=1:) " " " LH D100BG24TE 1 1
67 Resr Topshall AlQOROASTE 1 Stage 1 body)
n " Al1OOBO9SAS* 1 Stage 1 body) =ee introductory pagec
" " A100B12538* 1 Stage 2 body)
70 Rear Quarter Panel, RH AR10QBO23BK* 1 1
71 " " " 1H A100B0O239K* 1 1
75 Rear Trangam Fanel E100B0113J* 1 1 Licence Flate 520mm x 1Z20mn
" " " E100BRiD26T" 1 1 " " 372mm % 148mm AL
" " " E100B1093T 1 I " " 330mm x 165mm  Haf
" " " E100B1092T 1 " " 305mm x 153mm FED
Grommet, blanking, rear transom pansl A100BG125F 2 2
80 Film Tape, 'A' post te infill, LK Al00B}203F 1 1 )
81 " " " toon " RH B100B1204F 1 1 i
TH3 " " " ™ m =311, IH A100B1205F 1 1 ]
B3 " " " wou " RH ARIOOBLZ06F 1 1 Jprevents paint cracking at joint lines
24 " " 'B' post Lo rear top shell, LH R100B1207F 1 1 1
850 " " " " n " " " HH RIOQB1208F 1 1 )
15 " " " " " gill, 1IH RIOGR1IZDSF 1 1 ¥
g7 " n " H " " RH Al100R1210F 1 1 3
90 Bodyshell Asseambly A100BOSTIS 1
" " L100B02738 1 except 8,1.R.
" n AR1OOBODTGS 1 3.I.E.
* THESE PARTS AVATLARLIE CEHLY TO LOTUH
APPROVED ELAN BODY BEPARTR CENTRES.
Elan
Page 2 10.01A
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mﬂll rWTERTS: DBodyshell, Body Panels & Body Repair Sections ild
16.01n PART DESCRIPYICH FART NUMBER | RHD LHD REMARKS

93 Repair Section, bodyzhell front half AR1ODB11735* 1
" n " " " A100OB11748% 1 except S5.T.R.
" " " " " R10OB117SEY 1 5.1.R.

a6 " " n raar half Al00B117ES* 1 i} Licence Plate S20mm x 120mm
H " " " " B100B11T6S* 1 1 " "o 3T72mm % l48mm
u . " " " C100BlitesS* 1 1 " " 33mm x 165mm
" " " " " D100Bl11765* 1 1 " " 305mm %X 153mm

100 Front Bulkhead Panel B10OBOZBAK* 1
" " n C100B0283.J* 1 except S.I.H.
" " " A100B10473* 1 5.I.Rk.

103 'R’ Post Diaphragm Panel A10DRO593TN 1 1

* THESE PARTS AVAILAHLE QRLY TO LIFTUS
AVPROVED ETAR BODY BEPRAIR CEMTHES.

Elan |
Page 3 10.01R
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FUNCTION CUANTITY
OMDE | cowmreEEYs: Floor Pan Repair Sections
BOH
10.02R PART DEBCEIPTION PRART WIIMPRER ] 5.1.R. | 5.1.R. BEMARES
1 Floor Pan Assembly B100B12593% 1 Stage 1 body} see introductory pages
n " " A100R12718* 1 Stage 2 body)
2 Repair Section, Floor Pan Front Half B100DBOE9GS* 1 :
T b n n " [} thDEl 1DES* 1
3 " b " " " Quarter, RH R100OBOROAST 1
" n " " " " RH R100OBL1I00SH 1
3 " T " " M " IH B100BO397S* 1
Lb3 1"n ™ mn b1} it IH RlﬂﬂE 1 lngE* l
5 " " " " Centre Section, ER ARI0CBOSOOS* 1
n L)) b ] Tl " i1 R'H' A lﬂﬂEl 1 125* l
=1 " " n " " " LH ARI00BOBGSIS* 1
H n " " " " LA BR1G0OR11115* E
T f " " " Mid Sectien, RH R10OROQO2S> 1 1
g " " " " " " H R1O0OBOSO1S* 1 1l
9 " " Floor Pan Hear Quartar, RH A100P0D9045* 1 1
10 " " " " " " LH RIQOBO203S* 1 1
11 " " Full Shart Rear R1ODRGA0SS* 1 1
12 Flate, 5ill repailr R100BGANESk kiR E/R

*EESEPA_H!BH?MGNLYTDI_QIUE
AFFRCVED ELAN BODY EEPAIR CERTEES.

Elan
10_0D2R
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FUNCTEON QOANTITY
CODE corearg: Body to Chassis Fixings
10.03h PART OESCRIPTION TPART MUMBER | ALL
1 Betscrew, W10 x 40, footwell to chassis AQTOWZ052Z 4 Ho shims > alternatives
. " Pohnoom " h " A100ADBLOE 4 =
" M1ld = 65, " " n A100RED2EF 4 With shims
2 Washer, flat, M10 x 3i0," " T BOTOWADZTZ 4
Shim Washer, lmm, body/chassis/toe board A100W4137F A/ §
" " 2tm, " " o n R100WAL138F /R Y If fitted
" n Jmm, " " n " AiDOW4A139F /e )
3 Setscrew, MB % 25, 'A' frame & body to chassis RO75W10332 2
4 Waehay, [lat, ME x 25, " " "o " ACTSWAOZ1E p
5 Spacer, " " wen " MR1CGDADRITFE 2
£ Insulater, body to chasais AR1ODROS3EF 2
7 Setscrew, M10 x 30, rear bulkhead to chassis ROTSW10452 4 } alternatives
" mowon " " " n ALOGABNZAF 4 1
8 Wazher, flst, H10 = 30, " " " AO75WAD2TZ 4
g Setscrew, M1D X 30, body to guspension turret AQ7SW10492 2 » Mo shims
L1} 1] n T L1} " 1t fr HIDURG'DEBF 2 ')
Setscrew, M1 » 35, " " " R1OOROBEAF 2 With shims
Shim Washer, lmm, body to suspension turret AIOOWALITF A/R i
" " 2mm, " " " " A100W4138F A/R 1 If fitted
* " Arm, " " ” " A100W4139F AfR ]
10 Washer, flat, MI0 x 30, body teo chassis fixing ADVTEWAD27 2 4
11 Hut Plate, M10, " " " " BlOOKD1G3F 2
12 Setscrew, M10 = 45, body/wheel bracket fixing AOYEWI053E 2
13 Washer, flat, Mi0 = 30, rear body/chassis fix AOTSW4027Z 4 {2 washers used to space spare wheel brkt.)
For seat ruuner/inboard/boedy/chassis
fixings, see 13.01A
Elan
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FURCTION QIRETIYY
CODE CHTERTS: Floor Fan Bobbins & Grommets
10.044 FART DEECRIPTICN FART RMEER | ALL
i Bobbin, W10, female AXTEBI2R2E 4
2 Spacer, M10 bohbin, mzle AIDOBOAOEF 4
3 Bobbin, MiZ, female AXISBIID4E 23
4 Spacer, M12Z bobbin, female AXTSB2267F 23
3 Bobbin, 'B' post tie bar to floowpan A100RG4AGF 2
& Grommet, blanking, rear stay access hole X0S54.J60052 1
7 " " floor tooling holes R10OOREIZ3F 4
" " tunnal AQB9UG135F i
n " tunnel A10DB&1GOF 2
10 " " rear transcom R1COMGOB4RF 3
11 " " AOBZUBO7IF 1
12 " Op&n, evap. cannister vacuum pipe Al1DOLEODGF 1
" " fuel hose conduit thro' floor AU3EBRE16TE 1

Elan
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FURCTION . - PUARTITY
OO0 coWTERTS: Yindscreen Pillars, Body Crossbeams
10.05a PART DESCRIPTION PART NUMEER | RHD LHD KFMARES

1 Pillar, windscreen, RH GlO0B1268F 1 1
2 n n LH GlO0B1267F 1 1
3 Setscrew, M10 x 55, precote, pillar/'A' post Al100RE0ZEF 4 4
4 Bolt, M1 xz 55, pillar/'AR' post front lower ROTIRZOSTP 2 2
5 Washer, flat, M10 x 20, pillar flxings LO7TEWADZAZ & 6
2] Shim, pillar to "K' post RLOORCESAT AR /R
10 Header Rail, windscreen DI1OOBO1E1F 1 1
11 Setecrew, WM& ® 12, header rail to pillar A100W1055F 4 4
12 Washer, flat, M6 x 12, " " " " BOTSWAGI3Z 4 4
15 Scuttle Crossbeam LI10ORO2S2F* 1

" " MINOAGESIE" 1 Except S.I.R.

" " L1Q0R0253F* 1 5.1.R.

20 ghim, crogs brace to pillar, 1.0mm D100R0ZEEF L/R h/R

" " " " " 1. 5mm D100RDZETF R L/R

" " " " " 3. Dmm D1O0R02E6F A/R L/R
23 Wut, Wyloc, M10, cross brace to pillar AOTS5W3011Z 2z 2
25 Scuttle Brace, 'A' Frame, scuttle beam/chassis E100RQSB3F 1 1
26 Edging, rubber, cross brace support ADBSUGOEOY AfR L/R
27 Setscrew, MEB x 16, zupport to cross brace L10OW110TF 2 2
2B Washer, f£lat, M8 x 20, " " " " A0TOWAQ19F p 2
as Strut, 'A' post to longercn, RH BE100AOG19F 1 1
36 " " " " " LH Bl1OOAOG1EF 1 1
a7 Setscrew, M6 % 12, 2ttt to 'A' post LO7EW1G2TE 4 4
38 Washer, M6 = 12, " non "o AOTEWA013Z 4 4
40 Cross Beam Assembly, "B' post D10DR0SBEF* 1 1
41 Sarscrew, M8 x 20, cross beam to 'R post BOTSW1038Z 4 4
42 Washer, ME x 16, " " " " AQTEWAGZODZ d 4
45 Tis Bar Assembly, 'B' post to rear wheelarch, RH { F1O0BRO402F* 1 1
46 n T n 1" n 1] L1 L1 LH Fluunu4u3F* 1 l

* THESE PRARTS AVIALAHLE ONLY T LOTUS
APPROVED ELAN BODY HEPATR CENTHEY.
Elan
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FINCELON QUARTITY
K CONTENTS: Windscreen Fillars, Body Croesbeams
10.05A FART DESCHIPTION FRART NIUMBFR EHD IHD REMARES
49 Shim, tie bar to wheelarch, 0. 5mm A100ADA1EF AKR A,H'R
" " " " " 1.0mm A100R0419F A/R A/R

50 wWasher, " ¥ " " A100AGEETF 2 2
51 Hut, Wyloc, M10, tie bar to floor pan ROTSWINA1ZE 2 2
52 Setscrew, M2 x 20, tie bar to cross beam ADT7EW103RZ 4 4
53 Wacsher, MB x 16, noow " " " ADTSWL020Z 4 4
55 Strut, top shell rear corner support A10DROESEF 2 2
56 Setacrew, M6 x 16, strut top fixing ADTSW10BR22 4 4
57 Washer, flst, M6 x 18, " * " BOBZWAG1EF 4 4
58 Nut, Hyloc, M6, o " ROTSWAN0DSE 4 4
&0 Setscrew, WME ® 20, strut lower fixing ROTEWI0ZRZ 2 2
&1 Washer, MB = 25, " " " ROTSW4021Z 2 2
62 Hot, Nyloc, MB, " " " ROTSW3N10Z 2 2
65 Setscrew, M10 x 55, 'B' post tie bar fiwing ALOOWGE026F 2 2
EE Wacher. flat, " “ " " " ALOOROGETF 2 2
67 Backing Plﬁte, " h " * " AIOOED4BAF 2 ]
68 Backing Dise, " " " " " AR1COBO4BSF 2 2

Elan
Page 2 10.05A



13

ELAN
10072 PRIOR VIN=



) ) )
!
FURCTION CORNTITY
COOE CORTENTS: Prior VIR * 'Frame & Flap' Type Headlamp Mechanism
i FRIOR
10.07A FART DESCRTPYION FART NIMBER | VIN * REMARES
1 Flap Assembly, headlamp cover, LH C100B024 3K 1
" " " " HH Cl00BDZ242¥, 1
3 Pod Front Location Pin, IR flap A100BOBEAF 1
" " " " KH " RI100OBOBEAF 1
Screw, M4 x 12, location pin to flap BIDMW1LI0LF 4
Wazher, flat, M4 x 2, " » " AOBRIWAQG9F 4
Hut, MNyloo, M4, " now " ADTSWI04ASEF 4
10 Allen 8crew, flap assembly pivot BOTSWIOLTFE 4
11 Hinge Bracket, headlamp flap D1OgBLTESF ?
12 Screw, M6 2 30, hinge to body ROTSMI03ZZ 4
13 Washer, M& x 25, " *on AOTER4GITZ 4
14 Screw, hemdlamp flap upsiop A100B0394F &
15 Hut, M5, upstop screw adjust/lack A100W3110F B

* ¥IH L. &300

{'Opera Glass' headlamp mechanism)

Elan pricr YIN *
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FURCTION}- QUANTITY
e CORTERYS: Frou VIN * 'PFod’ Type Headlamp Mechanism
FROM
10.078 PART DESCRIPTION PART NUMBER |VIN * REMARKS
1 Headlamp Fad, EH A1O0B1I1603 1 } Frior ¥YIN ¥
2 " " LH AlHIE1I1H18 1 } 1 VIN B 8212
" " BH = A - B10OBIIGOE 1 » From YIN ¥
" 1H * H'ﬂ‘bf’m Frd M'BlDDEllGIS 1 y
3 Hinge, headlamp pods E100RO759F 2
4 Scraw, ME& x 30, hinge to body ROTSW103ZZ 4
5 Washer, W& x 25, " " AOBZ2WA131F 4
g Ehim, hihge mounting AIOOBUELIF 12
7 Brace, hinge mounting plinth to h/l motor, EH B1ODBEOS24F 1
Ly n 1] m n 1] b ] ']'_H Elnnaﬂ993r 1
9 Ball Joint, headlamp pod pivet A1ODBRO2RAF 4
10 Bivet, balljoint teo headlamp pod A]1OOME4S4F a
11 Screw, M6 » 18, Dod Pivol AlOOROBRIF 4
12 Infill Panel, headlamp pod aperture, EH BlOOR10I2K 1
" . n " " 1A BLOOB1023K 1
14 Screw, M& x 16, infill pansl to body ADTEHLR090F 4
15 Washer, M& x 12, " " " " ADTEW40132 4
16 Jacknut, WM&, n " H " AUTSWINI4Z 4

* ¥IN L 6300

Elan from VIR *
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FUNCYION - - CIANTTTY
COOE comTERTS: Front Bonnet, Hinges & Helease Mechanism
10.03A FPART DESCHIPYION FART WUMBER | RAD LHD REMARKS
1 Bonnet Pansl Assembly {inc. tapping plates) AlODBOG9G1T 1 1 (fettled to accept latest washer jet,
2 Hinge hssembly, bonnet, RH AlQOQUOD2 AT I 1 see 17.21A)
3 i " " LH A1OOUIGLSTF i 1
4 Setscrew, W6 x 18, bonnet to hinge AOT7OW1029Z 4 4
5 Washer, spring, M&, ™ " " BOTEWADISE 4 4
B Washer, flat, M& x 15, " " ROTEW40152 4 4
7 Tapping Flate, hinge to hody B100UQ139F 2 2
3] Setscrew, M8 x 30, hinge front fixing ADTEWZ03TZ P 2
9 Wazher, M8 x 16, " " " RO75WANZ0Z 2 2
10 Setscrew, ME x 4%, hinge/rear buffer fixing ADTESW10432 2 2
1% Washey, M8 x 1§, " " " " BOTSWADZOZ & &
12 Locknut,. M8, " " " " ROTEWI0NZER G L
13 Buffer, rulber, bonnet support ¥C46B61132 & &
15 Bolt, M8 % 70, bonnet mid. support buffer ROTEW2076F 2 2
16 Setacrew, M8 x g5 " front h " ROTSWZ044F 2 2
17 Buffer, 10mm, =e¢lf adhssive, bonnet front AIOUWEROASE 2 2
Lever, bonnet releasze A100DBC463F 1
20 " " " R1OOBRAGIT 1
Housing, bonnet releage lover AR100B04R5F 1
22 " " " " AlO0BOAG4P 1
Bracket, " " n mounting AlOOBOE24F 1
24 [ 13 n Tl n n Alﬂ DBD";Z 5F 1
26 Pop Rivetr, ™ " H " - RO7SWelT1Z 4 4
Cable, bonnet release D100BC4AG1F 1
30 H " " DIODRO4GROF 1
31 Grammet, bonnet release cable thro' buylkhead ROB2UE1BTR 1 1
3z 'P' Clip, " " " AO7SWG22T7F 2 g
33 Pop Rivet, 'D' clip fixing A0TSWe0202 2 3]
34 Washer, pop rivet AOTESW4001Z 2 G
as Setscrew, M5 x 10, bonnet release cakble AI1DOWI10SF 2 2
E1) Hipple, " h " Al1DDB1090F 2 2
40 Slider Assembly, bonnet release ROBZUGOSTF 1 1
41 Guide Plate, slidar Al0QUO0ASF 1 1
Elan
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T CIRTENTS - Front Bonnet, Hinges & Releasze Mechanism QUANTITY

10.094 PAET DESCRIPTION PART WUMBER | ROD | LHD REMRRES
42 Setscrew, M8 ® 20, guide plate!sllder to body RO7SWS0O5Z 2 2
43 Washer, ME s/p, " " noon AOT5W4A0487 2 2
44 Striker Pin Assembly, bonnet catch RI0OUDO33F 1 1
50 Safety Heok hssembly, bonnet B1GOUD03ZF 1 1
51 Screw, M5 z 16, safety hook to konnet ROBZWS5107F 3 3
c2 Washer, apring, " n " " EOTRRANZ0Z 3 3
53 Washer, flat, " n " " ROV SWAD00Z 3 4
54 Striker Plate, safety hook CI00BD441F 1 1

Flate, bonnet stay location B1O0BORAIF 1 1 Early type hﬂnnet atay
55 " " " " CLONBROGEIF 1 1 late " "
56 Surew, M4 ® 10, striker/location plate to body B ISWSOTSF & )
57 Washer, M4 =z 3, " " " " " ROBZWADYSE a 31
Bonnet Stay E | p1o0BER4A40F 1 1 Early type with disc end

&0 " " Assembly {ine. sleeving} ™ AIeORDETEY 1 1 Late type with eye end
Gl Clip, bonnet ztay =ecuring R1OORG0ATE 1 1
2y] Bracket, bonnet stay C10MNBL4A4ZE 1 1
&3 Screw, M5 % 20, bonnek stay bracket to bonnet AOTONIDZGE 1 1
Bd Washer, " " " " " BO T SWANZ0Z 1 1
&5 Spacer, " " " " H RIGGEDBSSTIT 1 1
&6 Bush, Ehouldered, Nylon, stay to bracket B1OGWR4E0F 1 1
o7 Washer, Flat, stay to bracket RO SWADDSE 1 1
&8 'R" Pin, stay to bracket LOLNG1TSF 1 1

Page 2
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) ) ) |
mm TDRTFETA: Rear Buut,-"Trunk Lid & Hin";EE bl
FEIOR FHOM
16.11A PAET [ESCRIPT1ON PAHT BOWEER | VIF * | VIN * HEMARKS
1 Boot/Trunk Lid Azsembly {inc. tapping plates) AIOOBOSS0S8 1 } Bo CHMSL, Stage 1 body rear spoiler
T n H 11 n n 1] ElDDBGBEGE 1 } " n n " n LL] L]
(33 L1 T i bl [ ] ar hlﬂﬂBlEDas 1 '> 'ﬁ'ith C-I']HSL [1] n n 1] T
" " " " " h " B1OOB13088 1 7 n " " on o "
" " " " " " " A100RT306S 1 p " " Stage 2 body rear spoiler
5 Lock Cylinder {with keys), rear boot/trunk AlDQUOD9SF 1 | See 10.17A for complete lock set
n n [} n T n n nlDD[]EGEdF 1 ]
=3 Lever, boot lock R100BE1236H 1
7 Hezel, " R1OOBDSATE 1 '
8 Epacer, " w R1QQUED2TH 1 (For Stege 1 & 2 hody descriptions,
e Pop Rivet, boot lock AOTEWENEAT, 1 see Iintroductory pages)
10 Clip, boot lock to boot 1id A100R0042F 1 1
11 Grommet, blanking, lock access AlOQUd469F 1 1 CHMSL = Centrally Mocunted High Stop Lamp,
15 Cover, boot lid security RI1DOB1Z16F 1 1 =ee 17.11A
16 Screw, Ne.6 x 4", cover fixing ROBYIWS138F 1 1
17 Hut, Nyloe, M4, " " AG75W3I049F 1 1
20 Latch, boot 1id RI10ODON3RF 1 1
21 Berew, ME x 16, latch to boot 1id ROTEMS030F Z 2
22 Washer, =pring, Me, ™ " " " ROTSW403ISE 2 2
25 Tapping Plate, latch to heot 1id A1OOUOOTEF 1 1
26 Catch Plate, boot lid latch R100UGGITF i 1
27 Screw, M2 x 16, catch plate to body ADTSW10363 1 1
28 Washer, M3 x 20, " " "om AC79W4019F 1 I
20 Bracket, koot 1id doewnstop A100B1Z215F 2 Z
31 screw, M5 x 16, bracket to oot 1id AQB2WS117F 4 4
3z Washer, spring, M5, " " " e ADDEZW4A0STF 4 4
33 Bawlnut, MS, " " " " ADTEWEQTAF 4 4
34 Stop, @djustable, boot 1id downstop a082Ur250r 2 2
3h Lock Hut, M5, " n " BOBZW3I0NBEF p 2
30 Hinge Assembly, boot 1id, RH B1DOUDD4GF 1 1
41 " b " " LH BlOOUd04ATF 13 1

* VIN R 6DD1 (52)

"Elan
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FURCTION QUANTITY
COUE CONTERTS: Rear Boot/Trunk Lid & Hinges
PRIGR FRCH
10.114 FART DEErRIPYION FART WMIMEER |VIE * VIH = REMARKS
42 Setscrew, M6 ® 16, hinge to boot lid AO7EW10Z8Y 4 4
43 Washer, spring, W&, ™ " " " AOTSWALISE 4 4
44 Washer, Mc % 15, " " " " BROT5WAD15Z 4 4
45 Gaeket, rubber, " " " " L100B2512K 2 2
50 Tapping Plate, hinge to bulkhead BlOOUD136EF 2 2
51 Setscrew, M6 x 16, hings to tapplng plate BO75W10282 8 g
52 Washer, epring, Me, " " ADVEWAOIRTR B 8
53 Washer, M& x 12, " " " " AOTEW4013Z a8 8
55 Torsion Bar, boot 1id, RE Bi00UOO1BF 1 1
56 " " " " LH B10OOUOolTF 1 1
57 Washer, flat, M& = 35, torsion bar to hinge AOT5W4AD17T2 2 2
58 Roller, torsion har R100UGRGO2Z2F 2 2
&0 Clip, tersion bar A100W6332F 1 1
&5 Clamping Plate toysion bar, RH Al100UG3I02E 1 1
BB " ", LH 100301 F I 1
&9 Brachet, booct lamp mounting BlOOUGZ0ZF 1 1
10 JBrace, bont aperture centre fronpt B1DOUD3IILF 1 1
71 Screw, ME x 10, brace to lamp brackat AQTOWIOREZ 2 2
72 Wacher, spring, Mg, " m M " AOTSWADIGE 2 3
73 Washer, M& x 12, now " " BGT75W4013Z 2 2
14 Washer, ME ® 25, brace to traneom ADTSWAOQLTE 1 1
75 '|washer, spring, Me&, ™ " " AD75W4035Z 1 1
76 Nut, Mg, LU " AOTSW30202Z 1 1

t ¥IN R 6001 (B2}

Elan
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FIMCTION QUAMTTYY
COE -CXWMENTI;: Hood Stowage Lid, Hinges & Release Mechanism
10.12A FART DESCEIPYION PART KUMBER | ALL REMARKS

1 Lid Aszembly, hood stowage {inc. tapping plates) 1ClO0BO27J 1

2 Seal, stowage 1id4 infill, RH A100¥DG14F 1 } Por cther sealz see 11.01A & 12.02R

" " " " LH B1O0V0E 13T 1 }

4 hrm, stowage lid hinga, RH B1OOUODOSF 1

5 " " " n IH BLlAOUIGOOSF 1

& Betscrew, M6 x 16, arm to stowage 1id BOTEMI0Z28Z .3

7 Washer, W& x 15, e " " ANTSHADISE 4

g Washer, spring, Mg, " ™ " " ROTEWL035E 4

o Gasket, rubber, Hoon " " A100B2513K .

10 Braaket, stowaga 1id hinge, RH CA00UGD10F 1

11 " " LH C100UGa1F 1

1z Tappmg Plate hinge bracket to transom, RH B10O0OUGL3BF 1

13 n n " " IH BLOOUQL3TF 1

14 Setscrew, Mé x 16, hinge bracketftapplng plate ADTSWI10ZBE B

15 Washer, W6 x 12, " ADTEW4013F &

16 Sealing Ring, stowege 1id pawl interlock AlOOBOB11F 2

17 Pawl, stowage 1id interlock A1DON0145F 2

ia Clip, starlock, pawl to hinga arm AR100WE434TF 2

20 Striker, stowage 1id A1DOBO941F 2

21 Sacket Screw, ME x 20, striker to stowage lid A1O00WTO36T 2

22 Washer, Mé& x 12, " " " " BlOOWA127F 2

23 Washer, M8 x 20, " " " " BOTOW4015TF 2

25 Latch, stowage 1id A1000003RF 2

26 Screw, ME x 16, latch to lateh bracket ADTEWS090F .|

27 Washer, spring, WM&, ™ " " " AOTSH403EZ 4

30 Latch Bracket, RH Al00OBD91OF 1

31 " " IH &100B0909F 1

35 Setscrew, M6 x 12, bracket tn body LOTSWLIOZTR 4

37 Washer, flat, M6 x 12" " AQTEN40132 4

40 Setscrew, M5 x 12, " " n ROTEW10217 4

d1 Washeyr, flat, M5 x 10," " " RO7SWADLLZ o

42 Hut, Hyloc, M5, " " 't BOTEWIONEE 4

Elan
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CODR oorremrg: Jood Stowage Lid, Hinges & Release Mechanism

10.12a PRART DESCRIPTICN PAET WIMBER | ALL
45 Cover, latch bracket A10DROS17TK 2
46 Fastex Scrivet, Smm, Cover to latch bracket A1C0WR4ToF 8
47 Cable, =ztowage 1id release C10CGBOGOSE 1
48 Washer, M10 x 30, cable to body AOTEWANZSZ 1
50 Clip, cable securing AlDOWEZTOF 2
Gl Snap Comnsctor, cable to lsteh bracket A1O0WE438F 3
52 Spring, release cable B10MMED4IF 1
53 Actuating Lever Assambly, 1id release A1UOBO913F 2
b4 Nipple, releases cable to lever R10OBRIGOOF 2
55 Betscrew, MO x 10, ralsase cable to lever A100W1105F p
&0 Actuating Rod, stowage 1id release A100BOS1cF 2
&l Bush/Clip Asgembly, actuating red ROTSUGOAZZE 2
b5 Buffer, self adhesive, clear, stowage 1id A10GUG0ASE 2

Elan
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FIRCTION OUORNTITY
Pen it CONTENTE: Door Shell/Beam Assembly % Hinges
10.15R PART DESTRIPTION FART FUMEER | ALL FEMARES
Door Shell/Beam Rssembly, RH AIDDBOTS2] 1 } Enrope Pricr VIN *
1 " " " " La B100BOT53T 1 3 * ¥VIN R 6001 {33}
" " " " RH BIOOBO7R2T 1 > Europa From VIN *
" " " " LH RIOOBOTSAT 1 >
" " " " HH AR1OOB1Z2905 i } USA (with interlock)
" " " " 3 A100B12838 1 ]
ki Chack Strap Assembly A10OBe0DGF 2
8 Betscrew, special, M5 x 12, check strap fixing A100B&138F 4
G Waeher, =/p, M5, " " b RUTSWAQASE 4
10 Washer, flat, " " n BOTEWLO00Z 4
11 Spacer, (ABS} door check strap RI0OBZ0OS2K p
12 S5leeve Pin, " n n A100B&G20F 2
15 Bracket, door hinge mounting C100BOS14F 4
16 Screw, Bpecial, M8 x 60, hinge brke. fwd. fix BI100AGOZAF 4
17 Screw, special, MB x 35, " " rear " B100AG0N22F 8
18 Washer, flat, W8 = l&, " " fivings AROTSWAOZ0Z 12
20 Shim, hinge bracket to 'A' post RINOBOSIZF 4
21 Hinge, door C100BO048F 4
22 Shim, hinge to hinge bracket RI00BOSLSE B
23 Setscrew, M8 x 25, hinge to hinge bracket AOTSW10392 8
24 Washer, M8 x 16, " " " " ADTSWHA0Z0Z a8
26 Hinge Pin, door pivot B10OBOOE0F 4
27 Circlip, hinge pin retaining A100B&OODIF 4
28 Bush, door hinge A100BBOSEF 8
30 Closing Panel, door acoess, cenire BA1D0U0416E 2
31 " " " " rear A100U04ATE 2
3z Fastex Scrivet, closing panel fixing A1DOWeLTOF 18
Reinforcement Plate, grab handle, RH A100BO3TEF 1
iB n " " " LH ATODBOZTTE 1
37 " " " " front A100BO4IIF 2
3B Reinforcement Channel, door panel inner A1CDBOTGE2F 2
40 Pop Rivet, waterproof, channel/plate fixing ROTSHBOTLZ 40
Washer, pop rivet BROTEWA001Z 40
472 Grommet, blanking, door panel inner BOT9UB0A3F 4
43 " n " " rear edga R10OBEZTOF 4

Elan
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mﬂﬂ CONTERTS: Door Handles & Lock Mechanism i
FRIORE FROM
10-17A PART DESCRTPTION PART WUMRER | VIN * | VIN * RENARYS
1 Bezel, lock eylinder R100OBOSSTF 2 C
2 Lock & Mey Set A10MIe033F 1 Inc, door & boot locks
" "o " RHD R1DOUEDEIF 1 > doowrs, boot, ignition, glovebox latch
" "o " IHD Bl1o0ue(Os5F 1 > & alarm key inzert blank
3 REeinforcement Plate, door look barrel B10OROOSIF 2 3 Bonded to deoor inner
" " " " " CICOBOGA1F 2 3
4 Clip, door lock cylinder retaining R1COBOOLZE 2 2
5 Clip, rod to lock lever A100RBDATF 2 2
21 Red, lock cylinder to lateh, LH E100ROOTIF 1 1 * ¥YIN E &1 {52)
" " " " " RH E100BQOT74F 1 1
T ip, d i- ¥ i i N 1
: Cilis,p du.:leor lﬁvck r::: E.Etl ra:tla :igg:ziggi 2 ; i if fitted grngfi’_ CQ Cc‘:df k'gf|
Rubber Sleeve, door lock rod anti-rattle RO10E6786Y | A/R | A/R tea LPROINIG?
1C Esculcheon, intericr leck bhotton R10OROODSOF 2 p = tlo s,
il Screw, No.10 x 5/8", escutcheon to door R100WS191F 2 2 Ledzer oot b b
12 Razsher, M6 x 18, " " " BOBZWAD1EF 2 2 H ”‘?H G2 E [ Kay an}
13 Spire Hut, Ho.10, i " n R1OOWE3TSF 2 2 -
14 *- PButten, interior lock R10DBOOBIF 2 b {W i .
15 Clamp, red, interior lock button {10 pack} A100B6151H 2 2 werious bagmillers
1e Hed, lock button to latch, LH B10OOBO717F 1 1l
nooom oo n Ry B1OORD716F 1 1 Dor baol (acha s
20 Handle, exterior, daor release, IH R100DE0OUSF 1 1 -
o " " " RH A100G6010F 1 1 ]Q'arn Storeskec ﬁew:iy;
21 Screw, No.6 ¥ 3, handle to lever R10OWS173F 2 2 Cg.rp_ LTA
Exterior Door Release Assembly, LH Dloouoisls 1 1 } inc. # jtems Fldd= o
& " " " RH D10OU01823 1 1 } Slar side .
25 Lever, door releasc E100J0187F§ 2 2
26 Sorew, M4 x 8, lever to shaft A100WT095F# 2 2 Bollom lochr cen cuk
27 Washer, M4, n wooom AOTSWS062ZFH 2 2 hera
28 Circlip, Bmm, exterior release shaft AICDBEOOOF § 4 d
29 Washer, flat, MB x 16, exterior release shaft AOD7SWADZOZE 4 4
30 Housing, exterior release AIDCUO1BYFS 2 2
35 shaft, " " C10000304F# 2 2
3B Link, T " L1OOUR303F# 2 2
3o Washer, M4, link to shaft BOTOHA0RIFE 2 2
40 Scraw, M4 x 10, link to shaft BOTOWSOTOFH 2 2
41 Clip, rod to link AINOBGO3TF# 2 2 Elan
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FUNCTION - a QUANTITY
e | cogreseg; Duor Handics & Lock Mechanism
- PRIDOR FROM e r——
W LI PRART DESCREIMION PAHT WUMBEER |VTH * VIN REWARKS
42 Rod, exterior release to latch mechanism, 1H £100BG06eTE 1 1
J 1] [1] L1 1] n L] RH GlﬂﬂBUDEEF 1 l
Clip, door rods to wechanlsm Pl Bkl 4 4 whit® '
a% tandle, door interior, LH B CORUS 39K L 1 R‘mﬁmg*‘vf(&m as HLQ
" " u RH A1GOROSIEY 1 X ”
47 Sorew, M4 % 25, handle to mounting bracket MINDWELESF pi )
45 Washer, Wa x 12, T " - " RO75W4T 132 2 2
a0 Eracgkel, interior handle mounting EINQEO04TE Z i
Ly Yop Rivet, bracket to door BOTEWGOT LT a 3]
55 nod, interior handlae to latch mechanism, 1 JIOUBLOTAE 1 |
n " " " " " 313! J10CBANTIF 1 1
13 Washer, flat, spring retalining KOTSWADGZF 2 2
L Apring, rad retarn ALOOURDLSE 2 )
%8 hash, spring ratalning ALOOBOEEITF b 2
Bl fracket, rod roturn spring retaining BIOODOGTIF 2 P
61 pop Rivet, bracket to doox RO SRt 1R 4 4
Bl Washer, pop rlvet ADTOWALO0NE 4 4
&5 olip, rod eupport . . ADTRIGO?TA & G
T Latch/COL Mechaniam, LB jrel dr orer § b feasajwibed | 5100800937 1 )
1 "o BF “ o WILBURIOY4F 1 i
2 HBorew, Ieiteh to Soor : ALDURELABF L f
T4 Levor Anasembly, door leich ALOOUDIEYY L2 z
75 Borew, M4 » 10, door lateh lever AOTEWL0TIE 2 2
T Waghaxr, M4, s/n, " " " ROTSN40BET 2 y
11 ftop, door latch lever ALOIOESIP 2 Kl
ad awiteh, Lock gensing i AOBADGSTE bl 2
Bl Borew, M3 A 20, awiteh to bracket ROB2WHLEDF 4 4
B2 Washer, flat " " " AOTEW40002 4 g
B3 Hut, M3, Nyleo, L " m RO /OWI0EOF A A
a5 Bracket, lock seaging switch mounting, LH F100UN335F 1 !
" " " " " FH B QOG0 1 1
HE Serew, No.B x 3/8Y pracket top Tixing ADTIWSARE 2 2

* YT R 6001 (S2)

Page 2
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FUNCTHOR }- QUANTTYY
IR COMFENTR: Door Handles & Lock Mechanism
PRICR FRCM
10. 174 PART DESIRIPTION FAIY RUMBER | VIN * VIM * REMARFS

BT Screw, 4Bh x 5/16", bracket lower fixing R100OWS181F 2 2
a8 Wazher, 4BA, " " n AGTSNA0TIF 2 2
859 Hut, plain, 4EA, " " " ROTSWIDSTF p 2
20 Striker, door lateh A100BOOALF 2 2
91 Shim, door latch striker RI10OBOC9ER p 2
92 Seal Plate " " A100BOS10F 2 2
93 Seal, " " E100BOS13F 2z Z
S4 Screw, M n n RIOOBG147F 4 4

100 Locator Bar, female door interlock, LH CiODBOABIF 1 1

H n T Tl (L RH ClﬂDBUdBEF l }

101 " " 'B' Post, male door interlock, 1R Cl00BRATSF 1 )]

" nooomr o " " " RH CLOORO480F 1 } U8R, Canada & Rustralia (if fitted)

inz Sesl, door interlock bar through door panel AlDOBOS41F 2 }

103 Bolt, MB x 25, door interlock bar fixing A100WZ118F g }

AOTSW4019F g }

104

Waszher, M8 x 20, " " " "

* YIR B 6001 (S2)
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Wmm CONTENTS - Bumpers, Side Radiator Ducte, Spoilers & Grilles HC:MI“
10.23A PART DEECRIPTION PRET Wowser | U3R usa RENARES
Hudflap Kit, front AIONB24BIF 1 1
" reay R1DOB24R2ZF i 1
1 Bumpar/Spoiler, front C100BOATET 1 ¥o =ide marker lamps
H " " AtDOHDATL 1 1 Provision For side marker lamps (Fob'G5)
3 Spoiler Lip, rubber, front bumper RIDCGROSOIF 1 1
4 Clemp Plate lip spoiler to bumper, centra R10GBO701X 1 1 )} Lf fitted
5 " " " " " Bl1des R100BOTOOX 2 P 1]
& Screw, Ho, i x 374", spuxlor to bumper RDTOWH04]R 17 17
7 Rashar, Me ¥ 15, L AROAIwA133F 17 17T
g Spire Wut, Mo.B , " " " ROTEWEOLIEZ 17 17T
15 Ehim, fremt bumper AlDDBO4NSE ASR afe
16 Wagher, flat, front bueper fixing ADTEW40222 -] |
17 Wagher, flat, WM& % 18, front buupar fixtnq BE0DZW4G1ar 4 a
18 Wut, Nyloc, M6, " RO7SWI009T 4 4
20 Bracket, front bumper to top shall AlCOROSZESF 2 2
21 Lucknut, M&, bracket " v " LA IWINASF 2 2
22 Washer, flat, M& w 25, brachut te top #hell ROTSWAD1TZ 4 4
23 Rut, Wyles, M6, * . " AOTISRHIOODOZ 2 2
25 Setzcrew, M& x 20, bumpsr to bracket RDTSW1DA0Z F FJ
26 Wagher, flat, M6 ® 25, bumper tu bracket ROTIWA01TY ¢ 4
27 Hut, Myloc, H&, ' " BOTEWIARDOR 2 2
o Betscrew, front bumper lower to q-uarter pansl ROT5W1030Z 2 2
n Wagher, flat, n " " " ROTSWANTITE 2 2
32 Rivout, He, " " " " " ROISWINAIT 2 2
iR Grommet, front bomper lower ¥O2ZERNITIZ 2 2
Foam, Front bumper centre secticon R1ODBOAZIF 1
" n "  aide, RH A100El164F 1
1 " " " LH AlDOB1163F 1
40 il Couler Mounting Duck, RH F100BOIRLK, 1 Turko
" it ” " RH FIDOBOA O 1 W.h.
rn n n [ 1] RH Clnuﬁlﬂzm '1
44 Chargeccoler Hﬂuntlng Duckt, LH E100BO3RSK 1
L " IH Clo0B1D2TT 1
45 tugk, interior alr iptake A1DCBO92SE 1 1
46 Zeal, neaprenws, bumper te quarter panels ROS4ERINIOV AR AR 10rm thick
Elan
Page 1 10 23R




FUNCTION CIANTLITY
CODB ONTENTS: Bumpers, Side Radiatoer Duects, Spoilers & Grilles
HON
10.23A FAHT DESCRIPTION FART WMmEEE | USa usa REMARKS
47 Seal, HVAC duct RIODBOO21F 1 1 HYRC = Heater Ventillation/air Conditloning
a8 Captive Mut, gquarter panel to wheelarch AlOOWEIG2F 4 4
Pﬂnel radiator seal frnnt guarter, EH C10081154K 1
" " LH Ci0OR1153K 1
Beal, foam, raﬂlatnr seal front guarter A10OUE0) 1Y AFR R/EH 20mn thick
" quarter panels to armature/bumper R1DOBEOISY AfR L/R
51 Bracket, seal suppﬂrt, quarter panel, RH R10BBORROK 1 1
Sz " TH AlQOBDESIE L 1
53 Pop Rivet, bracket to quarler panel ADTEWBORE L & &
55 Setscrew, quarter panel te chassis front frame ADTSWIOAER & g
56 Washar, flat, " " h n " " ADTEWAOZ12 & e
60 Setscrew, front bumper te quarter panel AUTEWIOIEZ 4 4
Gl Washer, flat, " o " " " RUTSHADZ1E 4 4
&2 Cage Wuk, ma, v - " " " A1DOWEIE 3T 4 4
&5 Gr;;le, front humper alr intake, centre BIlOOROGR22F 1 1
11 " " RH B1OOBROS 24T 1 1
&7 " " " " " LH BIDOBOS23F 1 1
&8 b rear bumper A100BNR1AF 1 1
T Cranh EBtructure, frant RIQOBOALZE 1 Bonded to chassiz front frame
11 Pop Rivet, structure to chassis front frame ROTSWEDS2Z k|
15 Energy Absorber, centre A100ADSI19F 1
Fi:] " £ides ALDDAGS20F 2
ao Bumper hscembly, Rear |:1:nr.. stud plates) Bl1O0BO4ATST 1 No zide marker lamps
" " " " /spacers) | BLODBO4TET 1 Provicion for zide marker lmmps
&2 Washer, Foam, raar bumper to b-ndy A10OUQITEF 4 |
a3 Washer, flat, ¥8 x S0, M " " R1GMIDIYFF 4 4
Eq Hut, Hyloec, M8, " " " AQTEWIN10Z 4 4
85 gerew, M5 g 2%, rear huwper lower fiwing ADBIHS115F 3 3
(=171 Jcrew, ML ¥ 2o, o " centre fiw AOTEWS0BAF 2 2
a1 Washer, M5 x 25 " " " fixing ACBIWALGBF 5 5
88 Rawinut, M5, " " m " ADTSWEOTAF 5 5
g9 Screw, rear bumpar edg&s to h-c-dy ROTEWESDITE 4 4
S0 Washer, ™ w " ADRZWA129F 1 4
21 Spire Mut, " " " " AQTEREQ147 4 4 Elan
Pags 2 10.23p
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s CONTERTS : Bumpers, Side Radiator Ducts, Spoilers B Grilles Hm:
18.23h PART DERCRIPYION PRRT NOWRER | USA 0sA
Shim, rear bumper mounting AR1OOBOT31F 4
v n n " A1O0RC446F 20
Washer, flat, rear bumper to body AQT5WADDBZ 4
Bush, rubber, " n u " AIO0BNA48F 4
Washer, flat, M8 = 25, " ™ " ROTSWADZ1Z 4
35 Bracket, rear pumper side fixing/beody stay brikt. | THT46T4 2 2 )
Spacer Wagher, " " " AGTSW4A020Z LA/R iR Y if fitted {later cars)
Wacher, flat, M6 x 12, rear bumper side fixing RO7E5WM40132 4 4 }
Hut, Hyloo, M6, " " " " AOTEW300ST 4 4 )
100 Spoiler, rear (ing. tapping plates) R1OOR0241T 1 Ho CHHMSL } Staga 1 Body type
" M " " " ALOOB104GT 1 Provizion for CHMEL)
102 " n " " " R100B12170 1 No CHMEL > Etage 2 Body type
" " " " " B1lOOBO236] 1 Proviaion for CHMEL >
104 Buffer, rubber, spoiler to body ALO0UGO3STE 2
105 Setscrew, WE x 25, cpoiler to boot 1id AROTSH10ALF 4 CHHSL = Centrally High Mounted Stop Lamp
1o Washer, spring, Mo, n " " " ROTSW4A0357 4
107 Washer, flat, Mo x 25" " oo ROTSWAOLTT 4
Shim, 1.5mm, " " " " A100OBE11SK AfR
" 2.4mm, " b " " AlO0BE]1 16K hf'R
" 3. 2mm, " " n " RIOCBE11TK AfR
109 " reayr spoiler pedastal to spoiler B1OOB1071K G
n n n T 11 [L] frcnt nlnnﬂlzqgu 2
" H " " " " rear A10OB1250K 2
Elan
Faga 3 140.21k
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FINCTTON QOANTTTYY
fod bl ) CONTERTg: Ywpers, Side Radiator Ducts, Spoilers & Grilles
WOM
10.234 PART DESCRTDPTION PART WOWRER | TSR Ush REMARKS
120 Pedastal, rear spoiler to boot 1id, RH A100B104BK 1
121 " " " * n " TH A1DDRI1DAGE 1
122 Stud, M6 x 72, pedastal/spoiler fix, front AlOOB10DB3F 2
123 " MG x 118, " " " rear A100B10OA2F 2
124 Gasket, pedastal baze to boot 1id BR1O0B1lO7EF 2
125 Washer, M6 x 20, pedastal to boot 1id ADTRWAD1EE 4
126 Rut, Nyloc, Mo, " " " " AOTSWAOO9R 4
Frotective Film, rear quarter panel, RH AlO0DRZ472K 1 1 )
" " o " " LH R100B2473K 1 1 } Btone chip protection
" " sill, RH A10OR2470K 1 1 3
" H n 1A L1Q0BZ471K 1 1 j

Elan
Fagpe 4 10.23R
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FURCTION - - - - COIANTITY
CODE COoNTERTS: lowing Eye, Tie-Down Eyes & Jacking Points
10.31R PART DESCRIPTION PART WUMEER | ALL REMARES
1 Towing Eye Strut Bl0GAOG3SF 1
2 Bolt, MA x 20, front stay to frent frawe lower AOTSH20482 1
3 Washer, flat, M8 x 1o, " . b " " AOTEN4Q20F 2
4 Hut, Hyloc, M8, oo " " BESOTEG2BAT 1
5 Zetzcrew, M& x 12, n " " " upper AQTSWI102T7Z 2
2] Washer, flat, M& = 12, " " " " " ART7SWAN132 2
7 Bolt, coniecal head, jacking point BlOGAO29SF 4
8 Flate, Jacking point bolt A100A01B0F 4
g Shim, jacking point plate, 1.0mm R100RAOE22F LiR
" " " n 1. Smm A1DOROEZ3F 2]
" *o. " " 3. 0mm BIDOADEZAF &/R
12 Tie Down Eye AlDOROTIZF 4 Fit to jacking points, for transit only.

10310
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T,

oOE (rmrERTy: Clazing, Weatheratrips & Seals
FRIOR FROM
11.91a FARY DRSCEIPYION PrRr wmmgn {VIN Y | VIN * REMBRES
"Betaseal" Screen Pitting Kit AQ?REG1S8T h/R LR Used for windscreen & door drop glaas
COMprises:
Betazeal 71904 in 300cc cartridge 1 1
Glass primer spplicator bottle 1 1
Glaze primer applicator head & felt pad 1 1
Glass primer, black, 84132-11 1 1
Wipe Cleaner No.4 1 1
Fianc Wire 0.6mm = 120cm 1 1
Special Cleaning Paper 1 1
Spacing Blecks 10 x 14 % 20mm 4 4
Fizing Kit, interior rear view mirror R100BE2308 1 1 containg mounting plinth & adhesive
1 Windscreen, bronze tint R100BOOL13F 1 1 } a8 fitted
" green " C100B1124F 1 1 V- o Bpe Do 18580
" no tint C10DBOBBTF 1 1 ARustralia
2 Spater Block ROTSU0RBEZ 4 4
4 Seal, scutile panal to bonnet R1DDVOQTEF 1 1
5 Finisher, windscreen upper edge R10OBO727F 1 1 Finmdor  jorcor bBom. calye
& n o sides A100E0728F 2 2 ) Bt v e £
? Cap, windascraen finishers AlOOBOER]T 2 2 .
8 Strew, Ho.4 x i, cap securing AIUOWS149F 4 4
q Carrier, "A' pillar seal, LH A100H048TF 1 1
10 " o " " RH A100U04ABEF 1 1
11 Screw, Md % 12, seal carrier to 'R’ post R1GOWS }BoF 1 1
12 Beal, 'R' pillar, TH BI0OOVO117F 1 1
" " " RH E100VO118F 1 ;]
14 Drive Fastener, seal fixing AOTO9WG159F & L7
15 Drain Tuke, 'R' post AlQDB1138K 2 2 }
16 Connector, drain tube AlOCUB113BF 2 2 } if fittad
17 Grommet, drain tube thro' 'A' poet X054J60072 2 2 }
15 Clip, drain tube securing A1G0OBR15BF 4 4 )|
Watershield, 'A' post, TH BE1O0B1135K 1 1
21 ' " o RH B100B] 136K 1 1
22 Push Fastener, watershield to body 4 4

ADTOWG155F

"ol

* VIN M 8161
Elan
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FURCTION CURNTITY
YR CORTENTS: SLtazing, Weatherstrips & Seals
FRIOR FROM
11.014 PART DEECEIPTION PART NUMBER | VIN * VIR * HEMARES
25 Drop Glass, LH, bronze tint BlOOBOI1LF 1 i
" " " gres " B100OR11Z5F 1 1 } as fitted
26 " " RH, bronze tint Bplo0g0112F 1 i
" " " greern " B10OB11Z26F 1 1 3
30 Brush Seal, door drop glass AOBIVEIREY AR AR
3l Tape, double sided, brush seal to carrier B100BGOEEY B/R 4/R
A2 Carrier, brush seal, LH H10O0BO?&EF I 1
" " " RH H100BO70EF 1 1
34 Pop rivekt, brush seal carrier to door panel LO0T75We094Z 12 12
36 Washer, pop rivet AOTSWADDIZ 2 2
40 Finisheyr Strip, door drop glass, TH L100B0845F 1
" " " " " IH B10OBOB4ASE 1
" " h " " BH BIDOROS4ET 1
" " " " " EH B1OOBOCART 1
41 Clawp Plate, finisher strip to door inner C100BOR30F 2 2
A2 Screw, Ho.6 x 3", clamp plate fixing ROTEWSO142 16 16
Screw, No.8 x iV, " b " A100WS203F ib 16
43 Washer, M% x 10, " 1t " BOT5WADT1E 16 1 Nse only with ADVEWLO14Z
44 Washer, flat. " " " ROTEWAOD1E b 3
45 Decal, belt seal extension, LH A100VDE21F 1 1
" " " " RH ALDOVDSZZF 1 1
50 Wipe Seal, drop glass outer, LH GIOOBOTT3F 1
" " " " " LH HIOOBOTI3F 1
" " " " " EH G100BOT7TEE 1
" " " " " FH H1GOBOT I 2F 1
51 Screw, No.% z iV, cuter seal to door AIDOWS203F 20 20
52 Washer, flat, ™ n " " AQTEWAO01ZE 20 20
55 Door Seal, LH R100VO115F 1 See Serviea Noler: BH Holdenda Page F4fFS
" " LH CI00VO115F 1
" " EHi AIDOVOL1GE 1
" " RH CIDOVO116F 1
5B Drive Fastener, door seal fizing ADTOWE]53F 2 ]
* ¥IH H 8161
Rlan
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COaE Coereprn. Glazing, Weatherstripe & Swals L
FRIOR FROM
11.01A PART DRECHIPTFICN PARY WumaER |YIN * | VIN * BERARKS
57 Spacer, door seal lower edge to kick Plataes AlDOUGO49T 4 4
58 Beading, butyl, 3.0mm, door seal to door Al0OBRZOTY A/R AR
) Screw, Ho.6 x 4", door trim to waist seal ROTSHEASIF 2 2
o0 Cup Wasgher, "' L " " i AlOIWE453F 2 z2
Bl Beading, butyl, 4.5wm, door seal front Bection AlQDBG20EY AfR /R
Beal, "A’ post to =111, LY R100WO3INIK 1 1
" " oom ooy K100VD3I04K 1 1
&9 Seal, ztowage lid D1oGvR119F 1 1
T Drive Fastener, stowage 1id zeal AOTORHE159F 2 2
11 Baading, butyl, 3.0mm, stowage 1id zeal RI0DEG2G07TY h/R AR
15 Seal, hood to eatowage 1i4 B100Y0 ) 20H 1 1 } .
76 " falling pillar, L4 A100VO121F 1 ) ) "
0 w it 14 C100vD1z21F } part of heod,.for reprt o~ -
- " " RY ATOBVO1T2H 1 } ' | opea il.i
1 e -
] . . m C400VO122F g
F 1
an Sanl, Cant Rail, LH AT0AVR123 1 1 :
A100VO124F 1 '
Bt Senl, Camt Rail, HH . ]
100v0125H
&2 Seal, Header Rall A100 * VIR M 8161
Seal, Handar Ralt B1D0V0126F 1
g3 Seal, Bulkhaad to 'A' pansl covers ADBIBOESF AR AR
1 1
55 Sasl, Boot Iid B 0RVO0TIF
Roaf Beal Lubrican, { Dow Caming Silkone Grease ) AQBME295V \\'
Elan
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FURCT IOH CUANTTTY
CONR CONTERTY: Door Wingdow Lift Mechanism & Channels
11.024A PART DESCRIFTION raRT mumseER | ALL EERARKS
1 Regulatnr A.'isen'hly, w.l.miluw 1ift, IH B10ORGOT9F 1 ‘P\;_,E.E,,- LiL 412
i EH B10OBODYEE 1
2 Clip, 'Buttarfly’, 9lass to regulator RI100BG2T1E 2 Fixes to R100BG210/18
2lide, wlndnw regulater, LH Al00REZI1S 1
" b EH R1A0B6Z 108 1
5 Supp-c:rt Eracket regulatar, TH E1QDROOS0F 1
" RH E100B3049F 1
7 Gacket, support bracket to deor inmner R10GR1IGEF 2
an Screw E Washer Xit, W& x 18, bracket to deor R1OOUGDITF 4
11 Wacher, flat, M6 x 25, " *row AOTEW4AD1TZ q
12 Wagher, &/p, ME, regulatcr to bracket ATSHA046Z 1o
13 Hut, MG, " " ROTSW3NZ0Z 10
15 Guide Channel, door drop ginss, front, 1N E100BOE3ISF 1
" " " " i RH B1OOBOSIOF 1
17 %uppnr+ Bracket, [rﬂnL guide, LH BlOOBOSITF 1
h " RH BE100BOEIAGF 1
19 Screw/Washer Kit, front guide/dooy inner panel R1ODUED3TF 4
20 Locking Flate, glass upstop, frﬂnt LI E100RO3Z3F 1
" " " " RH E1DOBO322F 1
27 Grammet , locking plate AUBOUG1AEF 10
25 Gulde Charnel, docor drop glass, rear, TH D1ODROBSLF 1
' h h " " IH D1NOBOHAOF 1
27 Bracket, guide te deor bottom, LH L10CBOD3SF 1
" " " " EH D10OBOOABF 1
an gpacer, gquide bracket to deor AlQDBI04AZF B
21 Gasket, " " " " AlDDRIIALF 2
35 Ecrew{ﬂasher Kit, W& = 25, guide bracket/door RIQDUADABE 4
16 " " #6 x 16, guide o bracket R1DOUSDATF 2
37 Washer, flat, M6 x 20, guide upper fixing ROT5WADLGEZ 2
38 Mut, Hyloc, Me, " h " RO SW3I0092 2
40 Locking Plate, glaas upstop, rear 100803 19F 2
41 Washer, flat, M& x 18, lnckmg plate}ﬂmr inner | PBDAZWACIAF B
42 Wut, Hyloo, Me, " ROTOW3009Z g

Elan
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FORCYIOR (IANTTIY
CODE COMTENTS: voor Window Lift Mechanism & Channels
11.02h PART DESCRTIPTION PAHT NUMEER | ALL
45 Screw, M5 % 20, guide cone to retaininer ADEYWS106F 4
a6 UOpstop Cone, door glass A1DOBOBLITE 4
17 Washer, cone retaining L10OBOT49F 4
48 Retalner, cone o 100B0436F 4
50 Slider Block, door drop glass guide B/ E "B (eve RI0DBI0SIN S 8
51 Screw, M4 x 6, s5lide to mounting boss A10OWS 136F 8
52 Washer, flat, " " " I ADToWA062F B
53 Spacar Tube, slider hlock AI00B10BSK B
54 Sockel Screw, W4 % 16, slider boss to glass Al00WIO7SF 4
G5 Spigot Bush, boss to glass C100BO11SF 2]
56 Washer, rubber, hoss to glass B1OOBOS3SF 12
57 Boss, slidar mounting, front tep {7.5mm) B1lOJBGSIGF b
58 " " " e 011, %mm) B1lOOBOS3TF &
&0 Flate, slider mounting, ILH Al100R1Z233F 1
" " " RH A10O0OB1Z34F 1
&2 Screw, M4 ® 10, glaszes mounting plate AB10OOW7079F 2
&3 Rut, Hyloc, W4, m n " AOTEWI049F 2
&4 Graommet, glass/mounting plate spacing ADBSURLAGF 5
&5 Bupport Pad, door glass, cuter RI100OROBZEF d E/E B100BOBZEF
" " " " " B10OROB2EF 4
21 n " n - inner AR100BOB3LF 4
&7 Screw, Ho.6 x 3", cuter support pad to door ROTVEWSO15Z 8
6B Screw, Md % 16, inner support pad to door R10UWS133F 4
9 HWasher, M4 x 9, " H room r ROB2WAOSSF 4
T0 Dripshiesld, door window yregqulator, LH ClO0GBORTSE 1
" - " " EH C100BOTT4K 1
72 Pop. Rivet, dripshield to door inner AOTOWEDT1Z 2]
T3 Washer, pop rivet BO7OWADDLZ &

Elan
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Eﬂ‘ CURTERTS - Exterior Attached Panels IRRTLTY
HOH
12.014 PART. DESCRIPTICN FART WmBeR |5-1-R- |S-L-R.
1 Radiator Duct Undertray RIDOBO3TEK 1
i B " B1O0OB1039E 1 1
2 Foam, undertray sealing ALDOUED LAY A/E AR
3 Setscrew, ME& ¥ 1B, Undertray fiwing DOTEW10292 8 8
4 Wacher, flat, Me = 18, " POBZWALLAT a a
5 Cage Hut, HE, " " AIDOWEIRZT 4 4
b Liner, front wheslarch, LH C100B0S91F 1 1
K " " " RH CIO0ROS9ZF 1 1
8 Captive Wut, wheelarch liner fixing ALDOREDAZF 4 4
9 Eotocrew, MG x IB, wheelarch liner front fix ROTEW1I0292 A 4
10 Washer, M6 x 18, " " " " BOBIWLD1EF 4 a
11 Jackrut, H&, " " " i ROTSHINILZ 4 4
12 Setscraw, Mé ¥ 16, thin head, liner fixing ADIEMI0B2E & -]
13 Washer, ME x 25, " " LOTEWANITYE L ]
14 Rawlnut, M6, " " RD75WE140F 8 8
15 Screw, Ho. i0 x &, liner rear fiwing AOTHWSOA0TE -] 8
ig Washer, flat, " " " ADTSWANGLIE a8 B
20 Filler Panel, rear wheslarch to rear pumper, LH A10DBOGHSF 1 1
21 " " " H " " n Bl Cl00D0&84F 1 H
22 Setsorew, ME % 16,, thin head, liner fixing ROTSWIORZE £ &
23 Washer, MG x 25, " " BOTEWANLITE L) L)
24 Hawlnukb, Mg, " " ACTSWR140F LY -3
25 Screw, Wo.B x 3/4", " " BOTLWSOATE 4 4
26 Washer, flat, " " AQTSWAOL3Z 4 4
27 Spire Mut, Ho.B. " " AOTEWEOIGE d d
i fStud Plate, steering column in€ill AIODUIGZEZ3F 1 LHO
n [} n r n Aluuu 022451 1 'R”'D
32 Se2al., eteering column stud plate BIOOBEGOACKF 1
Hose Clip, S0-7hmm, stud plate zeal A1D0ERDBZF 1
a3 Panel, steetring coltenn infill B10ODBOZSSK 1 LHD
" n " " B1O0BOZS5 4K 1 RHD
34 Sagl, " " Bl100OHOO3ZF 1
3s Wazher, flat, atud plate Fixing AD7OWAGNITE 4
e Hut., Hyloc, M4, " o " AQDT7OW3D48F 4

Page1 12.01A
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CODE COMTERTS: Exterior Attached Panels

RHOW
12.01h PART [ESCRIPTION PART WUMBER | S.I.R. | 8.1.R. REMARES
40 Stud Plate, zteering column infill C10000387F i
41 SBeal steering column stud plate C100BO%83F 1
42 Panel, " " infill B1OOBOSRTK 1
43 Collar, " " " AR1COB1122F 1
44 Setscrew, M4 x 20, infil)l panel fixing AOBZ¥W1089F 2
45 Washer, flat, " " " ANTSW4002F 3
L Hut, Hyleog, M4, " ™ ™ AROTSWIDSF 4
50 Finisher, rear lamp, LHE B1OOB1127K 1
5l " " " RH B10OR1 128K, 1
Finishey, rear lemp, LH BI00OBOSS TR 1
" " " EH ALOOBOSRDK 1

55 Screw, ¥Wo.B ¥ 3/4", rear lamp fFinisher fix A l00MS 1648F B 8 Btalnless Steel [(Black}
56 Wacher, flat, " " " " RO 5WAQOODZ a8 B
BT Spacar, fonm, " " " " RIOON0451F 2 P
Studplate, LH " " " " A100U0453F 1
" RH " " " " MIGOUD154F 1
&0 Infill Tray, LH 'B' Post D 1OOPOGEAK 1 1
Rl Connector, infill tray hoze A100BE197F 1 1
3y Hesea, infill tray drain ROBILE1TOF 1 1

Fage 2 12.01A
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FIMCTION NANTITY
farn ] (TTERTS: Soft Top Assembly, Seals & Catches
FRICR FROM
12.02A FART DESCRIPTION PANY BTMEER | VIN * | VIN * FERANEE
1 Soft Top hesembly, black fmbric Gl00BD420F 1
n 1] [1] n L. JIDQBU#ZUF 1
" " " blue fabric J100B2493F 1 Optional (introduced with 523
3 Rep lﬁcem"t sﬂal K,j,'t’ Hf,“d H“ﬁdar giggggggg 1 N * Seal kit comprises of ; Seal & Carrier
Y " " " Intermediate, RH A10ORG1RES 1 1
G " " 1+ " TH AlDOBB1B9E 1 1
7 " " "  Pelling Pillar, EH R1GOBE1S03 1
" " " " h RH C100B61%05 1
-] " " I " " LH AlODBGE1GTE 1
" " t n " LH CIOUBB167E 1 Shouldared washer { 2 ) A100A09T0K » & per cor
10 " " " Rear Deck R1DOBE16ES 1 1
Finicsher, main roof bow R10DBE1T70S 1 1
Spacey, soft top header seal AlDOE&191E 1 1
" " " " " {=teal) A1O0BE1D38 1 1
15 = Belt, M8 x 90, U " " ADTSWIO4ART 4 4
16 Tapping Plate, soft top fixing AIDGUOAZTIF 4 4
20 Catch Aszembly, =coft top to header reil ATDOBG17IS p 2
Plastic Sleeve, catch release teb Al1QCES1928 . a
26 Catch Plate, soft top catch C100pO7 14T 2 2
27 Ehim, striker plate to header, 1.0wm A1QOUOZTIF afR afR
" " " " i 2. Dwmn AR100ODOZTOT AfR Afm
" n non " 3. 0wm A100UDZESF A/R AfR
28 Fixing Flate, catch plate A100BOT1AF 2 2
30 Ecrew, M6 ® 20, catch plate Lo header =il AI0DNS147F & 3]
Fad, soft top anti-smueak R1D0OBEZBES 2 2 Use on hood 'C* link, ses 5/B 1992705
as Socket Screw, hood frame pivot, short AlDORR222E -] a
1) " n " " " long al00BE270% 4 1 * ¥1R N B161
37 Wavy Washer, pivot screws A100BG285S 8 a
38 But, special, ™ " Al1DOBG221S 4 1 For individual roof =eals, see 11.01R
32 Socket Bolt A]DOWNSEF k! 3
40 « Washers for Mo 15 AOTON 40227 4 4 See Elan Service Notes Saection BY
Elan
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CUANTITY
e CONTERTE: Badges, Decals & Insignia
12.05A PRET TESCRIPTION PAET WMBER { ALL RERARES

1 Huee Badga A10QUD1TBF 1
2 Grommet, badge to bonnet ADB2UE]IEF 2
a Washer, M5 x 10, badge {ixing AQTSW40112 2
4 Mut, W5, " " ROBWIORAF 2
5 Badge, 'Lotus’ B100OUCZO1F 1
B " 'Elan’ B100UGOASF 1
7 " 'BE? B10OOTID0BER 1 3
10 Decnl, '52° {yellow/silver} A1DOTIOSSOF 1 Y iF fitted

" " {greenfgiluer) AR100D0SS1F 1 3
12 Badge, 'Elman - Lotue Deeign’ EIOQUNASIF b3

" 'Limited Editien' {individually numbered) | A10OD0OS3EF 1 52 (quote Limited Editjon number & VIN)
14 Flinth, fascia badgs ALIDDUDZG1F ]
15 Washer, Flat, fazcia badge ADTSW4000Z 2
16 Hat, M5, " " AOBIWIOR4AF 2

Elan
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mm CONTERTS- Licence Plate Mountings ikl
12.07A PART DERCRIPYION PANT WUWEER | ALL EERARES
Serew, licence plate to front humper ROTSWSDR0Z 2 Y Licance Plate S20mm X 120um
Rivrat, HH, ™ " " " " ROBZEG31BF 2 )}
3 Bracket, front licence plate mounting A100UG4 2BF 1 p
4 Setoacrew, ME x 16, M n " ROTSW1026E 4 ¥
) Hasher, MG x 12, " ™ " ROTEWADIAZ 4 ¥ Licence Plate 30%mm % 153mm
6 Puleart, M&, " - " ROTONE]SEF 4 >
Foam Strip, self adhesive R10GBO4A1Y .91 b
Tapé, double-gided, " " " Co7sNen71v rE -
Eracket, front licence plate mounting A10DB1CG2ZF 1 Licance Plate 330mm x 165mm
11 n 1] M 1 n A IGUBI 1 59? 1 ]
Spacer, Nylon, " " " RIOORIITIX a 1
Eatscrew, M& x 16, " " " AOTEWI0ZBZ 2 1 Licence Plate 372mm x 146mm
Washer, Mo = 15, " " ™ AOTEWAN]LSE . 1
folsert, MA, " " " ADTINE]1SET 2 1
Flinth, rear licence plate mounting, Opan A1D0OD0&ISK* 1 R/B BlODUDSO?Y } Licence Flate 520wm ® 1Z20wm
1L e L] ” H " B].UEUUEU_TJ 1 } UK
) " 1t " " n " E100TDACEY 1 Licence Plate 305w x 157%mm  LISA
bl n n 1] ar 1% Clnﬂundﬂg&t 1 *h L1} 33{m. = 1&5’“ dw"
" " n n " " C100T0393K 1 " " 372 ¥ 148mm Ausiralla
25 Decal, humper top, licence plate plinth BlOQU0I94F 1 IF fitted
Screw, No.6 x 374", plinth top to body AD7SWS1ZBZ 4
27 " *omnou i inner bottom to body AQ7EWSOZAE 2 Jise with. plinths 100U393 /406 /409
28 Splre But, Mo.b, " " " # r AD7IWGOZ4F 2 h]
29 Screw, Ho.E x i, " outer * oo ROTORS0252 2
30 Washer, flat, " " " " " ROTSW40632 2
31 Epire Hut, Heo.6, " " " " " ADTSWED142 2
Tape, double-zided, " " oom " CO7SR0T1Y AR
34 Cap. =crew finishing AlONNGATIF 4 JUsm with plinths 1000393/40B/400
a3 Cup, " " h10UWEATIF 4 }

* Early cars were fitted with a perspox
enclosed type plinth(®This iz no longer
avajlabla & i= replaced By the later

L *
open’ type. Elan
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FUNCTION

UOANTITY
I CONTERTH : ooy Mirrors
12.094 PART DRSCRIFTION FART WUMEER | FRHD LHD EEMAEXS
1 Mirror Body & Motor, LR AR10GUG4SAF 1 ]
" ™ ft " LH A100UDS00F 1 } Pricr VIN -
3 " " " b R R10OUCYSTF 1 )
" " o RH A1D0UO499F 1 } * ¥TH % 6001 ([52)
" L " " LR A1O0U0SSTE 1 F
" " h " H A1DGDOSSET 1 » From VIN * Anddo nel includke ginss
" " " " RH A1DONASSEF 1 >
" " " n RH AYOOUOSEQFR 1 ¥
Mirror Glazz, heated, flat A1DOIIOZO4F 1 1 ]
" " " Conver R100UDZBSF 1 1] 1 a8 required
" 't " r etohed, ER AOOOGZ0RT 1 ]
B Pivet Pin, plastic, door mirror R10ODUEDRES 2 2
10 Seal, wirrecr to doar, TH 10088157 i) 1
11 " " " " RH EI1NDBDE16F 1 1
1z Snap Rivet, mirror fisxing A1DOWE4ASHF 2 .
13 Screw, 'plastiferm', W4 s 15, mirror Fixing AIDCWS15TF B B
14 Washer, W5 1 25, " " ANB2WANSAF [ b
ik Grommet, door mirror harness AOTEHE043E 2 2
is Clip, 'tape-on', mirrer harness/desr inner AlOOWG491S 2 2

Mirror bodies are unpainted

Elan
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FIRCTION — GUARTITY
CODE COMTENTS: 5ot Runners & Fixings
13.014 PAET [ESCRIPYICGH PARY MmMEER | ALL HEMARKS
Sealk RBunner Assembly, Inboard, LH Seat BloougOs3F 1
1 " " " " KH Seat B1DOUOOSAF 1
" " " Cuthoard, LH Seat B10OUO0SSF 1
3 " " " " HEH Seat Bl10OQUOOSEF 1
4 Wire, seat runner release link A100UQ07AF 2
g Washer, release wira securing BOTEWADEZF 4
& Bolt, M10 x 40, seat runnar inner filxing LOTSW20522 4 Alzo fixes body to chassis
ri Bolt, M10 x 45, " " cuter front fix AOTSW20537 2
B Bolt, W10 x 50, n " " rear fixing ROTOW20542 2
9 Washer, shouldered, aeat runner to floor B10OBOO7EF 8
in Spacar, seat runner to fleoor A£100U0149F & ASmm. Pricr YIHN * )
n n " " " L1D0OUDS55F 2} 5.5mm. From VIR * )} Sees also 13.03A
12 " " " " " cuthbocard rear AlQQUO1SCF 2 29mm. Prior ¥IH * )
" n " " " . " " R100UO5HAF P 12mm. From VIH * )
13 Washer, W10 x 30, " n " fixing RODTEW4A02TZ 4
14 Mut, Nyloc, Miag, " " " ROTEWI011Z 4
15 Setscrew, MEB x 16, pracota, runner to frame R100UD1S52F =)

= YIN R 6001 (32}
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FONCTION QUANTTTY
OOoE COONTEMTA: “eat Frames & Recline Mechanism
13.03A PART DESCRIPTION PARY NUMBER | ALL REMARES
1 Seat Frame Assembly {with sprung cushion base) B100001327 2 Epecify LH or RH. Pricr VIMN *
n " " {with solid cushion base} B1ODUGL132T 2 " " “ " From VIN *
2 Frame, seat back BlOOUDI31H 2
3 Frame, seat cushion D10ounil1sy 2 Priaor VIN *
" " " (s0lid base) E100UQ11EF 2 From ¥IH * {may replace DIOOIO1IAF with
spacers AIQOUDSS4/5F. See
12.014)
Cap, recline wheel B100UGDLAF 2 )
Setscrew, ME x® 16, wheel to recline mechanism ACTEW10ZBTE 2 ]
Wazher, HME x 15, " " " " ROT7SWAOLGE 2 } early type {(can be replaced by later type)
5 Wheel, zeat recline R1OOUGN1ZF 2 }
[ Drive Washer, wheel to recline mechanism R100UC300F 2 }
¥ Cap, recline wheel AOB3IVYE(CEF 2 o]
g Setscrew, ME 2z 18, wheel to recline mechanism RO75W10292 b >
9 Washer, M6 x 15, " " " " AO7TSWAD1SE 2 » late type
10 Wheel, zeat recline AOBRVEQETF 2 =
11 Spacer Washer, M12 x 24, wheel to drive washer AOTSWAGZRZ 2 >
12 Drive Washer, wheel te reeline mechaniam AOR3ZUTT28F 2 ¥
15 Cover, seat reecline, RH Bl10QUQZ00K 1
n i " LH B1D0OUOI99K 1
le Rokut Rivet, cover to support bracket ROTIWG195F 2
17 Bracket, cover support A100UC426F 2
Setscrew, M3 x 16, bracket to frame A10CUOLS2F e
ADTSWADZ0Z 2

Washer, WA = 16, n f "

* YIN R 6001 (52)

Elan
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FUMCTION (IATITY
O, COMTERTS: Seat Foams & Suspension
13.09 FART DRSCRTIPTION PART ROMEER | ALL
1 Foam, seat cushion Cl100VOOE3F 2
2 " " squelb {backrest) C100V00gE2T 2
3 " headrest infill AlOOVODELR 2
4 " squeb cavity infill B100V0250H 4
5 Suspension Unit, =meat cushion ClOOUn11zH. 2 } If fitted
& " " " squeb J B1oouoT28H 2 )
T Eokut Rivet AOTONG1R5F 10
a Retaining Wire, cushion front & rear R1OOVE03GF 4 315mm long
) " " " sides A100OVE03EF 4 260mm long
10 Hook, seat suspensicn R1GODROSSS 18

Elan
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FUNCTTON CORRTITY
OO COMTERTS: Trimed Seats & Covers
PRIOR | FROM
12.11A PART DRSCRTPTION PART WIMEER | VIN 4 | vIN # REMARKS
SinT 10 dondtes A Moo ts é * When crdering trimsed items omplets a
Tpar  Peoreoton du Soeonaes it seperate Trim Order Form & supply:
1. Fuall V.I.K. e.q. SCCIMOZTINHO12345
2. Colomr & type of leather
3. Colour &k typa of cloth
4. Colour of stitching
5. Colomr of pipimg
6. Samples kfor photogrephs
Seat Assembly, Trimmed, 1LH A10O0V0381T* 1 1 Half leather/cloth
" n w LH B100Y03813* 1 Full striped lesather
" " " LE C100V0381T 1 Fall leather 31 {no stripe}
" n " Le Di0Oov0381T™ 1 Full leather 82
1 Seat Assembly, Trimmed, RH AY0OVAILOHIH 1 1 Half leather/cloth
2 " " " RH B10OVIAB0I 1 Full striped leather
3 " " n RH C1D0YQ3B0T* 1 Full leather 51 {no stripe)
4 " " " RH D100V03BGT* 1 Fall leather 82
5 [Cover, squab, Trimmed - AI00VO132T* 2 3 Half leather/cloth
6 % mooTTom . _|B100VQ132]* 2 Full striped leather
7 " " u ' cipovoidagar | 2 Full leather S1 (no stripa)
a " ™ " ‘loiloovoiizIr 2 Full leather 82 .
o Cover, cushion, Tr immed L100VH133T* y, 2 Half lesther/cloth
10 " " " B1O0OV(133J* 2 Full striped leather
11 " " " C100¥01335* 2 Full leather 31 [(no stripe)
12 " " " DI0Ov0133J* 2 Full leather 82
# VIN B 6001 {32)
y Elan
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PIACTTION |- DUARTITY
cooE | comTEETH: Seat Belts
13.27A PART DRSCRIPTION PART WMRER | ALL REMARES
1 Seak Belt Assembly, complete FlOOQUCDABF e inc. all fixings k spacers
2 HMounting, deformable, seat belt BlOOACODTF 2 }
Balt, 7/16" UNF x 1 }", =eat belt mounting AOTREWZO9STE P i
Washer, 7/18" x 7/8", " " " AD75W40052 4 } USA
Mut, Myloo, 7/16", " " " ADTSWACN4 7 2 i
Foam Seal, " " " AOEZUENERY h/R j
TEAT LELT, LEST STALAT Arzovese?s| =z

[ .

Elan
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COoE CORTRNTS: Fedal Box & Pedals, Throttle Cable
14.01a PART [ESCRIPTION FAET MMBER | RHD LHD
40 Setecrew, M3 = 256, thrcttle pedal stop ARO7SHI1039% 1 1
41 Locknuk, MB, " " ROTEWINZ242 1 1
42 Buffer, rubber, " " " HAO4ERB1132 1 1
43 v " " "  upstop Al100ARO0ZH 1 1
45 Pedal, brake B1OOIOOOSE 1
n u R1QGIOOETF 1
47 Spindle, brake pedal pivnt A100J000EH 1 1
48 Split Pin, ® A100WE32TH 1 1
50 Cleviz, brake pedal to serve A100DJ0ODTF 1 1
51 Locknut, M10, brake pedal to servg BOTSWIAGZAZ 1 1
52 Clevis Pin, f h " " ROTSWR0I3Z 1 1
53 'R' Pin, pedal clavis ROBSWE20EF 1 1
55 Switch, brake lamps AOS9MED 19F 1 1
56 Bush, stop lamp switch LOBSMED20F 1 1
=1 Padal, cluteh B1O0QO004F 1
" B10JQO00sF 1
&2 Spindle, cluteh pedal PlVl.'_‘Jt A10000006H 1 1
63 Split Pin, " A100W6327H 1 1
o4 Buffer, rubber, clutch pedal stop A100R6002H 1 1
B5 Setscrew, W8 x 30, " " " AOTEW10407 1 1
=12 Locknut, M3, " " " ROTEW3I0ZER 1 1
als Wut, M3, " " " ROTSWI021Z 1 1
&9 Rubbayr Plug, MG, " “ " RI0ORGOGIH 1 1
Fav Pad, rubbar, foot pedals AOTBIE001F 2 P
Elan
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FUNCTION JUANTITY
oo COORTENTS: F=s5cia & Column Bhrouds
14.05R PART DRACRTPTIGH FART WOMBER | RHD LHD REWARKS
1 Fascia Moulding Assembly {inc. mounting brkis) E100VQ00TE 1
[ 4] n n n [ 1] " EIDUVDDEEF 1
Foam Seal, fascia to 'h' post area, LH A1D0VO3D3K 1 1
4 n " " " " " B FH AlODYW0O304X 1 1
5 Screw, M4 x 25, fascia to demist scutile AR1OOWTIORZF 5 5 } Rlso secures demist vents, see 18,134
[ Bpire Hut, M4, " " " " M1OWMEAAST 5 5 }
10 Setscrew, M3 x 20, fascis to 'A' post AOYSW1038Z 4 4
11 Washer, spring, Ma, " " " " ADTEWADIGT 4 4
12 Washar, flat, WA x 25, 7 " " " ROTEWA021Z 4 4
15 Bubber Edging, fascia mounting brackets ACREUGDEDY R/R AR
16 Bracket, fascia support, passenger side/'A' post | A100VO30LF 1 1
17 Washer, flat, W& x 12, support brkt./'h' post ADTEW40132 1 1
18 Wut, Myloc, MG, " " " i AOTEW30022 1 1
20 Setscrew, M6 x 20, fascia to scutfle beam ADTEWM1030Z i 1
21 Washer, flat, M& = 20, " " " " ADTSWADIGZ 2 2
22 Hut, Nylco, M, *on " " AO75W3009Z 1 1
23 Scyaw, fasecia to tunnel top bracket AIOGRIODBIF z 2
25 Bracket, fascia to tunnel top A1DGVDT7IGEE 1
26 Washer, flat, M6 x 12, fascia brkt._/chassis brkt.| MO75W4013E 1
27 Hut, Hyloc, M6, n " n " ACTSW2009Z 1
Ao Cover, binnacle R1OOWODLIK 1
" " A100VOGHETE 1
31 Screw, M4 = 20, cover fixing A100WS1T7TF p 2
3z Clip, binnacle cower fizing R1QOVWG223F 2 2
Filler Panel, driversz =ida lower fascia AlO0OVO06EF 1 Men S.I.E.
¥nee Bolster, n " " " F10O0V0Z56E 1 )
Bracket, knee bolzter retaining AI00BOS3A0F 2 15.1.R.
Pop Rivet, bracket fixing AOTSWEOI1F 8 i
Spring Clip, knose bolster to bracket AlQOWeAADR z ]
40 Column Shroud, upper B100V01887 1 1 » BExcept 5.1.H.
41 n " lowar BlOoQvo182gd 1 1 >
" " 5IR, upper BI0OVOZETK 1 )]
" n 31k, lower BlOOVORLEK, 1 }y 8.1.R
Screw, &/t, Ho.6 x 1", shroud fixing BOTSWSO12F 4 H
Spire Nuk, No.G, " " ATTOMED24F 4 3

Elan
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FONMCTT OANTITY
mEﬂH .UJHIEII'IE: Faecia & Column Shrouds
14.05h PART DESCRIPTION PABT NUMEER | RHD LHD
Bracket, steering column support B100V0260F 1
Screw, M4 x 10, bracket to column -| AOTEWS0TSF 1 3.1.E,
Washer, s/p, M4, " " " 1 AD7SWA0REF 1
50 Grommet, ignition switeh/lewer cloumn shroud AlDOVEDG 1Y 1 1
51 Stud, column shroud support, short R10OUOZ2T79F 1 1
52 " " " " long A1G0UG280F 2 2
53 Jacknut, M6, long stud to upper shroud A075Wa031Z 2 2
54 Screw, M4 x 12, lower shroud to studs AR100WRI43F 3 3
55 Washey, flat, = ® noon " RO7SWADR3Z 3 !
56 Screw, Ho.8 x 3/4", lower shroud to upper ghroud | AOTSW50747 2 2
57 Spire Hut, No.Ss, " " " " " AQTOWG171F 2 T2
-1 Saddle, column shroud to steering column B1OOVO291K 1 1
59 Bracket, " " " " " gaddla B10OYVO252ER 1 1
60 Pop Rivet, saddle to bracket A100WG465TF 2 2
&l Bcrew, H4 x B, saddle to staaring column A10OWS137F 1 1
62 Wagher, spring, M4, " n " n AQTEWLDBAF 1 1

Pooe 2

Elan
T4 _n5n



ELAN
14074




ﬁm OONTERTS: Instrument & Switch Mpunting Panel ﬂ
14.07A PRPT DESCRIPTION FART Womern | BHD LHD
Iostooment & Switch Hmmting Panel E100VQ0o0eJ 1 Turbo
" " " B100V0G2 10F 1 H.A.
3 n " n L1 n Blﬂﬁvﬁﬂﬁﬁa’ 1
5 Cap, 20 # mm, Fixing screw finishing AlJOVORZHH 4
] Serew, M4 x 16, panel 1wnr fixing R100WS133F 1 1
7 Washer, {lat, " " ROTEW4AD00Z 1 1
g Bush, n n " AOR2UG1IATF 1 1
) Spacer, rubhnr, n " " ADBIUR]IBF 1 1
11 Bpacer, " " " ROB2FICGTOF 1
12 Washer, flak, " " " ROTSWAOOOZ 1
13 Screw, M4 x 16, " “ " AlOOWS]133F 1
1= Scraw, Me x 20, " mid " ADB2IWS]123F 1 1
1e Washer, flat, " " " BOBIWADLEF 1 1
20 Screw, M4 x 16, " cuter edge fixing RIDOWS1IIF 1
21 Washar, =fp, M4, " " " b AGTEWAORGE 1
25 Screw, M4 x 1&, M uppar " w AIOOWS132F 3 3
2& Wazhar, flat, " " " b BOAXW401AF 3 3
27T Spacer Washer, n " centre " AITSRAQ00Z RiR ASR
g Screw, M4 x 16, " inngr edge M A100WS133F 1 1
35 Cap, 20 x b, fixlng screw Finiching A10OVOEI9H 3
3e Screw, He x 20, panel fixing ANBZWS123F 2
40 Blanking Panel, radio aperture A1GOVECTOR 1 1
11 " " digital zleck ALOQUD2TED 1 K.A.
L ) Finisher, instrument cluster apartyre E100¥0910F 1 1
45 Screw, W4 x 16, finlsher cuter fixing tn msk ALOIWS 1 60F 2 1
17 " M4 x 25, " inner " AlDOWS161F 2 1
18 Kuk Plate, * " " e AIOOVGTOIF 4 2
Ashtray A:ismll‘bly AYDOVED]1EF 1
a0 " A100VS015F 1
51 Sealing Strip, upper ateering cowlfpanel RADSOR61B1Y AfR B/R
52 Ashtray Pocket AlDDVEOI4S 1
N " R10OVEOTIS 1
Elan
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FURCTI(H CUANTITY
OODE | OTENTS: Glovebox
14.12A PART NESCRIPTION mrr wvege | RHD | LHD REMANES
1 Glovebox Azsembly B10OYO0REF 1
" " B1ODVOORSF 1
3 Rod, glnvebcx pivot AlOOVOTTOF 1 } Late cars
" i A1DCVOTRYF 1 ]
5 Clevls Pin, glovebox pivot R100VEDOEH 2 2 Early cars
& Bush, nylon, " " R10OVOTBIF 2 2
T "Puzh-on™ [ixing " " R1OOVE008H 2 2 With elevie pin type pivet
a R' Pin, " h AOTSWR17SF p 2 With rod type pivot
14 Stl‘lkEl‘.‘, qluveho: latch B10OVYDIGZF 1
" R10OVOE1GF 1
12 Serew, special, str:.]-:er to fascia AR10OVE011F 1 1
13 Wazher, M5 = 10, " " M ADTSW40112 1 1
14 Chack Plate, glnvehﬂx ﬂnwn ELop A100VO0ASH i 1
15 Buffer, " A100VO31 38 1 1 #+ Folk Mo AOBARZIV (1x1/A" self adhesive rabber | 10cm length
16 Screw, special, check plate to glc:vabm: RIOOVGDLIIF 1 1
17 Washer, flat, " " " BOTEWAD01Z 1 1
20 Lateh hasn-mhly, glovebox, inc. lock & key B1OOVEOQSF 1 1 81 Prior YIN * } for complete lock sst,
" " " " o C100ve0O4F 1 1 52 From ¥IN * 1} see 10.17A
21 Betaining Clip, glovebox latch 41 00V&E0OSF 1 1
22 Spring Clip, " B10OVD34EF 1 1

* VIN R 5001 {52)

Elan
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FURCTION - - OJARTITY
CODE CORTERTS : Header Rail Trim
15,014 TART DESCHIFFION PANY BmErE | ML
1 Header Rail Rssembly, trimmed B100¥0351a 1 81 Prior VIR *
" n " " A1DCVDI9EY 1 52 From VIN * (provision for alsarm gensars)
3 Screw, Ho. B x 3/4", header rail fixing AALOWS J6EF 2
4 Washer, fliat, " " " AD7SWADEZF ]
5 Cover, hoopd catch plata DICOVhis3P 2
6 Hood Header Trim Assembly B10OWH245] 1 *  Comprises main pans| §244 + et 0343 stuok togethar
Screw, ME ¥ 20, hood hsader trim teo hond A1OOMTOOET 3

* VIH R &001 (Ad)

Elan
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FIRCTION QUANTITY
CODE CONTENTS - Interior Mirrors & Sumvisors
15.054 PANT DESCRIFPYIOH FART WoeEER | ALL WERARES
1 Interior Mirror (incorp. courtesy lamps) AIOOVDD1SE 1
2 Monnting Plinth interior mirror AIOOVDO16F 1
Fixings Kit, " " Al00BBL230S 1 {inc. mounting plinth &% adhesive)
5 Sunvisor, drivers =zide {no label)} F100v00BsF 1 Ho cataelyst label
" " " {with cauticn lahel} B10O¥02%9F 1 With catalyst labal
7 " passenger side [with mirror), RHD F100VDO76F 1
" b " " " LBD F100¥0075F 1
" driver & paesenger sides ALDOVEOGRF 2 pustrelia {no mirror)
10 Mmunting Bpiget, sunviscor pivot 5100¥0290H 4 {See 5/B 1992/703)
11 Screw, M4 x 16, sunvigor fiwlng AOBZWMR105Z 4







FINCTION UARTTTY
CoDE OYRTERTS: &' Pillar & 3ill Kick Plate Trims
15.07A PART THSCRIPTION PART WUMBFR | RID LHG RERARES
1 'A' Pillar Cowver, trimmed, RH D10OV03S0KE 1 i
2 " n " " LA D1GOY0 349K 1 1
2 Serew, Mo.6 x 3", 'AT plllar trim fixing RO7SWE020F 4 4
7 S5ill XYick Plate Trim, EH L100U0072K 1 jearly type. R/B later type with raised
o u 1] ) ) 1H 010000211 K 1 ) eealing edge
" " H " ®H E10DU007 2K 1 »late typsa
n n " " LH E100UQ311K 1 >
" " " " RH DDOULE 10K, 1 Yoarly typa. R/B later type with raised
n n " " IR ol ooonT 3K 1 ) sealing edge
" " " * RH E1Q0I0210¥ 1 >
" " " " IR E100U007 3K 1 *late type with raised sealing edge
" " " " EKit fine. fixings) Al00U05463 1 »
" " " " " n n A100005478 1 >
11 Strip, fartener retaining C100U0223K 2 2
12 Fir Tree Fastenar, sill kick plate fixing AIGOWE4S1F 10 10
13 Snapsac, " " n " RIDOWEATER 10 10

Elan
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e CONTERTS: 'BY Post Caps

15,098 PART DESCRIPTION FART WIMBEER
1 'B' Post Cap, LH B1OOM259T «

2 oo " LH C100U0259T

" " " RH Bl1a0U02ae0J

" " " HH Cloo0260d

5 Bracket, 'B' post hinge, LH A100BOR1DF

u " n n RH AlOOBCAOTF

7 Spring, 'B' poat cap B1DOUDZ40F

Tie Wrap, 90mm, spring retention AlOOUEC2ERF

" n 200mm, " " AlODO&E0ZELF

8 Hinge, 'B' post cap, LH D1O00C421F

" " " " RH D1OMIgASEF

10 Rivet, hings ko 'B' post cap AlOOWE483F

11 Screw, No.6 x }", hinge/hracket filxing RUTEWRO12F

12 Spire Mut, Ne.6, " " " A100W6447F

13 Fubber Strip, 'B' post cap anti-rattle | AO36B6221V

da el

e e

o

* VIR N 6804
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Il,*‘ .I; { |
Wmm P — 'E' Post Trim, Capping Rall & Spegker Boxes .
15.11A FART DESCRIPTION PART NOMEER | LD REWAHES
1 'B' Post Trim Panel, LH A10000385K 1 Brior ¥IN * (gpring retained top cap)
" " " " LH B100OUO385K 1 From VIN * (hinged top cap)
3 " " " " EH AR100UD3IBAK I Fricr ¥IH * {zpring retained top cap)
" " " " RH B10OUO3B4K 1 From YIN * (hinged top cap}
5 Screw, Ho. 6 x 3", 'B* post trim cover fixing AOTSWSO12ZF 10
& Washer, M4 x 12, n n " " " R100W4119F p
7 ' Hat, " " " " " 100WE478F 4
a Captive Hut, n n " " " R1GOWEIRAW 2
S Spire Hut, Ho.6, " " " n " AOTESWEO]4Z 2
10 Brackei, " " " 5ide " B1lO0OUC440F 4
11 " " " " Ilowar " A1O0OUGA30F 2 if fitted
12 Screw, No.6 x 3/4", 'B' post cover outer fixing ROTSWSO282 g
13 Captive Wut, Ho.6, " " " " " ROTSWED247F 7]
14 Fastex Scrivet, n L " " AR100OWEO12F 2
15 Capping Rail, rear bulkhead RIOQBOS4TR 1
16 Fastex Scriwvet, capping rail fixing AIOCBEOSTF 3
17 Screw, No.& = 3/4™, " H " A1OOWS1EEF 4
18 Spire Nut, No.B, h n n ATTEWRN16T 4
20 Spesker Box, carpeted, LH, gray BlOOVO329T% 1 1
" " T LH, red B1O0V3325J* 1 }
m " " LH, yellow B1OOWO32TT* 1 Jinc. support hracket & item 36
23 n n " RH, qrey B1CQOVOA30T* 1 j
" n o REH, red RIQOVO326T™ 1 ¥
H " " EH, yellow B10OVO328T* 1 }
26 Fastener, speaker box [ixing B10OVeD12F 4
27 Socket, =peaker box fastener Bl1OOYe013F 4
28 Foam, speaksr box bracket AIZGBEZ221Y A/R
an Infill, carpeted, centre consolef/bulkhaead, gray R10OVO333T 1
" " e " " red A100Y03313 1
1] 1] m " L Y‘Ell - AlOOv03327 1
33 Socket, infill fastener B1O0OVEeD13F p
35 Tubber Edging, trim protection AXT75LE020V L/R

* .¥IK W 6800
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FURCTEION - {(NIANTTTY
CONR ‘comrERrs: Moor Trim Panels & Inserts
15.134 P DESCRIFTION PART HMEER | ALL RERARKS
* When ordering trimsed iteesm compleie a
separate Trim Ordar Form & supply:
1. Full ¥.I.R. &.q. SCC1002T1RHD12345
2. Colour & type of leather
3. Colonr & type of cloth
4. Colour of stitching
5. Colour of piping
6. Samples &for photographa
1 Door Trim Panel hssembly {inc grab hanala} TH Cl00V0O0iF 1 Prior VIN #
" " h " LH G100VOQOo1F 1 From VIN # # VYIN B 8161
2 " " " " " " " RH C100VO002F 1 Prior VIN #
(13 (L] L1 1) n e | L1 RH Glnﬂunﬂnzr‘ l 'Frmn vIN a
3 Grab Handle, ILH R1GOVOQO03F 1
4 " " EH R10OVDAGAF 1
5 Screw, Wo.8 x 1", door trim panel frnnt fiwing AR1OCWR199F o
& Cup Washer, " " " " R100WGdS3F &
K Spire Wut, No.8, " n " " n ROTEWED16Z 2]
a Scrivet, door trim panel lower fixing ARl10OOWE4SiF 14
9 Faataener Socket, acrivet B10OOVBROIIF 14
1G Door Pocket Assembly, LH B1OOVAOS1.T 1
11 " H " RH BLOOVOOS2T 1
12 REetainer Strip, door pucket fixing B10OOVOZ204AF 2
13 Screw, Ho.b x 1", M " DOB2WS022F 10
14 Spire Kut, Ho.6, " " " ROTEWRO13Z 10
15 Carpet, donr 1M, grey BlOOYC1TSF 1
" LH, red B10OVOL1T1F 1
" " IH, yellow B10O0Yai73F 1
18 " " HH, grey | BioovorT4w 1
" " EH, red B10OOVOL1T0F T
" v FH, wvellow B1OOVOLIT2F 1
20 Insert Panel, trimmed, LH A10OY0353T* 1 plaid cloth
21 m " i LA B10OVD3LITH i striped lesther
" " " LH C100¥0353T" 1 perforatad leather 51
" " " 1LH A D100W03Is3 T 1 perforated leather 52

Blan
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Function Contenis:
Code |Door Trim Panels and Inserts
15.13A Part Dascription Part Number | Quantity |Remarks
When ardering timmed flemns complele a seperat
rimn Order Form and supply;
I 1. Full V.LN. number &g, SCC100ZT1MHD12345
. Colour and type of leather
3. Colour and type of clalh
. Colour of stiching
5. Colour of plping
. Samples and / or photographs
24 Insest Panel, timmed, RH A100V03520 1 Plaid clolh
25 Insert Panel, trimmed, RH B100VD352.0* 1 Striped lesther
o) Insert Panel, timmed, R C100v03s2) 1 Pearforated leather 51
27 Insert Fanel, trimmed, RH D100V0352" 1 Perforated leather 52
v Fastener, insen panel to door panel A 00WGE012F 4
k| Escutcheon, door release, LH B4 00V DO0SF 1
# Esculcheon, door release, RH B100V0O0D6F 1
32 Screw, No.6 x 1", escutcheon fixing A100W5171F 2
33 Cup Washer, escutcheon fixing A100WE453F 2
M Screw, M5 x 30, trim panel to door shell inner 100W5S1T79F | 2
as Rawlnut, M5, trim panel to door shell inner 07TEWGDT4F 2
38 Screw, M4 x 20, iim panel to door 100WS5173F 4 Altarmmalives
Screw, M4 x 25, tim panel to door 100WE165F 4
az Washer Flal, tom panet fo door 082\W4109F 4
28 Fanel, door cheater, LH CA00VOCSSF 1
39 Fanef, door cheater, RH D100VODSaF i
40 Seal, door cheater panel, LH 10B80889F 1
41 Seal, door cheater panel, RH 100BOB80F 1
42 Double Sided Tape, cheater panel fixing COTHLE0TIV 140mm [# X
43 fDual-Lock, {self adhesive) chealer pane! fixing fA100VE034 30mm |Pressure sensitive fasiening
Door Cheater Panal assembly LH A100VE105J 1 '~ JCompising pars marked @
Door Cheater Panel assembly RH A100VE108J 1 Comprising parts marked ¥
4% Jwaterhhiekt, mirror, LH A100B1133K 1
4%  IWatershieid, mirror, RH 100B1434K 1
Beading, butyl, 30rmm ‘watershield fixing 10088207V AR
50 Finisher, docr waisl seal, rear, LH 100B1085K L 3
51 Finisher, door waisi seal, rear, RH 100B1088K, 1 3Prior VIN M 8164
32  [Screw, finisher 10 goor 100WS5171F 2 P

Elan
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. Tunnel_fnp Trim, Gear Lever & Handbrake Galiters QUANTTTY
CTON CONTENTR: PRTOR TROM
* x
1513 VART DESCRIPTIGE FART BUmRER | O VIH REMARKS

1 Centre Console Rssqembly, tunnel top BIODWDO36BF 1

" " n " u ALOOVDAR1T 1l
3 Bracket, consale to tunnel AIDOBO228F 2

" centre consocle fixing, front A100VOBB3F 2

1] [ L] n L] rogr hlﬂnvua?a‘i‘ 1
& Scraw, WE % 10, consols to bracket AO7TSWS088Z 4
T Wacther, s/p, M6, ™ " n h075WAD4AET 4

Bolt, M% % 50, conscles to bracket ROTOW20ZEF 3

Washer, flat, " " " LO75WA000Z K|
10 Stowage Tray, centra consola Al1QOVO041R 1
11 Screw, No.6 x 3/4", tray to console AOTEWS0282 2
12 Rut, captive, now n AR1COWO13LF 2
15 armrest/tray lid, centre consola A1DOVOOL3H 1
16 Hinge, armrest A10OVERQ1H 1
17 Secraw, M4 ¥ 16, hinge & armrest fiwing ADB2WS1092 5
18 Striker, armrest latching AlOOVEQ03IH 1
1 Latch, armrest striker A1OOVEO0ZH 1
20 Mat, centre console oddments D100VO0B4AX 1

" o " " front Froy ALOOVORTTIN 1

" " " " rear A100OVDETER 1

24 Tie Wrap, gearlever gaiter to gearlevef‘" AR10OWG459F 1 1

25 Gaiter Assembly, gearlsver D100V00a0d 1 1
2B " " handbreke B10OV00397 1

" LI ™ BIGDYVOET LT i

Edge Clip, handbrake gaiter fixing A100BG0S9F 3] &

n Clip, window 1ift =switch hOB2U6Z98F 2 z

* ¥IR R 6001 (S2)
Elan
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ﬁtﬂ CONTENTS: Hoed Stowage Area Trim Q ey
15.214 FART DRSCRIPTICH Prarr WUBEER | AT REMARKS

1 Liner Assembly, hond stowage area A100E1263K 1 inc. battery cover

2 Cover, battery ALO0BOSI1F 1 Cirlbomer needr lo srosaim repiscament Flirae.

3 Foam Seal, battery cover to liner ARICOBOA31V &/R -

4 Drive Fastener, battery cover to liner BOTIWGEL55F 4

5 Grommet, battery cover fizxing holes ROBZUG196F 4

9 Grommat, hole blanking X054J60052 1

10 Liner, hood stowage area, LH side T OOR0OE2TR 1

11 " " " " ERH side D1DOBOS2EE, 1

12 Screw, No.6 x 3V, liner to hedy BOBYWE138F 10

13 Spire Hut, MNo.6, " " ROTOWL024T 10

14 Fastex Scrivet, liner fixing R100BEQSTF 10

15 Edge Panel Pastener, liner front fixing ALOUBGOSSF &

1g Foam Strip, liner anti-rattle (6 x 30mm) A100BeOEDY h/R

17 n n " " " {6 % 20wm} A100BEOBOY A/R

Tape, gouble sided, hood stowage liner BO7SUE0TOV /R

15.21A







FIMCTICH FIARTTTY
CoDE CONTENTS: Rear Lamp Internal Covars
15.23m PART DESCRIPTION AET WmERR | ALL REMARKS
Cover, rear lamp, LH AlD0U0Z6EK 1 }
" " " HH A100U026TK 1 }
Bracket, cover muppori, RH A100U0290F 1 }
" " " LH inboard A10000285H 1 } Early cars only
" " " IH outboard A100U0287F 1 3
Turnkuckle Btud, cover securing ADTONEL50T 4 }
Turnbuckle Cam, n " BO7SWEL1BLT 4 }
1 Cover, rear lamp, LM B10OU02BTR 1 -2
2 " " " RH B1OOOOZEEX 1 > Later cars with no support brackets
a Screw, rear lamp cover securing AlOOWE474F 2 >
4 Jackmyt, © " " " AOTSW3NI12A 2 >

Elan
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FURCTICH . Interior & Bool Carpets CERETITY
COOE CIONRTENTS : PRIOR FROM
15.30A FART DESCATPTION rapy mmpge | VIR 7} VIN S REMARES
1 Carpet, moulded, interior, LH, gray ALOOVOD15SF 1 i
" n o 14, red BlO0OVOO91F 1 1
n " " LH, yallow ALDOVOISTE 1 1
2 " " " RO, grmy AR1DOVDIS4F 1 1
n - " AH. Ted BlOOYO092F 1 1
" " " BH, yellow R1OQUOLSER 1 1
3 " rear bulkhead, grey muwulur} 1 i 3
b " " red ClUﬂ?ﬂlﬂBF; 1 1 * BRI Iwemi0
" " n yellow B10OVO162F 1 1 )
4 Screw, M5 » 25, rear bulkhead carpet securing ROBIWS115F 2 2
5 Washar, flai, " H ™ " AOTEWLDG3Z 2 2
-] Rawlnuk, M5, " n " n ROTEWEDNAT 2 2
10 Hap Pocket Ressmbly, grey R10GVQ3LIT 1 1 )
" " " rad ALOOTRALST 1 1 a2 n¢ Rear Bulukand Carpet
nooow " ¥ollow A100VO3 163 1 "
11 Carpet Infill, tunnel top, gray AR1D0VG1E3IF 1 1
" " " " radg ALDOVDIBLF 1 1
" " " " yellow Al1OOVO1B2F 1 1
12 H rear diaphragm, 1H, grey BIDOYO11GF 1 1
" " " LH, red BlOVO105F 1 1
" " " Lii, yallow ALCOVDLSIF 3 1
13 " " " RH, grey B10OVO111F 1 1
" " " FH, red B10OYO10GF b 1
" " " RH, yelliow Al1DOVO1SHF 1 1
15 Access Plug, inertia switch Al100VEDEST 1 1
16 Carpet, 'B' poot, LH, grey C100%0113F 1
" h u . red Cloovoln7r 1
" " " IH, yellow BIDODVOlGIF 1
u noow M, yrey ALDOVOIOEF 1
H " " LH, red L1OOVO310F 1 * YIN M 630
" . " LH, vallow A100VOJ08F i
17 " " " HH, gray Clo0valizre 1
n h " FH, rod Cl100YVO10BF 1
" * n BH, yellow B100VO160F 1
" " h RH, grey Al00VDIOSE 1
" n " RH, red R10O0YWOIOIF i Ela'“
u " " AH, yellow ALDOVDIDTF 1 15.30A




COUE OOMTENTS - Interior & Boot Carpets

PRIOR FROM.

15.30A PARTY MESCRIPTION PoRT mmpER | YIN * 1 VIN ¥ REMARKS

15 Carpet, hord =towage compartmant floor R10OVDZI1F 1 1
19 " " n " bulkhaad A100v0234F 1 1
20 " baot bulkhead A100VDOQICF 1 1
21 H boot crosEmembar A100V0i8eF 1 1
22 Caover, rear dampar A100VD152R 2 2

25 Carpat, boot floor E100V00945 1 1 Ine. support board, spare wheel cover
Support Board, spare wheel covar R10OVQ246.7 1 1
" " tool racess Al100V02513 1 1
26 Carpet, rear trangom A100V0OS7F 1 1
21 " " wheelarch, 1H A100V0185F 1 1
28 " " " RH R100VQ184F i 1
29 " boot 114 &100v0248F 1 1

* ¥IN W ¢8O0

For door trim carpets, see 1%.13L

Elan
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mtll OONTERTS: Passengar Compartment Sound Insulation i
16.01A PRMT DESCRIPTION PaET BOWBER | ALL AEMARE
1 Insulatrion, moulded, front bulkhead, RHD C100¥0018F 1
" " n n LHD C100v0alTF 1
3 Piastic Fastener, sound insulation to bulkhead AIDOYGO12F 3
4 Fastener Socket, " " " " B100V6013F 3
5 Insulation, moulded, tunnel B100VOO19F 1
& u floor pan, ®H C100VQ020F 1
7 n n n TH C100V0021F 1
8 " floor pan filler pad, ilnbcar? A1O0V0L26P 2 Z65mm x 11l7mm
9 n " " n H outboard R1OOVGI2TF 2 265mm = 83mm
10 i 5ill inner, ERH A100VDO2ZF 1
11 " " " LH ALDDVO0Z3F 1

Elan
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FURCTION - - GRANTITY
. Body Underside Scund Insulation & Seals

16.02h PART DESCRIPTICS FAEY BUNBER | VU REMARKS

1 Insulation, bonnet front section E100V0252F 1

p, " n rear " E100V0253F 1

3 Seal, handbrake aperturs AlOOBU22TF 1 {use 2 on 52 cars)

4 " rear suspenglon turret, LH A1D0BOGETF 1

" " " " RrR Rl10O0BORERT 1

Elan
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FUNCYION I UANTITY
CODE COMTENTS : Harnesses & Leads
17.014 PART DESCRIPTION PART WOMBER | RHD LHD HEMARKS
1 Harness, front, RH E100MA063F 1 i
2 " " LH E100MQ062F 1 1
3 Tie Wrap, front harnesa connectione ADTEWGO3IBZ 2
4 Saddle Clip, ™ " n A100WG4AZ5F 2
& Tie Wrap, releasabla, LH front harness A100WEA99F 1
10 Harness, headlmnps I{Lur.'as} R100MOZ58F 1 1 eurocpe except France
w Cl10o0MO218F 1 Ush
" " (Cibie) BlOOMO21TF 1l France
" haadlnnp adaptor, RY A10OMOZEDF 1 1 )
" " LH A100MOZE1F 1 1 y Japan
Tie Wrap, 400 % 4mm, adaptor harness/front har. [|AO79WE224F 2 2 ¥
1s 'F' Clip, adsptor harness to top shell ROTEWEZ2TF 2 2 }
17 Connector Clip, headlnnp hnrness fixing A1OOMETTIF 4 4
'B' clip, " RO7SWE22TF 4 4
15 'F' Clip, cleosed, " n " AQ75WE0D0Z 9 9
Screw, M4 x 12, n " " AD75WM5132F & -]
Wesher, fibre, " " " AQTSN40S8F 3 3
Hut, Hyloc, M4, " " " AO75W2049F & -]
Tie Wrap, " " " A075WEQIBE 4 4
24 'p' Clip, headlamp cable to pod frame AOTSWE004Z 4 4 » with frame & flap type mechanism
25 Screw, Ho.6 x &7 " now " AOISHSOL2F 4 4 >
26 'P' Clip, open, %.5mm, gidelamp wiring fiw A100WEIAAF ] 5
3l Clip, side repeater harness connector mounting R1COBOBSSF 2 2 } with =side repeater lamps
32 Pop Rivet, clip fixing A100OWG3I9TF 2 z 3
33 Harness, cogoling fans C100MA026F 1 1 Bo S.I.E.
" " " Ci00MO233F 1 5.1.R.
36 Tie Wrap, rad. fan harness/chagszis centre etrut |AQTSWODIDZ 1 1
40 Harness, instrument pack A100MOZB2K 1
" " n B1OOMQOLLF 1
" " " _ 1A100MO3Z1K 1 with catalyst overheat warning
42 'P' Clip. inztrument pack harness AOTEWROO1Z 1
43 'P' Clip, open, lGmm, " n " A1GOWGIASF 1 1
Pop Riwvet, 'PT clip fixing ADTSWEOBTE 1
Tie Wrep, instrument pack harness/speedo cable AO7EWRO3RE 1
531 Edge Clip, " " " " a100WE463F 1

Elan
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‘- ( (
mm CIATENTS - Harnesses & Leads T
17.01A PART DESCRIPTION PART MUMRER | RHD LHD REMARES
P Clip, open, 9.5mm, mincr gauge wiring BI1O0WG3I44F 1
'‘P'Clip, minor gage wiring ADTSHE2ZTF 2 &
Washer, M4, spring, 'P' clip fixing ROTSR4A028F 3 3
Hut, W4, u " " AOTEN3IO1SF 3 3
56 Harness, door, HH C1o0MOnoer 1 1
57 " door, LH C100MO009F 1 1
5A Grommet/Slesve, door harness through body B10OMOO44H 2 2
59 Connector Clip, door switch plug R100OMEOT3F 2 2
'F' Clip, C.D.L. harness to door inner penel AOTEWEZ2TF 4 4
&4 Clip, door harness securing R1DOMBO95R 2 2
65 Edge Clip, door harness to door beam Al1DOWE40SF 2 2
Harness, wiper molor conversion A100MDESERF 1 lallows fitment of latest wiper motor
n " n n A100OMO340F 1 }to earlier cars.
0 Harnesszs, main C100MO112F 1 YPrior WIN *
" " B1OOMO1E3F 1 }
" " D1GOMO112F 1 »From YIN *
" " BI10CMO345K 1 »
" " R100MO346K 1 Bustralia
" " AlOOMO343K 1 Japan
75 Conduit, main harnese DI1OOMCOEBK 1
" n " R100MOOBYK 1
7 Setgeraw, M6 x 16, conduit fixing AD7?OWI10Z28E 2 2 * YIN R 001 (32)
78 Washer, flat, n n AOTSWA004E 2 2
79 Cap, protective, " " A100WE4 Z8F 2 2
an Sleevye, harness protection RICOMGOE3F 1 H.A.
Screw, sft, M5 = 20, ™ " AO7TSHSD84F 1 1
Screw, MS ® 20, conduit to dash panel ADTENSOB4F 2 2
Washer, Me x 15, " " " " RO7SHAOLSZE 2 2
Rawlnutr, M5, H I* " " AOTSWEOTAF 2 2
Screw, M5 x 20, o " demizt duct RY)SHSOS4F 1 1
Washer, W& x 15, " " " " AOTEHAD1SE 1 1
Rawlnut, W5, " " b H BOTEHEDT4F 1 1
a7 Swivel Clip, conduit to demist duct AOBIWGE325F 1 1
2 Tie Wrap, " " " " ADEZWE286F 1 1
Elan
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FURCTION CUANTITT
COUE CONTENTS: arnesses & Leads
17.01h PART TESCRIPTION PAHT NUMBER | RHD LHD HERANES
=14 Harneas Channel, tunnel top B100UQO7OR 2 2
al Edge Clip, harness channel fiwing A100WRIBEF [ o
Tie Wrap, main harnees to tunnel A10DWEAELF 1
93 Conmector Clip, main harness ALOOWEOT 3F g 8
94 Tie Roed Clamp, main harhess to blower brace ADB2ZWEZ93F 1 1
Screw, W5 x 16, n n " " AOBZWS107F 1 1
Tie Wrap, " " " " " ADBZWEZBEF 1 1
a7 'F' Clip, open, main harness to h'brake brkt. AQ7SWRZ Z9F ?
93 Pop Rivet, '"P' clip fixing ROTSWEOBTZ 2
Harness, steering column A1QOMO3I09F 1 E
Harness, Supplementary Inflatable Restraint [(SIR}| D1OOMOGTIF 1 >
'P' Clip, open, BIR herness fixing ROTSWGEZEF 14 2
'P' Clip, open, S5.5mm, SIR harness to pedal box | ALOOWE344F 1 b
Bop Rivet, 'B® Clip fixing AO7EWE091F 1 3
Tie Wrsp, special, SIR harness fixing AR1OOWE3AIF 1 ¥ 8.1I.R.
Washer, flat, " " T ROTEWADD1Z 1 >
Hut, Nyloc, W4, " " " AOTSWAN4LSF 1 3
Tie Wrap, releazable, SIR harness/main harness R1OOWE3IOGF 3 >
Tie Wrap, SIR harness to tunnel channel BO75Wa0452 3 =
110 Harness, alarm R1OOMOZESF 1 1 Prior YIN * with dealer fitted Gamini alsrm
110 Harness, alarm AlOOMOA3SF 1 }
" " R1OOMOI3IBF 1 )]
o " A1J0OMOZESF 1 } From VIH * with Geminl Aguila 5160T alarm
113 " radio alarm link AOB2ZMA9R9K 1 1 h] {factory fittad)
Screw, MS x 10, radic alarm link harness fix ROBIWS03TF 1 }
Washer, M5, spring, " n " " h ROTEWADARR 1 }
Harne=zs=, alarm bridging link AIO0MO35ZK 1 1 » No alarm * ¥IN R o001 {51}
" siren bridging link A10OMO3EIE 1 1 hel
120 ™ in Ear Entertainment (I.C.E.} BI1ODMO214K 1 australia & Japan
rn n n m C].E'D!DB '1 BK. 1
i2a Plastic Clip, I.C.E. harness fixing AG/EWe021Z 1
Screw, =/t, Bo.6 x iv, " " ALTEWR0107 1
'B' Clip, open, lGmm, " " MIDOWE345F 1
Pop Rivet, 'P' clip fiming ANIEWGORTE 1
128 Edge Clip, 1.C.E. harness securing ALTOWG 185K 1
Elan
Page 3 17.0D1A




FUORCTION ORNTTTY
CODE COWNTERTS: @rnesses & Leads
17.01A PART DESTRIPTION PAET BOMBER | R4 LeD
'P!' Clip, open, 9.5mm, I.C.E. harnassjrear fiu A1DOWG3I44F 1 1
Pop Rivet, 'P' glip fixing ROTEWE0BTZ 1 1
'P' Clip, heater contrnl wiring ADTHRE22TF 1
Screw, Ho.6 x i", 'P' clip fixing AOTSHSOLZF 1
Spire Wut, Ho.6, " " e ADTEWE013F 1
137 Tie Wrap Cradle, heater unit wiring ROBSWRZTEF 1 1
138 Diffuser Glabe, heater panel lamp A100ME0O86H 1 1
140 Harness, Engine Control Module (E.C ML) D100MB00eF 1 K.hA.
141 u " " " B1D0OMO3REE 1
" " " n A100MO354K 1
" n " " D10OMO213F 1 1 altarnative to Al10OMO3IS4/035%
'p' Clip, open, lomm, E.C.M. harness fixing B100OWe345F 2
'F' Clip, heavy duty, " " " LOTEWEO02E 2 3 Heater
'P' Clip, open o " ADTSWER 29F 1
Sorew, s/t, Wo.®& x 4V, 'F' clip fixing AOTEWEO14Z 3
148 Tie Wrap, E.C.M. harnesg connector A0TowR01BE 1
Cable Clip, E.C.M. harness to evaporator unit AR100OWeAITF 1 %
Washer, M5 x 10, " " " " AOTSWAO11Z 1 }A.CLY.
i54 Tie Wrap, releasable, ™ " " " AlO0We3I29F 1 )]
155 Harness, catalyst sensocr AR1OOMOZ1GF 1 1 ¥
Tie Wrap, catalyst sensor harness ADTSWED3BE 5 5 >
" " " " to rad. fan. harness AlQOWE4Z1F & & >
P Clip, open, 9.5mm, catalyat sensor harness A100OWE34A4F 1 1 » Catalyst
Pop RiveL, 'P' clip fixing A100WG38TTF 1 1 e
160 Connector Clip, catalyst sensor harness A100OMGOYIF 1 1 p
Harness, ignition coil cable assembly BLlOOMOOGTF 1 Y H.A.
H injectors B10OOMOD38H 1 }
167 n n B10OOMOO3ITH 1 1 Turhs
168 Support Bracket, injector harness RI0OECORSF 1 1
leo P! Clip, metal, " " support AB10ECT43F 1 1
170 Setscrew, M = 12, " " " BROTSW10287 1 1
171 Mut, Nyloc, HE, " h " AOTEN3009E 1 1
172 Connector Clip, " " AlOOMEDT74F 2 2
Elan
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T cmTENTg: Darnesses & Leads QUMY
17-014 PARY DESCRIPTION FART WMEER | RHD LHD HENARKS
175 Harness, Hear C100MD0O0AF 1 1 Pricr YVIN *
" n D1OOMOoD4rF 1 1 From ¥IH =* * YIM E 001 {52}
Harnazs, Central High Mountad Stop Lamp {CHMSL) BlOOMOZ3ITR 1 1 } if fitted
Tie Wragp, CHMBL wiring BOTEHEe0382 1 1 )
180 Edging Strip, ruhber, harness protection A0BUE020V h/R k/R
" " " " " AXT75LED20OV A/R A/R
Rubber Strip, " " AD3ERG2Z1Y h/R L/E
151 Seal, Meoprene, harness protection BO7506054Y RfR ARfR
n Foam, " " ADB2UED6TF A/R A/R
182 Foam Sleeve, " connections R100MO1T5F R/R R/R
" " " " R1COMOLT7EF A/R AR
" " " " A1D0MOLTTE R}'H R}'H
" " " " ALOOMOITEF AR AfR
" " " " BI1OOMO1T9F A/R AfR
187 I " " " Al100MD1B0F AfR A/R 300mm long
" n " " A100MOIBIF A/R A/R 220mm long
" " " " AIOOMOIBZK A/R AR 150mm long
190 Convoluyte Tubing, © procection AlOOMEZ 23F /R Ai/R
" " " " R1DOVE0Z8Y R,H"H R,H'R
1932 'P' Clip, opeun, harness/wiring secure AQTOWEZ 28F L/R L/R
193 n n " " " n BOTEWEZ2I0F ﬂ.,.l"H ﬂ.,.l"R
Harness, sealb belt loglc module AlOOMO3S8E 1 1 Japan
Elan
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FURCTION QURNTITY
COOR cowrENTS: Eelays, Modules, Horns & Inertia Switch
17.03A PART [ESCRIPTION PEET MEBER | RHD LAD REMARES

40 Mini Relay, changeowver, 40&, rear fog lamps RIOOMED1SE 1

Relay, " " " " A1O0OMENEST# 1
41 Mini " " " ECH AI0OMED1STE 1

Relay, " n " AI0OMENEIFH 1
42 Wini " " " blower fan alow AIN0OMED]STF 1 } with A/C

Ralay, " " " " " BR10OMCDETF# 1 }
43 Mini " " "  Thorns AR100M&E01RF 1

Relay, " n " BIDOMGOEST# 1
45 Mini Relaf, " " fuel pump AI0OOMEDL1SF 1 1
46 " " " radia feed A100MEQ1SF 1 3133
50 Bracket, raelay mnunting {hood stowage area} 1 > Prior YIN *
51 " " " {LH speakear comp.) A100MO230F 1 » * ¥IN R 6001 {52}

" " " " " ' B10CGMOZ30F 1 1 From VIM *
55 Modnle, headlamp pod lift R100GMEQZTF 1 1
128 Screw, M5 = 20, module fiwing AO7SHSOBAF 2 2
57 Washer, flat, M5 x 10, module fiming ADTSWAOL1E 2 2
58 Fawlnut, M5, module fiming ROTEWE0TAF 2 p
&0 Relay, changeacvar, 4 x main beam headlamps AIODMELD4T 2 2 ]
&l Washer, flet, M5 = 10, rva@l_aylr fixing BRO7SWA0L1Z 2 2 ) Japan
62 Washer, s/p, M5, " LO75WAQ45E 2 2 )
63 Mut, W5, " " ROGZWIANALT 2 p }
65 Horn, electric, high note {(inc. nut & washer) R100OMEO30F 1 1
{715 " " low note " o " R10OCMe031F 1 1
&7 Bracket, horn mounting {RHF qu.arter} B1OOBOS4SF 1 1 Ho 5.I.H.
" n " R100B1155F 1 5.1.R.
(2131 Setscrew, M6 ® 20, horn bracket fixing AOTSH10302 2 2
69 Washer, flat, M& = 15, b " ROTSWADLSE 4 4
F0 Washer, rubber, " H AD36LEO19E 2 2
71 Rawlnut, Me, " ™ AG7ISWE1ADE 2 2
75 Module, legic BOEZM4BOGF 1 > 8.1.R.
76 Screw, Mo.6 = 1", logic module fixing AU7SWSO14Z 2 >
# CO7SMGE141F may be used &5 an
alternative to R1D0MGE0GSF
' Elan
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Pﬂgﬁﬂ OOTERTS - Relaya, Modules, Horns & Inertia Switch i
17.034 PART DESCRIPTION PART WUMBER | RHD LHD REMARKS
80 Inertia Switch BO79MG61 337 1 1 ] Pricr VIN *. RHD in
Bi Screw, M5 x 40, inertia awitch to bracket AlODWS154F 2 2 i battery compartment,
82 Washer, s/p, WS, " " " " ROT7SW4045Z 2 2 y LHD in LH spealer box.
83 Bracket, inertia switch mounting AR1D0MOZRTF 1 See 5/B 1290/15 3
o4 Inertia Switch ROBZMESSHF 1 1 1
Wacher, inertia switeh to mounting bracket AUGZWAQ99F 2 2 } Trom YIN *, In LH speaker box
Hut, Hyloc, M4, " " " " AOB2WIN45F 2 2 1
Logic Module, seat belt warning COS2MAR66F 1 1 >Japan
Tie Wrap, module to cross-hbrace AOTSWEGIRZ 2 2 )
Injecteor Dropping Resistor AINOEGD44T 1 H
SBetscrew, M6 x 16, resistor fixing AUTSW10Z8Z p Y H.A.
Washer, s/p, W6 " n RO75W4046% 2 )

* YIN B &D01 {52)

Elan
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mtll cowTeERTs: Driver Operated Switches & Cigar Lighter
HOH
17.08A PANT TRECRYPYION PARY wmmER |S-I.R- |S.T.R. TEMARTS
1 Switch, alr conditioning B10DMECQDSE 1 1 If fitted
" blank {=ingla) AlCGDMGDOGF 1 1 Heater cnly cars
2 " hazard warning lamps E100MGG1EF 1 1
E| " reary fog lamps BiOOM&0DAF 1 1 Kot U3A
4 " blark A1DOMED06F 1 I
5 Column Switch, turn/dip/flash A1COMS04BF 1
n L1 [ L] n " lﬂazHHESF 1
] n " windseraen wips/was AR10OCME049Y 1
" " " " " ROAIMELS4F 1
7 Bwitch, rotary, master lighting BlUOKE0 19F 1 1
8 " mlrror contral R1OOHGD4GF 1 i
3 " window 1iff R100M&DOTF 2 2
10 Rhagstat centrol, panel lamps illumination R1O0MODOTF 1 1
11 Kneh, rheostat RI1OOMOOR4F 1 1
12 Cigar Lighter Assembly B1OUCMGO41F 1 1
Bezml, cigar lighter, illuminatad BLOOMEOS2F 1 1

Elan
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Engine Manage;lent ECM _Sensors

Wy

Dep De&priptiun Part Na RHD LHD Remarks

H | E—IECIIUIliCE;]-l_LrDl Module, {ECM}, Eng‘in;.; man, All]l]EﬁzlléF 1 I MA.

03 Electrenic Control Module, {ECM}, engine man. A0DEAZTUF i | ’: Turbo non-calalysi
(34  (Electronic Control Module, {ECk), engine man. ALDDELS3IF 1 | . Tutba catabyx (except Calilorniay —
O3B lEle::tmnic Contml Module, {ECK), engine man. ALDDEASIZF l i Turbo catahxd (California)
03 Clip Stud Fastener, ECM fixing Al00OMB046F 4 4

5 Mut, ECM fixing A 10OMGNd TF 2 2

U7 |Location Rubber, stud @siener to bracker AlDOMGO6EF 2 1 ! R/B AGRZLAI59Z
07A  (Rubber, sind fastener 1o bracket AORILA159Z 2 2 |

10 Bracke1 Assermbly, ECW mounting A 100BOR0O2F ; ]

11 YWasher, Mal, M& x 12, brackel 1op ﬁx.ing ADTEWAN] 3L 2 }

12 [Nuot, nyloe, M6, bracket top fixing ACTSWICO9Z 2 )]

15 Polentiometer, CO adjustment ALGDEG224F ¢ | : N.A. ]

154 |Potentiometer, CO adjustment AIDOEGISTF | Turbo non-calalyst)

I5B  |Seal. anti-tamper, potentiometer AIDCES L52F 1 )

17 |[Screw, M5 x 1, polentiometer 1o brackel ADSIWSOOTE | | ) heater only cars
18 (Washer, M5 x 10, potentiometer to bracket AQTSWA011Z l ! )]

19 |Tie Wrup, hamness securing ADTOWE224F 1 i )|

20 |Parking Socket, Assy. Line Diagnostic Link (ALDL) ALOOMSOTOF | L | )

21 Pop Rivel, ALDL socker (0 monnting bracket AQNTIWOQ99Z 2 | 1

22 |Washer, pop rivet ADTSWAODOZ | 2 i )

Elan 17.06A
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Dep Description Part No  RHD LHD Remarks
73 |Bracket, ALDL socket mounling A100MO128F | L )
24 Washer, Mat, M6 x 12, bracket fixing ADTSWAQ13E 1 3
25  |Nut, Nyloc, M5, bracket fixing ANTSWINIZ l ]
30 Pracket Assembly, ECM mounling A100BOITEIF | >
31 |Setscrew, M6 x 20, bracket fixing | AOTSW1030Z | 1 >
32 Washer, Nai, M6 x 12, bracke fixing ADTSWEDIAE 2 =
33 Mut, Nyloc, M6 bracket fixing ADTSWINN9Z i >
34 [Screw, No8 x %" bmcket fixing AD?SWA034Z 2 =
35 iPDlﬂnLiumetar, CO adjustment AlGOES22AF 1 NA >
154  |Potentiometer, CO adjusiment A JDUEGLSIF 1 Turbo mon-caialyst >
35 | Seal, anli-tamper, potentiometer A1DQEG1S2F 1 > AC cam
iz Screw, No.k x %", pmeniiometer fixing ADTSWAO34ZE 1 =
ig Washer, [lat, potemicmeter fixing ADTSWHN1Z l >
40 ‘Parking Sockel, A).DL ALOOMGDOF | 1 >
41 Screw, M5 1 16, ALDL socket fixing 1 ADEZWSIO ) =
42 [Washer, flal, M3 x 10, sockel fixing ADTSW401 4 >
43 MNut, Nyloc, M35, socket fixing ANTSWIONEZ 2

45 |Bracket, ECM mounting ALODBOBIIF | 1

36 |Stud Plaie. mounting brackel secunng . A100UG3SSF 1

47 Washer, flal, mounting brackel securing ADTSWANDNE 4

4%  [Nul, Nyloc, M4, mounting bracket secaring AUTSWI04SF 4

50 Potentiomcter, {0 adjusiment | Tarbo noa-calalys

AIDDESIS1F
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Dep Description Part No RHDh LHD Remarks

S0A | Seal, amli-lamper, potenliometer AlMES]S2F h 1

52 Setscrew, M6 x 16, potentiometer fixing ADTEW I02RT 1

5 Washer, fla(, M6 x 15, potemiometer fixing ADTIWA015Z I

55 |Patking Socket, ALDL A1D0MGOTOF i

56 Pop Rivel, ALDL socket to mounting bracket ADTIWE0HST 2

57 Washer, pop tivel A0TIWA000FT 2

58 Bracket, connector movnting AlDORAGE2TF i

6 |Sensor, Vichicle Speed (VE5) AIGONGI05S 1 ! maoutited behind spesdameter

#1 Sensor, Manifold Abgohne Pressure (MAP) AlDDEHS4F 1 l mmynied wnder wcuttle moulding
62  |Sensor, Coolant Temperature (CTS) ol 6115 ALOORS3835 1 1 merumed in thermostat hausing
63  |Exhaust Gas Recircolation (EGR) valve ' ALOOEGT2S | 1 | | maunted on engine

&4 Throttle Position Sensar {TES} ALODES4328 1 { mounied on (hrollle hody

65 Sensor, Manifold Air Temperature (MAT) AJQOESLH283F 1 1 maunted on inlzl plenum

66 |Sensor, Knock AJODES3 145 1 1 Tarbo only. mounted on block
67 |Idle Air Control {IAC) valve ALOOESSDSS | 1 mouried on inlet manifokd

a8 Yalve, Wasiegate Control (boost comrol frequency valve) AJOOEGOSUF 1 1 Mounted adjacent 1o air filler housing
oY Setscrew, Mo x 12mm AOTSWI02TE 2 2

70 |Washer, {100M6x12.1 x 1.4A ADTIWA013Z 2 2

(o m&-fgﬂfwﬁi\m 40131
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mﬂl comreERrs: 3-L1.R.: Inflator Module, D.E.H.M & Sensors o
17. 068 FART DESCRIPTION PART NMBER | S-I-R. REMARKS

1 Module, Diagnostic & Energy Reserve (DERM) ROBZMEA4EF* 1 Supplied only on exchange basis

2 Clip 5tud Fastener, DERM tn-nnuntlng bracket Al10OMGE04AEF 4

3 Flange Mut, u " " AlOOMEQ4TYF 4

5 Mounting Bracket, DERM Cl100B1033F 1

& Screw, Wo.8 x 3/4%, rmuntmg brac]mt fixing AD75WR0372 3

7 Washer, flat, " ROTSWAQE5Z 3

B Captive Mut, " " " ADBZWE3ID9F 3

10 Arming Sensor RUBZME445F* 1

11 Mut, Mylec, W4, arming sensor f1x1ng ADTSW3049F 2

12 Washer, Md x 9, " " AOB2WA099Y 2

13 Backing Plate, " " “ A1OCBO3IZTF 1

14 Pop Rivet, backing plate fixing AOT7SWE090Z 2

15 Sensor, passanger compartment discriminating A100WMOO7TOF* 1

16 Mut, Hyloc, M6, sensor fixing ROTSW3I009Z 2

17 Washer, Me x 1B, " " BOS2WAO1RF 2

18 Bracket, zensor mounting ClO0BO3ASF 1

19 Wut, Hyloc, WM&, mounting brkt. to backing plate { AQTSWIO0ORZ 4

20 Washer, M6 x 1B, " b " " " BOBZWAQ1BF 4

21 Backing Plate, sensor to tunnel R100BO336F 1

22 Pop Rivet, backing plate to tunnel ROTEWE090Z 1

25 B8ensor, forward discriminating ROBZMG443T* 1

25 Setscrew, M6 x 10, senzor to mounting bracket ADTEW102EZ 2

27 Washer, M6 x 12, " " " AOTEM40132 2

28 Mounting Bracket, forward sensor A100AOB3ST 1

29 Betacrew, M5 x 12, bracket to crash structure AROTEW1021E 2

iqQ Washer, M5 x 10, u " " " BO7EWADL11Z 2

31 Tie Wrsp, S5IE sensor harness securing AO7SWE038E £
Inflator Module {(airbag), driver's side AOBZHADNZ AT 1 3
Rotary Connector (S5.I.R. coil} AOBZMEASEE 1 } For illustration, see 32,054
Screw, M3 = 16, rotary connector to column AQBIZW5110F 4 )]

* Theea partz to ba fltted only by
Lotus Dealers who must complate &
retarn SIE registration cerd
supplied with part.
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FURCTION " QOMATITY
COGE CIMTENTS: Instruments, Senders & Clock
17.0°98 PRRT DESCRIPTION PANT NOUMBER | TUIRBD N.A. REMAHRFS
1 Instrument Cluster Assembly Cl0GMCO20F 1 1 R/B C1O0MO0Z1F
" H " ClOOMODZ1F 1 1 MPH/dual fuel/(0} brake warning
H n " Cl00M0O022F 1 ¥m/h/dual fuel/(0} brake warning
" " " ClOOMGG23F 1 Em/hfunleadsd fuel/{0Q} brake warning
" m " ClO0OMO024F 1 MPH/unleaded fuel/ 'BRAEE' brake warning
" " " A1O0MO3Z0F 1 ¥m/h/unleaded fuel/ 'BRAXE’ brake warning
? Spesdometer, MPH A1O0ROO12S 1 1
Spesdometar, Km/h A1QONQOOSS 1
9 Vehlcle Speed Sengor {(V85) module Al1DONE0NSS 1 1
10 Spring Clip, speedocmabls retaining A10OHE0NES 1 1
12 Tachometer R1O0N0OO13S 1 1
Fual/Temperature Gauge, dusl fusl A100HON0GS 1 1 Hon-catalyst
14 " n " nnleaded fusel R1DOHGODTS 1 Catalyst
15 Sendar, cooclant temperature gauge A1O0ONOO42TF 1 1
16 Mask Assembly, gauge mounting A1DOREQDOS 1 1 Ho S5.1.K. )} Ilnc. perspex covar
" " " u R1DORGG095 1 5.1.R. 3
Bulb & Holder, battery charge tell-tale lamp RI1DOREQIQS 1 1 Brown W
B » gauge illumination R10D0OKE0D13D 4 4 Green 2W
" " " . tell-tale lamps RI1GORE012S A/R AfR Black 1.2W
21 Warning Lamp Assembly RI0OOMOQ39F 1 1
22 Screw, M3 ¥ 10, warning lamp sssembly fixing AC7EWS0BOR 3 3
23 Lew Fuel Warning Lamp Circuit Board Al00NEOC1S 1 1 {above fuel & temperature gauges)
Flexible Printed Circuit, small Al1CONBOG2ZS 1 1
" " " , main Al00NGOO3S 1 1
26 Clip, main printed circuit/fspesd sensor module A1DONGO04AS 1 1
21 Voltage Regulator, fuel gauge B1O0NBOOT7S 1 1
28 Heat Sink, woltage regulator ALOGNHGO0GE 1 1
30 Bracket, cluatar top fixing AlOOWD2Z03F 1 1
31 Screw, M4 x 20, cluster to bracket BOS2W1089F 1 1
J2 Washer, M4 x 9, " n " AOSZWADS9F 1 1
33 Screw, M4 x 10, bracket to dash BOTSWS079F 1 1
34 Washer, M4 = 3, " " " AOE2W4099F 1 1
35 Screw, MY = 20, cluster lower fixing BOTRNS084F 2 2
ie Cirelip, M5, " " " BIDOWE3TZF 2 2

Elan
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FUNCYLiON}-~ IANTTTY
DR (THTENTS: Instrumentis, Senders & Clock

17.07A PRRY DESCRIPTION FAHT NEHER | TUREBO W.Lh.
410 Gauge, voltmeter AR1CMOC1EF 1 1
41 " 91l pressure RIOOWMOQLTF 1 1
12 Transducer, o©il pressure gsauge ANDOHODOEF 1 1
43 Gaugé, turbo boost pressure a100kb0 187 1
44 Transducer, boogt gauge A(BIMEIGST 1

Vacuum Hose, transducer to plenum takes-off AIOOLGI0BK 1

45 Bracket, boost gauge transducer mounting AlDOEQQLZF 1
46 Screw, N5 1 10, hracket fixing ADBINS0STF 2
47 ¥Washer, flat, M5 ®x 10, hrachkaet fixing ATTEWADL)Z 2
48 Rawlnut, M5, n " ROTSWEOTAT 2
419 Clock, digital R10MMOOEEF 1
50 " analogue AlCUMGOIEF 1

(4T
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FURCTION (FIARTITY
cooe | cowrRwrg: Speede Cable
17.G9A PART DESCRIPTION PARY WiMBER | ALL
1 Cable, speedometer RI1GOHOOOLF 1 inc. grommet
2 Foam Tube, speado cable protection A100MO130F 1
3 Tie Wrap, foam tube to speedo cable BOTEWEC4 S 4
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FURCTION ' QOANTITY
- CORITEIETS Lamps {except headlamps) —
17.114 PART DESCRIPTICH PAET NUMBRR | USR USk RENARES
1 lLamp, front side/turn C1O0MOGI3F 2 2
Screw, M4 x 20, lamo toc bumper ALOCWS156F 4 4
Lens, front side/turn lamp ALCOMGE1545 2 2
4 Socrew, M4 x 25, lens to lamp AIOTWS155F 4 4
5 Lamp, side repezter B100MOOa3F 2
& " *  marker, ambar AOBZMEISSF 2
7 u " n red ARBZMEIROT 2
B Bulb, side marker lamps BOBZMGILZF 4 SW 9.5me wadge base
Warher, rubber, side marker lamp ta bunpar RO36LEO19Z ]
10 Washer, WE % 18, H " " BORZWIN1EF g
11 Hut, Hylog, WG, " " " " " ROTCHIAOGRE B
12 Grompet, rear silde marker lamp IOIGHEZR9Z 2
15 Lamp, rear {with fog lamps), RA R10UMEQSEF 1
" " {no fog lamps) " KR1OOMEDSETF 1
17 " " fwith fog lamps), LH AJIQOME0OSSF 1
" " fno fog lamps) " A100MG05TF 1
Wazher, flat, M6 x 15, raar lalp fixing AGTEWADNI4Z 8 a2
- /16" = 37, AOTSWA0O00Z g B
21 " 3;"16“ ", " " n AD7?EWADO9Z a 8
22 Hut, Ryloo, M5, " " H AOT5WIN0AE a 8
25 Reflector, bumper mounted, self adhesive, red K100OH0O229.] 2 Germany
30 Lamp, rear licence plate R10UHO04SF 2 BErior VIN M 8264
" " n - Bl1OOWOOASF 2 From VIR M (223
" " n " A10OMO235F 2 2 Uahk/Japan/hustralia
Washer, flat, M5 x 10, licence plate lamp fix AOTSW4011Z 4 .|
Hut, Hyloc, HS5, " n " " ADTSW30082Z 4 4
35 Flate, 11cence plate leu@ mounting, HRH B100MOZEZF 1 )]
" " " LH A1IDOMDZE3F 1 ]
37 Spacer, mounting 'plate A1OOMOZETE 2 3
38 Seal, u AlDOMOZEAF 2 ! Japan
e Flinth, licence plate lamp AlOOMOZEER 2 1
40 Screw, HMo.o x 3", plinth to plate ROTSWED142 4 }
41 Spire Hut, Ho.G, " " " AR100W6L4TF 4 ]
Elan
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Shesl1
FUNC CONTENTS:
CODE |Lamps (except headlamps)
17.11A QUANTITY
No. FART DESCRIPTION PART NUMBER | NON USA | _USA REMARKS
45 |Contral High Mounled Stop Lamp (GHMSL) assembly [A100M0Z40 1 with suppott leg (stage | Body)
Cenral High Mourted Stop Lamp assembly A100MOZ24 5. 1 R/B B100MOZ41 = 7o support l8g
Central High Mounted Stop Lamp (CHMSL) assembly  [A100M0241.} 1 > {Sage 2 Body)
Lamp, GHMSL A1OOMED29F 1 1
Enclosure, CHMSL ATOOMQT BSK 1 Bulb, CHMSL  A100ME2365
Enciosure, CHMSL B100M0Z42K 1
Tape, doubde-sidad, famp 10 endoswm ADBSBE {91V AR AR [{ddmm)
51 Foant, CHMSL ko spoiber ATNNEDE2K AR AR [{115mm)
12 Gaskal, CHMSL 1o spaker B100MO183F 1 1
ol Spacer, THMEL to Spoiler A1 00MG102F 2 2
55 Screw, M5 x 40, CHMSL to spoilar A1 00OWT02F ] 2
Screw, M5 x 16, CHMEL to spailer AICOWTHDIF Z ]
aT Washer, flat, M5 x 10, CHMSL (o spoiter AQTSWAO11Z 4 4
58 Gaskel, foam, enciosuna 1o bood [, 8mm AACQVIETOF 1
Gaskel, foam, enclosure in hool Ief, Smm A100VDIZT2F i ]
a0 tamp, baol F A s e B ] 1
&1 Bulb, fesioon, SV ADSANE O F 1 1
7| Micro-swilch, bool lamp ADSNGIITF 1 1
. Mounting Bracket, Boot lamp microawitch | A100UG244F 1 1 ['merior courtesy lamp incorporated into inbenior
mear view riimer. See 15,058
Ehan
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FUNCTTON JIRNTTYY
O (CNTENTE: Hesodlamps
17.13A FART DEECRTPTION PAIT MEBER | RHO LHD REMAKT.S
1 Headlamp, outboard, wedmgdip baam Cibig. H I A100MG032F 2 >Europe except France
" " " " " - A10OMGEDA3F 2 >
H " hoon " b A1DOMGDS]1F 2 Frahce (pallow)
n L LA S - A100ME09IF 2 ush
" " hooom " U AIQCMBO9EF 2 2 } Japen
2 " intoard, mein bean - A100MGOSST 2 2 } .. T
v " “ oom Hd- ALODNEOSCF 2 2 |Eurcpe sxcept France CONTHJ Chic B Loy
" ” »oow b4 A10CHE0D2F 2 France (yullow) ME Lo, Le L
" » oo Jodiad fom | AIODKEGIAF 2 USA D ) i
3 Hounting Ring hseembly, headlamp, ocuter | B10QMQL0EF 2 2 “"'""':] ""J‘b M., I;;zm“
" » “ " inner BIGOMO1GTF 2 2 M}
4 Screw, Mé4 x 15, mounting ring Fixing A100B1087F 1z 12
5 Fod Frame Aesembly, hesdlamp mounting, LH E10QRQSTIF 1 1 >
" " » " " El1O0BOSTAF 1 1 > warly cars with 'frams & flap' pods
7 uraw, No.8 x 45, pod frame to mounting rings AlQOWS158F 12 1z *> ('opera glass'} ses 10.0790
10 Mounting Plate Assepbly, headlamp, inboard, LH R10OMO24TF 1 i ¥
n h " " " EFH- A1GOMOI4BF 1l 1 }
11 " R b n outboard, TH |RIOOMOZ4A9F 1 1 } 'pod' type haadlamp pods
" " " " " HH ALIQOMOZSOF i 1 ) z== 10.07B
1z Screw, M4 x 20, mousting plate to pod R1DOWS172F 12 1z )
13 Screw, Ne.8 2 50, headlamp adiustment AIQOMS1T6F 1z 12 )
14 Spring, " " sCrew A100BAYSF 12 12 3
Buib, Headlamp ADHZMG2BEF Hain Beam
Bully, Head lamp AUTSME1Z26Z Oip Baam
Elan
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ELAR: FRAME & FLAP MECHANISM %—( =)
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FIACTION . - CUMTTTTT
e CINTERTE : Frior VIR * : 'Frame & Plﬂp‘ Tyim Lift Mechaniem
PRIGR
17.15A PMRT DESCRIPTION FORY WMBER | VIN * REMARES
1 Headlarup Motor, LU A100RE0EIF 1 QaakMT corn
" a7 R100BEDELF 1
3 Bracket, mutur mounting, LH E100ROSETF 1 C(L &fy@({f baﬂd
" " RH EID0ROSELT 1 ]
Scrad, M6 m 12, hracket to longaron AlDOROASAE 4 hmﬁtﬂﬂ mtor
& Washer, flat, M& x 12, bracket to longeron AUTEWAOLIZ 8 .
7 Screw, WS ¥ 46, precots, motor to bracket B100BO736F N Moy ragueioa mediiin
10 Rotary Link, headlasp moter El100QBOZ93F 2
11 Hasher. flat, W6 x 12, link to motor AD75WM40132 2
12 ., Hrloc, MG, v oo o ADTSW3I009% 2
13 Epacur, 12mm, hweadlsmp lin."l. A1GOBOTONF 2
14 Epacer, 1.%m, " RIOOBGTOSF 4
15 Spring Cllp, motor link to headlamp drive link ADTSHE1 TSR 2
16 Rod End, pod links A100E&DE7F 8
17 Link, headlsmp pod dArive AlOOROSYOF 2
1m Setzcrew, M6 » 13, lmk to pod frama assmﬁly AGTSW1Q3IF 2
19 Spacer, 4mm, o : AlQCB1CAOF 2
20 'J' Link, ped flup actyating, IH D1OGBOTEIF 1
" " " " RH D1Q0BOTHAOF 1
22 Setscrew, M x 25, link to pod Frame/flap ADISWIG3LF 4
25 Hinge Bracket, pod frame B1QOROTSIF ¥
26 Shim, hinga to body R10OBGHLIF AR
30 Screw, hesdlamp pod pivot C100BO589F i
al Split Bush, " " " Al0CGBEQ1SF 4
Microswilch, pod up senaing R1HIBROGSY 2
* ¥IN L 6300
rlré’aai CQLHP EC}’I', ffh ecfgm Cled s F;J% AC’?&%%S
"Frame & Flap " Typs (M Machkanizm
{ Opeara Glass ) Prler VIN *
Elan
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FINCTION , - CQOANTTTY
COUR CONTERTS: From VIN * : 'Pod’ Type Headlamp Lift Mechanism
FEOM
17.158 PART DESCRIPYION PART NOMBER |VIN * REMARKS

1 Headlamp Motor, IH AI00BGOGIF 1
n n RH A100B&OGAF 1

3 Bracket, motor mounting, LH ELQQBOSGTF 1
n n " rH E100BOSECEF 1

g Screw, ME x 12, bracket to longeron AlQOBOESAF &
6 Washer, £lat, W& x 12, Branket ta longercon RO7SWAQ13Z &
Fi Screw, NS x 46, precotse, motor to bracketb BlOOROIIGF 4
B Washer, flat, W5 x 10, " " " AD75WM40112 4
] Bolt, WS x 50, pod hinge Lrace to motar aDTIN20Z26F 2
i0 Washer, flat, M5 x 10, mator to shear plate ADTSWAQ1L1Z 2
11 Hut, Hyloc, M5, " " " " AO75W2ALGHZ 4
15 Rotary Link, hesdlamp motor ¥F100BO258F 2
1% Washer, flat, M6 = 12, link to motor AO75W4D137 2
i? Nut, Hyloc, MG, won " BOTSW30092Z 2
20 Spacar, 12mm, headlamp link R1QOEQOTOIF 2
21 Rod End, pod links E1N0BEOETE a8
22 Actyatar Eod Aszembly BlOOBR1GD4AT 4
23 Spacer, 1.5mm, actuator rods &100B1059F 12
24 Hut, Hyloc, HE, " " RO75W3I0093 12
25 Spacer, 4.0m, " * A100BA0GOT &
26 Setscrew, ME6.x 25, actuator rod to headlamp pc:d AOTSW103L1F 2
27 Washer, flat, M6 ¢ 12, ® n n n AOTSWHANLAZ 2
28 Pod Relay Lever, LH L100B1QO9F 1
" n " FH BI100B10Q10F 1

30 Ball Jaint, relay lever piwvot A100Qp03S3F 4
i Pop Rivet, ball joint to headlamp pod laver A100We45AF 8
3z Setsorow, M6 x 25, pod lever plvot ROTSW1031F 4
33 Washer, flat, M6 » 12, " " ADTSWAOL132 g
34 Mut, Nyloc, MG, " " " ADTEWID09E 4
K1 Bracket, pod lever pivot R100OB1013F 2
36 Setscrew, M6 X 20, bracket to body LROTEWL0OA0Z 4
37 Washer, flat, M6 = 12, " " " BO7SW40132 12
38 Hut, HNyloc, MG, " " " ) BOT7SW30092 12

P : i A, e Y oLw] . - . .
ey Lok, G ackiex dijns ko L s1eerces v 1 s
'Pod' Type Headlamp Lift Mech. Elan
_ From VIK *. 17.15R
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H]:::m CITEETS - Fuses k Circuit Breakers CUANTITY
17,194 PART DESCRIPTICE T WpEeR | RED LHD EFMARES
1 Fuse, 'Littel', 2h, grey/black AOBIMES 16T RfR kiR H
" " 3h, viclet BORIME24IF iR hi% ]
" " 4A, pink ROBZMGZ44F A/E B/R }
" " 5h, orange ROBZIMEZA5F /R A/R }
L " 7.54, brown ALBZMEZAGT L/E L/% } for fuse applicaticns, see Service Hotes
" " 10k, red ROBZMGILTF LiR RiR 3
» . 15A, light blue AOBZMGE240F R/R B/R )
" » 204, yellow ROB2ME249F AfR AR 3
" " 25k, cmlear AGRZME250F LfR .73 ] }
" " A0A, light green AOBZMBZR1E MR LR b
2 Extractor, 'Littel' fuses ADBIMEIL2ZF 1 1
3 Fuse, 'Maxi', 3I0R A10OMEOTEF B/R R/R )
" " 400 ALDUMBOTTE B/R b/R Y for fuse applicatiens, see Bervice Hotes
i " 141 KIOOWMEDTBE AfE L/R )
4 Mounting Fanael, *‘h' Fost fuse box ALODMDTLTF 1 1
5 strengthener, fuse hox mounting panel BIOGHMO119F 2 2
& Pop Rlvet, strengthener fimlng ARUTSWEQI0NZ 4 4
7 Washer, pop rivat ROTSHADOOZ 4 4
Screw, M5 ¥ 25, mounting panel fixing ADBIWS11SF 1 1
Washer, flat, M5 x 10, " " AOTEWADIZ 1 1
Jacknut, M5, " " ADTEWIAD4ZF 1 1
il Carrier. fuse box ALOOAGAZE 1
" " h Bl1OOMG118F 1
13 Cower, fuse DoOx RIOOUGLTZE 1
" " " R1OOUDLTIK 1
15 } Turn Fasteper, cover securing ROBIWE2EIF 1 1
ib Fanel Clip, " " ADBOHEZE4F 1 1
0 Eracket, maxi fuse box mounting B1OOMOZ202F 1
21 " i " " " C100B05590F 1
22 Stud Plate, bracket Fixing L)0OBID41F 1
23 Pop Rivet stud plate [ixing KOTSWEODO0Z 1
24 Hut, Myloz, ME, bracket to stud plate BOTSHINODZ 2
25 Wacher, flat, M6 x 18, bracket teo stud plete BBZWALLEF 2
30 Wing Hut, M5, radic te bracket ROAIWII0LT 1
31 Wacher, [lat, M6 x 15, radio to bracket ROTSHAQ152 1 Elan
Page1 17.19A




|
\_'| \ _
wmm COMTERTS - Fuses & Cirrmit Breakers QUANTITY
17.19a PAET DESCEIPTION FART BMER | RHD LHD AR
3z Screw, Ho.ll x 3/4", bracket fixing RO7EWS04A1Z 1
33 Washer, flat, " I* ADTSW40RSE 1
34 Washer, filgt, M6 x 15, " " ROTERAO15Z 1
Hut, captive, NG, " " ROBFWEI09F 1
G Screw, ME x 16, fuse box/hracket lower fiw AOTEWNSOIOF 2 2
a7 Washer, spring, M6, " " " n AO75W40252 2 2
a8 Wazher, flat, M& x 13,% " " " RO7AW4A0)3T 2 2
40 Cover, Fositive Terminal A10OMOZG0F 1 1
d4) Cover, Positive Post BI1CONC166F 1 1
Izoletor, fuse box A10OMO208K 1 1
Screw, M5 x 20, Isclator fixing ADTSWEGB4F 2 2
Washar, s/p, M5, " " AOTSWA0452 2 2
Wacher, flat, " " AOTEWA0ODZ 2 2

Elan
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i CONTERTE : Windscreen Wiper Mechanis=m & Waghers
17.HA PANT LESCRIPTION PANT EEFR | RHD LD REMARTES
1 Windscreen Wiper Mechaniem & Motor Resembly ClO0OMO0%2F 1 BR/BE D10CAODAZE
" n " nooom " D10OMODS 2T 1 RSB E100MQ092F with conversion harness
" " n " i " ELODMOOSZF 1 Sec 17.01bk for conversion harness
" " " " " " Cl100NMO0S3F H ®/B D1OGMOORIF
d " " " " " D1oOMO093T i R/BE E100MQ093F with conversion harness
" " " noom " E100M0093F 1 See 17.01k for conversion harness
Motor, windscraan wiper {less cover) A1OOME1628 1 } I
w " " " n A100ME163S 1 ) B * 82  RHD A100MER34S
Wut, wiper mator crank B100ME1465 1 1 LHO ATOOME2335
Cover, wipar motor B1GOME140H 1
" " n R10D0MG141H 1
Hachaniem, windscreen wipers R1OOKO1405 1
" i » Bl1O0M1495 1
Fixings Kit, windscreen wiper linkage BlOOMOLS0S 1 1
5 Bravket, motor mounting BIlOOMIGYDF 1
" " .o CIGONOO91TF 1
7 Satecrew, motor to hracket B1OOWO1455 3 3
8 Lock Washer, ™ 9 " BlOOMO147S k| 3
9 Lock Wut, MB, mechanism to stud strap ADTSW3026L 1 1
10 Washar, flat, M8 x 16, mech. to stud Strap ADTESWAGZ 0GR 1 i
11 5tud Strap, wiper mechanism ClOQMG132F 1
1 n " " C10OM0133F 1
13 Setscrew, M8 x 20, stud strap tu body AOTSW10387 1 1
14 Washar, flat, M9 =« 20," " H * ROTSW4D20E 1 1
15 Cage Hut, WA, " " " " A1DOMED2BTF 1 1
16 Spacer, machanism to body AIDOMeDS0H 2 2
17 Hut, MH, lock, wiper spindies ADTEWNIOZRZ 2 2
18 Washer, s/fp, Wa, " " AC7SRACARZ 2 2
19 Wiger Arm, EH, with aerofoil F10OMO196F 1
n " RH BI10ODMO161F 1
21 i n LH B10OMO1GOF 1
n " LH. with aercfnil D10OMO1STF 1
22 Head Cover, wiper arm AOBZMGIE0F 2 2
Elan
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mm oomrymTs: Yindecreen Wiper Mechanism & Washers & e
1T.2A FART DESCRIFTION PART WRRER RFD LHD EERAEES
23 Wiper Blade R100MO33I0F 4 ) "

" " A100MD3ZOF 2 Except usa ) <2 Length

M " B10OMD165F 2 usR 23%"  Lamgth
30 Wacher Bottle, Pump 5 Level Sensor hssembly B10OM&DASF 1 1

Warher Battle § Level Sensor A100MEDEAS 1 |
3] Pump, windzcreen washers A1DOME0ELH 1 1
¥ Hon-return Valwe, washer fluid A100MEGE2H ] 1 S¢a Service Bulletin 1%95/nD4
i Filler Cap, washer bottls R1O0MECEAL 1 1 .
Gagkat, flller cap C1l00MA206F 1 1 l{}m.ef f?“"ﬁ,ﬁ
35 Setecrew, M& x 20, washar bnttla f:uting RlQOW1 1087 2 4 add - ol
36 Setscrew, W6 x 40, " ROTSW1D342 1 1 Wnaliwe 0K
37 Grammet woom " R100ME114F i 1 My eed (o
is Washar, flat, M10 x 20, waﬂher bnttle f.‘l..'d'. AQTSHEN242 2 i »
3g Ravlnut, MG, ACTTHG ] 40F 3 3 Fatake rocnd to
40 Washer, flat, M6 x 25, " " » ROTSWA0172 3 3 (ke feff
41 ¥Washer, flat, M& u 15, " " n BOBIWAQ10F 3 3
4z Mat, Myloc, NE, " . " AGTSWINOAZ 3 3
45 Tuhlnq, washnr pibe, boktle to "I'-piece ROG MG 184V AfR k/R
46 " 'T*-plece to jets ALOOHSDT7 2V AR a/R
47 'T'-Piece wazher pipe intercommect AlCOWE0B5F 1 1
48 ﬂashur ﬂat BIOIMEOT1F 2 2 round base R/B ClOMMEDTIF
C100H&0T1E 2 2 aquare base From VI R £242

51 Grommet , Hasher p.l.pe thrn body A100DMEDR4AF 1 1
52 " u XC2GREGI0Z 2 2
53 Edge Clip, pipw securmg AlDOWELQSF 2 2
54 'P* Clip, ™ AGISWE2ZTF 4 4
55 Double 'C' Clip, wacher pipe to brake pipe AIOOWEA2TF 2 2
56 '#' Clip, washer Pipe to bonnet Al0OWE422F 1 1
57 Scrivet, 'F' clip to bennet A1DOWE4 TIF 1 1

* Bonnet has to be refettled to accomodata
the later type square bmsed washer jet
on cars prigr to VIR R 6243,

Elan
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ﬁm comrrEwrs: Audic Equipment, Speakers & Aerial QuATITY
17.274 PERT DESCRIPTION PoNT NMEER | ALL RENARKS
1 Radic Cassette, Blaupunkt Wontyogux ALOOMO123F 1 }
" " " Cambridge Al00MO211F 1 )
" " Clarion CRH 20 R1DUMELIGIF 1 y as fitted
" " " CRX 121R ADBIMEES2F 1 )
Compact Dizec Multichanger, Clarion CDC 9250 ADBZMESRLTF 1 1 Uszsa with ROBZMGS92F )
Bracket, D mounting, front B1COMOD3S0F 1 }
" n n rear AIDOMOISIF 1 3
10 Brackat, radic securing, LHD BlQUHEQIEF 1 >
Relnfgrocer, radia hracket A100V0&D9F 1 ] >
Pop Rivet, reinforcement fiwing ACBIVGAETT 1 i >
Bolt, M5 =z 50, ¢ " AOTIWA026F 1 ] usa »
Washer, flat, WS x 1o, " © AOTSW4015Z 1 1 » 1HD (for EHD see 17.13A)
Wut, Hyleoc, M5, -m AO75WINGAZ 1 | 3
11 Foam S5trip, radio anti-rattls L100BO431V k/R >
12 Setscrew, HS x 12, bracket to centre suppurt ROTSWINZ1E 1 >
13 Wacher, flat, W5 u 19, " oo AOTSWA0112 2 >
14 Hut, Nyloo, W5, " " " " AOTEWINOAZ 1 2
15 Grillas, door mounted speaker ElO0VOOs0F 2
1 Loudspesker, door mounted AJOOMDIZ21F 2 25W mex. powart
17 Screw, He.8 x 3/4", speaker to muntlng panal AO75WE0742 B
13 Spire Nut, Ho.8, " " AO7SWED11Z B8
13 Foam Seal, " " " " A10080130F 2
20 Mounting Pamal hssembly, speaker to door, LHE C100B0199g 1
n " " " EH Cla0R01%8T 1
22 Gasket, mounting panel to door, LH AlO0OR2S01F 1
n 1] " m n RE AlDDEzEﬂuF 1
24 Plastic Sheeting, mounting panel to door AQSOBE161Y &SR
25 Double-sided taps, plastlc sheeting fixing ADBZ06198Y A/R
26 Foam strip, s " " ADGZUa06TY AR
21 Screw, Ho.6 x 3/4", mounting panel to door A1OOWE344F 18
28 Spire Mut, Ho.6, " " " " A100We420F 18
30 Grille, rear mounted speaker A1D0M0D124F 2
11 Loudspeaker, rear mounted A1OOMO1ZEF 2 25W max. power R/B L1OOME174F
" " " A1GOMG]T74F 2 " "

Elan
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mﬂlﬁl CIRFTENTS - Zudio Equipment, Speakers &k Aerial ikl N
17.274 FARY DESCRIPTION PART WOMEER | ALL REMARES
32 Screw, Mo.& = 13", loudspeaker to bracket AROBSWS103F 8
EX| Wut, captive, h T " AR10OMO131F b3
35 Bracket, lcudspeaker mounting, rear R10GUL179F z
36 Borew, Ho.& % 3/4". bracket fixing BOTSWL0282 &
37 Hut, captive, " n A10OMO1Z1F [
40 Bracket, speaker box mounting, inboard B1OQUO283F 2 bonded to floor
45 harial Reszembly, helical whip type (Bosch) BlOOWO123F i 1
46 Mast, aeriai A10OMO1708 1 } Prior YINH *
47 Extenzicn Lead, merial BIOOMOL120F 1 } * ¥YIM M 67112
herial Rssembly, helicsl whip btype {Furotech) R10OWELTIF 1 > From VIR *
Extenzicn Lead, asrial R100ME1TOF 1 b
50 Grammet, extension lead thro' body AD3RBE1B27 if2 2 with T player
" " " " " BOT9URNIAF 1
52 " blanking AROBRUIE13RF 4
53 " " BlO0BE12TF Z
55 *P! Clip, open, aerial extension lead RIDOWE3I44F 4
56 Pop Rivet, 'P' clip fizing Al00OWE3STR 2
Rerial, electric A1DOMGIZ2TF 1 )}
Extensicon Lead, electric aerial BR100OME128F 1 )
Foam 5leeve, lead protection AlOOMO18LF 1 3
Bracket, amerial support A100MOZ00F 1 }
Setscrew, Mt 2 30, aerizl support bracket A100W1108F 1 3
Washer, rubber, aerial support hracket AU3BLED1SZ 1 } if fitted
Washer, [lat, ME x 15, bracket fixing AOTEWADLSE 1 }
Hut, Hyloc, W6, " " RO7SW30032 1 }
Cover Assembly, electric aerial, carpeted R100B1Z240 1 )
Bracket, cover mounting AR100B1ZZ8F 1 }
Fastener Strip, cover fiwing B10OVeD24F ASR 3
Elan
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Wmm COMTENTS : Earth Braids & Suppresslon Devices QUARTLTY
17.29n FART DESCRIPTICH rarr waegEe | D LHD REMARKS
1l Earth Braid, bonnet Bl1OOMOO98F 2 2
2 Grommet, 16mm, earth braid thro' IH top shell A0BILGOOTF 1 1
3 [ L] [ L3 Ly ] [ 4] 'RH Ly [ 13 hﬂaﬁﬂ&lazz 1 l
4 Earth Brzid, engine B10OMOGALF 1 1
5 " H 'A' post/chassis A1DOMOGIAZF 5 5
" n front beam AJIODNQ25ZF 1 8.1.E.
7 " " pedal box, A1LOOMGD3IF 1
" " " n AL1OOMG23ET 1
n [ 1] 1T T Eluu‘!ﬂzzer 1
a " " dach panael AIOOMO198F 1 1
9 Setscrew, M8 xu 16, earth braid to ulkhead AO7OM1036T 1 1
10 Washer, flat, ME x l&6, " " " " ROTSWA02G2 2 2
11 Washer, flat, MZ = 20, ™ " " " AQTIR4019F 1 1
12 Hut, M8, " " " " AOTEWANZLZ 1 1
15 Earth Braid, helicoil whip aerial RIQOMOLIQ1F 1 1 } as fitted. Sew 17.27A
16 " " electric eerial R1OOHOZ91F 1 3
17 Setscrew, HB x 16, earth braid ta 'B' post ADTEW10362 1 1
1a Wasgher, =/p, M3, " " non " ADTEW40482 1 1
1% Hasher, M8 x 16, " " v " ADTEWADZOZR 1 1
20 Tie Wrap, aerlal earth hraid securing R100WE3BIAF 1 1
21 Pop Rivet, tie wrap fixing ROTSWEOT1Z 1 1
22 Edge Clip, aerial earth braid securing AO7EWRDE0F 1 1
25 Foil, aluminium, suppression screening ADGSMGO0EV AR A/R
26 " " aerial grounding, RHS Al1Q00MO108F 1 1
27 " I n 1 LHS A1DOMO292K 1 1
Siliecn Jelly, earthing points ACAZMEZ90V AR AR
30 Suppreszor, altarnaror A10UMEOTOF 1 1

Elan
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FIIRCTTION QORNTT
CE CORTERTS: Dattery & Battery Cables il
FRIOR FROM
17.31A PAHT TESCRIPYION PAET RUMERR [VIN * | VIR ¥ HERARES
1 Battery, Tungstone Heavy Duty Type 027 A10GOMEB191F 1 1 {supplied wia Tungstone agents)
Pipe, battery vent AIDDOMA99TE, 1 1
2 Battery Tray BlOOUDO&2F 1 1 Bonded to f{loor
3 Rubber Mat, battery tray A100MOOBSK 1 1
5 Clamp Bracket, battery retaining A100TIQ065F 1 1
B fSetzorew, M8 = 20, " " AO7SW1G3RE i 1
7 Washer, H8 ¥ 25, " n AOTSW40212 1 1
10 Fegatlive Block L100Me018F 1 1
11 Serew, Rall x 1", negative bhlock to battery tray [AO07SWS043Z 2 2
12 Baettery Cable, -ve (black) AlO0MODZ8F 1 1
13 Washer, W8 x 18, -ve cable to -ve block BO7SR4A02Z02 p 2z
14 Washer, spring, N8, n oo u ADTOWA03GZ 1 1
15 Mut, M8, n " " " AOTSWIAOZ1Z 1 1
17 'P' Clip, vables to battery tray B100OWE34ASF 2 2
18 Pop Rivet, 'F' clips to battery tray BOTSWENBTZ 2 P
20 Grommet, battery cablie tro' body AL100BG1 50T 1 1l
21 Setscrew, WE x 16, -ve cable to chassis ADTOWI0AGZ 1 1
22 Washer, flat,, W8 x 16, " " " " ADTSW40Z0Z i 1
23 Washer, =/p, M3, n noon " RDT5WAD4AET 1 1
25 Battery Cable, +ve (red) B10OMODZ9F 1 cable routed along tunnel
[ 1] [ L3 L1 b | ClUGHDDZHF 1 n [} ] n chassis
21 Binding Post, +VE cables A0R9MEG3IF 1 1 jyBrior ¥IN * +ve bindinhg poat mounted on
28 Wacher, ME % 16, hinding post AQTEWAQ202Z 1 1 jtunnel top; from VIK *, +ve binding post
29 Wacher, epring, M8, ™ " AOT5W40302 1 1 ympunted on on R topshall.
30 Hut, M3, " " AQ7EW30212 1 1 )
3 Link Lead, +ve, binding post to maxi fuses ALOOMO140F 1 1
a5 Engine Cahle (alternator/starter motor) C100MO056F 1 HHD
" " " " " A100MO225F 1 LAD
n n " " " RI1GOMOI04F 1
ag Washer, =/p, W6, cable to alternator ADTEW4DAGE 1 1
39 Hut, W&, " " " AQ7SWINZ20% i i
40 Washer, s/p, W8, " ¥ giarter motor RO7SW40ABZ 1 1 * YIK B 600 (82}
11 HWut, M8, " " " " RO7EWINZ1Z 1 1
45 'P' Clip, engine cable securing AR10E6TAIF 1 1
46 Setsecrew, B x 16, " " ADTSW10282 1 1
Elan
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FIRRCTION - OAMTITY
IR OOMTERTS: DBattery & Battery Cables
PRICR FRGM
17.31A FART THESCRTPTION PMART WUMBER | ¥IN * YIH * REMARES
47 Washer, flat, M& x 12, cable securing AOTEW40137 1 1
50 Bracket, engine cable/main harness to tunnel B1O0OMO]19SF 1 1 Bonded to tunnel
51 Cover, +VE post protection R10OP2503X 1 }
52 Screw, M5 % 20, cowver to RH suspensjon furret AQOTSWEQ84F 1 } with topshell +we post
53 Rawlmat, M5, " won n n ROTSMED T AT 1 3
Cable Assembly, body power AlOOMOII4TF 1 RHD
" " " " A10OMQAASF 1 LHAD
Edging Strip, rubber, cable protection AQBSUSNBOV A/R
'P* Clip, wpen, +ve cable to chassis/body AD7LWEZZET 5
'P' Clip, open, +ve cablez to chassis AOTSMEZA0F 4
Fop Riwvet, 'P' clip fizing AD7SWERETE 9
Clip, self adhesive, +ve cable toc chassiz front | AOISWEDAAT 2
Tlie Wrap, cable securing ADTISNENIABE 2

* VIN B 6001 (52)

Elan
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FUNCTION QUARTITY "
(OO COMTFRTS; Alarm Systems
17. 334 PART DESCRIPTION PART WOMBER | RHD LHD REMARES
1 Rlarm Kit, 418.00 MA= R10OME147T3 1 UK >
i " 224,50 ™ R100ME1488 1 France )
" " 433,82 ™ B100Me1503 1 Furope |except France)»
" ™ 3is.ap ™ AIOOMB1 495 1 USh »Geminl 1059
Fixings Kit, alarm RI00MR146S 1 *Microwave Type hlsrm
" " n MNOMELIS1S 1 >Dealer fitted.
Microwave Unit, alarm A100ME1608 1 1 »Prigr WINM *
Key, transmitter A1GOMG10TS 1 i b
Mester Switch & Kays, alarm A100ME1BES 1 1 p
Alarm Kit, 'Aquila’, 416.00/432.92 NHz A100ME] SOF 1 ux )
" " " 244.50 MHz R1OOMEZ0ATF 1 France }
" n " 433.92 " R10OMEZGEF 1 Germany )
" " " A03.80/318.00 WHz R100MEZ0AF 1 Australia)
" " " 318.00 MU=z AlQOMEZ0OTF 1 1 Japar H
2 Key, =iren isaolaticn B A1ONME22254 2 2 1# State key mumber
3 Key, transmitter Alson 62325 Liasoneaieasy | 1 1 }## State Personal Security Code
Battary, alarm transmitter key L100M&E2 1 9F 1 1 }
4 Fey, ignition/transmitter ﬂ-lt;ﬁ«-«é'l’lég‘ RO TN B 1 1 j### State PSC & laock set number
Battery, alarm ignition/transmitter key AIDOMEZ21F 1 1 3
Siren, alarm BICOMEZ213S 1 1 i
Eracke®, alarm siren mounting AR10OVOT79GF 1 1 Jeemini 51607 'Aguila’
Setscrew, M5 x 12, bracket to tie bar AROTEW1IC212 4 4 j0ltrasonic Type, Factory fitted
Washer, M5, spring. " " woom BOTSW40452 4 4 tFrom ¥IN *
Bracket, alarm system mounting RB100%GBa0F 1 1
" " " " A1QOVWOTSSF 1 }
Screw, Hob x 3%, alarm module fixing AOTSWEOLZF 2 } * VIN R 6001 (52}
Spire Wut, Ho.6, " " " ROTSRGO147 p }
Pop Rivet, " " bracket fixing BO7TSWG094F 2 ]
Screw, M4 x 10, " " fixing ADTEWSOTOF 2 j
Washer, Md = 9, " " " ROBZHADOAF 2 1
Grommet, siren iseolation kevy access AO54.JC0052 1 1 }
Foam Strip, alarm modale AOB2U&133V A/R B/R ¥
Boot, siren ALOUME224F 1 1 3
Screw, Nod x 2/4", airen baot fixing LT EWRO0BE 4 4 3
: Elan
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mﬂl‘l ' CORTEMTS: Heater Assembly T
18.01a PART DESCRTPTICH PART NUMBER | RHD LHD REMARKS

1 Heater Aasembly A100PODGSF 1 } 4-position controls
" " A100PCOGSE 1 )
" " A100P0104F 1 > 6-position controls
"o " R1Q0PO103F 1 >

i Vacuum Actuator, face level vents A100RG03LS 1 1

3 " " screen/footwell flap L100PEOIES 1
" " " " " B100PB0375 1

g Screw, Mé& x 20, heatay assembly securing ADBZWR123F 2 2

B Washer, WM&, s/p, " " " AO75W40467 2 2

ki Screw, WS ¥ 10, heater centre bracket fixing ADBWS0O9TF 1 1

8 Washer, W5, s/p, " " " " ROT5WAOL5E 1 1

Elan
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FIRCTION CUMETTTY
oY ONTERTS: hir Conditicning Evaporator Unit
18.024A PART DEETHIPTION PART musPER | FHD LD
1 Evaporator hseambly R10CPOQLOF 1
" i Bl1OOFOOO9F 1
k| Thermoztatic Switch & Thermistor RICOPEGEIH 1 1
5 Support Bracket, evaporator C1GRDZ93F 1 1
6 Wagher, flat, ME ¥ 1I, suppsrt ta duh panel AD75W4D13% 1 1
T HFat, Hylog, WA, " " ROTEWIQOYZ 1 1
a Scraw, No.2 = ", evapnratur t'nung A]QOW3150F 4 4
) Washer, flat, ACTSHAODOZ 2 2
15 'BF' Clip, ROTEWR2ZTE 1 1
16 Screw, Ko.B x 1", 'F' clip fiwing ALOWS150F 1 1
20 Hoge, evaporator drain BloOR&ODTF 1 1
Gromeet, Arain hose thre' hody A0IGHE2893 1 1
22 Hoze Clip, drmin hose to wvaporator casimg A100PEOOAR 1 1
23 'B' Clip, drain hoss sacuring ADTSWE2IBF 2 2
21 Pop Rivet, 'P' clip fixing AOISNG0BTZ g 2
25 Covar, drain hose BlOOUGZS5E 1
n 10 " BIUUUGZHK 1
27 Screw, Fo.8 x ", drain hose covar f ixing RIOCMS1SHE 3 3
Expansion valva AYIOPE0IFN 1 1
fipf G033 S

Elan
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!ﬂl!ﬂ'l'lmm CORTENTS: Freon 12: &/C Flumbing, Condenser & Reciever Drier
18.034 PERT DESCRIFTION PRET WMBER | RAD LHD REWAEKS
. This page for Freom 12 refrigerent type
Eystem. For R 1344 {CFC Free) Lype, zaa
no Ny ﬁr LRV, c loefoe 15 -""“:Lbjcbj:. fulee gl 18.018
1 Pipe, compressor to condensey uﬁ-. o, ie-#‘ PAY. -A100POD25F 1 1 jexcept 5.I.R. R/B kit RINOP&E0OG4S
" " " " R10DOFOO2ET 1 5.1.R.
3 '0' Ring, i", pipe to condenser seal -B100PENZSF 1 1
4 'BF' Clip, open, condenser pipe securing RLODWEIASF | 3
5 Fap Riwvet, 'P' clip fixing ROTSWEDTOR 3 3
<] Cradle Clip, pipe securing RIOOWE411F p 2 sxcept S5.J1.K.
" " " " ARIOOWEL1LF 1 5.1.R.
" H " " A10CWo4 10F 1 1 sxcapt S.I.R.
" " " n A1DOWES1QF 2 5.1.R.
a Clip " " " AR1COWE413F 2 2 excapt 5.1I.H.
" " " " R1G0OWe4A13F 1 5.1.R.
" n " " R100WEL12F 1 1 axcept S.I.R.
" " " " RIDOWEALZF 2 5.1.R.
10 Scorew, Md x 10, cradle clip to front % panel ROTEWR0TOF 3 a
11 Washer, M4 x 9, " " " " " " AOBIWADSSE 3 3
12 Nut, Nylac, N4, " " " " " " ROTSW3D49F 3 3
15 Condenser, air econditicning /AL00PO0IGE 1 1 axcept 5.1.R.
" " " B1OCPOOYTF 1 5.1.R.
17 Bolt, 3" UMC x 3", condenser mounting, upper AlOCMZ112F 2 2 except S.I.RH.
18 Bolt, ™ UHMC « 1" . " " ROTSWIDOTZ 2 5.1.ER.
19 Washer, M6, s/p, " " " A0TSWADGGE 2 2
20 Washer, flat, " " " AO7SWAOESE 2 2
21 Well Wat, 4" UMC, " " " A1O0PGO02F 2 2
25 Bracket, condenser mounting, LH AlQ0KODSRF- 1 }
" " " EH Al1D0EO096F 1 }
27 Screw, M6 ® 50, condenser mounting bracket AlOQWS145F 2 y8.I.R.
28 Washer, Wt x 12, n " " AO7SWAD1ZZ p )
25 Nut, M&, Hyloc, " n " ACTSW3I009Z 2 3
30 Pipe, condenser to recelver/drier B1lOQPDO2GE - 1 1 axcent 5.T.H.
n " " " " A100FP00OSDF 1 5.1.K:

Freom 12 Elan
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FURCTION (NIRNTTIY
COOE CORTENTA: Freon 12: A/C Plumbing, Condenser & Raclever Drier
18.034 PARYT DESCRTPTION TART WUMBER | RHD LHD REMARES
Thiz page for Frean 12 refrigerent type
ayatem. For R 134h [CFC Frea) typa, =sea
18,4038
a2 ‘0" Ring, 3/8", receiver/drier pipe seal A1COPEO24F ¢ 3 3
3s Receiver/Drier, air conditioning RIDOPOOZTF 1 1 R/B nl00FEDR4S.
Kit, receiver/drier conversion RIODPGOG4S 1 1 inc * item=z
* Pipe, compressor to condenser X CA00PO025YF 1 1
w Reciever/Drier, air eonditicning A1DOPEOGZF 1 1
- Pressure Relief Valve, receiver/drigr Al0OPEOS2F 1 1 uge with Al00P&OLZF
35 Trianry Switch, racelver drier RIDOTPOOATH - 1 1
37 Foam, recalver drisr/bracket Al00POOR4T 1 1
40 Bracket, receiver drier to chassis AROP9POZTEF 1 1
41 Setscrew, M6 x 25, receiver drier to longeran AROTEWINALT b z
42 Setscrew ME w 30, " " " M ROTEWZQ28Z 1 1
43 Washer, ME x 15, " H " " ADTOIW40152 1 1
44 Washer, ME x 25, n " " n AOTEWA01TZE 1 1
45 Fipe, recejver drier to evaporater BR1OOPOOZEF .~ 1
" " " " n R1OOPQO2TF 1
47 ‘0 ring, 3/87, pipe to cvaporator seal AlOOPEOZ4F 1 1
48 o' ring, 5/8", " " " " AlROPeOZSEF 1 1
50 Pips, evaporator to compressor C100P0030rF 1
" " " " AlO0PO1OBF 1 except S.I.R.
" n " ' AlOOED101F 1 g.1.R.
55 Clip, pipe securing AS10ERS92F i 1
56 'P' Clip, pipe securing AS 10E64AD0F 1 1
g7 Bolt, M8 =z 40, 'P’ clip to engine mounting brkt. | AO75W2039D 1 1
53 Washer, W8 x 16, " O " H b " ADToN4A0202 1 1
o5 Spacer, oo " n " n AlOOPOI0GEF 1 1
eD KWut, Mylews, W8, " ™ ' " " " AOO0TEG2R4F 1 1
) f} - Freem 12 Slan
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FURCTLON |— IBANTITY
COCE coRTERTS: R 134A: A/C Plumbing, Condenser & Reciever Drier
iB.03B PERT DESCRIPTION PART WHIBER | FRHD LHD REMARKS
Thiz page for R 1344 (CFC Free) Lype
sYstem. For Freon 12 refrigerant type,
gee 18_03R
1 Pipe, campressor to condenser AI00POLIZZF 1 1
2 High pressure relief wv=lwve R1COPROS2ZF 1 1
3 'O' Ring, }". plpe to condenser seal ‘B100OPGOSEF 2 2
4 P! Clip, open, condenser pipe securing R10OWE345F 3 3
5 Pop Rivet, *'P' c¢clip fixing ROTEWE07DZE 3 3
(] Cradle Clip, pipe sacurinpg AlOOWEA11F e 2
" " " " A100MWE4A10F i 1
a Clip, " " " ALDOWES13F 2 2
" " " " A100W6412F 1 1
10 Screw, M4 % 10, cradle clip to front i pznel AOTEWSOTOF 3 3
11 Wazhey, M4 x 9, ' " " " " " AGBZWACSSF 3 3
12 H'th, H‘j’lDC, Hd, " n 1 " n 1 RO7EWINSIF 3 3
15 Condenzer, air conditioning BI10NCPROSAF 1 1
17 Bolt, 3™ UNC x 2/4", condenser mounting, upper ROTESW10097 2 2
19 Washer, M6, s/p, " " " AQTSWAGAGZ 2 2
20 Washer, flat, " " " AOT75WA0E5Z 2 2
21 Well Hut, 3™ UNC, " " " A100PEGO2ZTF 2 2
22 'P' Clip, pipe to duct ACTS0E01BF 1 1
23 Setscrew, M6 x 20, pipe clip ROTSWI0A0Z 1 1
24 Washer, MEe x 15, " " AQTEWA015Z 2 2
25 Hut, Hyloc, M6, n " AOTEWIC09E 1 1
a0 hdaptor Pipa, condenser to receiver/drier pipe R100FPO1Z1F 1 1
1 Pipe, condenser adaptor pipe to receiver drier B100POQ2GF 1 1
Screw-On Fort A100P&OSSF 1 1
Protective Cap, screw-on port A100PEOENT 1 1
32 'o' Ring, 3/8", receiver/drier pipe seal A1DOPEOSRF 5 5 Green
K1) Receiver/Drier, air conditioning (inc. switch) A1D0PEQ4STF 1 1 R/B BIDOPEOELF
n (1} Ly} n AlﬂnpﬁnﬁlF 1 1
36 Trianry Switch, receiver driar Al100Pe0S0H 1 1

R 134A Elan
Page 1 18.038



FUNCTTION QUANTTTY
CODE COMTENTS: B 134A: A/C Plumbing, Condenszer & Reciever Drier
18.03B FART DESCRIFTION PAET WUMEBER ERD LD REMARES
This page for R 1348 (CPC Free) type
system. For Freon 12 refrigarant type,
see 10.038
37 Foam, recaiver drier/bracket R10OPODEAF 1 1
40 Bracket, receiver drier to chassis ADBIPOZTHF 1 1
41 Setscrew, M6 x 25, receivar drier to longercn ADTOWIOD31F 2 2
32 Setsorew, Me& x 30, " " " n AOTSWZ02BZ 1 1
43 Washer, W& = 15, " o " " ROISWANLISE 1 1
44 Washer, WM& x 25, " " " " AO75WA01TZ 1 1
45 Fipa, receiver drier to evaporstor BlOOEOOZEF 1
" " " " " B1OOPOOZTF 1
a7 o' ring, 5/8", pipe to evap. compressor seal R100PEROSTF 2 2
o0 Pipe, asvaporator to compressor AR1T0OPO124F 1
" " " " R100PO123F 1
55 Clip, pipe securing R910E6L92F 1 1
56 'F' Clip, pipe securing R910EGA20F 1 1
57 Bolt, M5 x 40, 'F' clip to engine mounting brkt. | AQ7SW2RQ2SD 1 1
5R Washer, M2 x 16, " ™ " " " " BO75W40202 1 1
59 Spacer, no " " " " Al100PD106F 1 1
&0 HNut, ¥yloc, M, " ™ " " " " ASOTE&ZB4F 1 1
&5 Carrier Asszembly, condenser top mounting ALOOFPO125F 1 1
&6 Foam Pad, top carrier ADS4ARE110V L/R B
&7 Carrier Aszamply, condenser bottom mcunting R1DCEQLZ9F 1 1
&8 Push, carrier assembly to chassisz front frame ALOOPROO1F 2 2
R 1348 Elan
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FIRCTION {(OARTITY
IR OETERTA: Heater Plumbing
18.05a PART DESCRIPTION FART NUMBER | TURBG N.A. REMARYS
1 Hose, thermoatat houszing/heater valve/elec. pump | C1O0KDDZEF 1 } replaces early Lype jointed hose
2 " " n It n 1L} " Blnﬂxﬂazgp 1 }
3 Valve, heater regulating, vacuum operated RI0OOPED1EF ¥ 1 1
4 Hose, heater valve to heater inlet A1D0KQOQADF 1 1
5 Hose, heater outlet Bl1OORODZEF 1 [V . i -
& " " " B1OOKDOIIF 1 ko AOYikGOFF
1 Hose Clip, 16-25mm, heater hoses AQT9RG018F 2} &
2] " " 25-40mm, " n AOTSMEL4ASF 1 1
9 Swivel Clip, " " R1DOWEASSF 5 5
1G Grommet, hemter hages thro' front bulkhead R100PEO0SF 2 2

Elmn
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p— 'm= Interior Blower Motoy CUMSTTTY
18.07A PART DESCRIFYIUH TART WONBER | ALL REMARNA
1 Blower Motor/Fan & Caszing H..ssembl]r A100POGOSE 1 Hezter }4-position controls
" " " " 4100POOGTF 1 afe }
" " " " n AlOOFD107F 1 6-position controls
Blower Motor & Fan A1GOFPO11%S 1
Caze & Flap hsaeﬂnly A100F01208 1 4-position controls
" " w B1OOPQ1205 1 e-positicon controls
21 Vacuum Actuatcr, fresh air intaka Al0O0Pe038S 1
7 Resistor, blower motor A100BE0335 1
10 Washer, W5 x 10, blower to HVAC planun AO75W4011Z 2
11 Hot, Hyloo, N5, " n " AO7RWINORZ 2
12 Setscrew, MS x 20, blcrliar fil:l.'m] AOQ75SW10Z5F 1
13 Haszher, flat, AO75W40092 2
14 Hut, Myloc, M5, " " AOTSWAN0OPZ 1
Screw, Bo.8 x 34", " w AO75WS0742 1

Blan
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mm COMTENTS: lechanically Operated Parts & Controls i
18.09A PART DESCRIPTION PART FIMBER | ALL
Rotary Control Aessembly, 4-poeition A1OIPODE2ZTF 1
2 n " " B-position A10CQPDAI02F 1
3 Screw, Mo.8 2= 5/16", controlz to Fascia A100W5144F 2
4 Washer, W4 x 9, " " " AQB2W4099F 2
5 Red, temperature control C100PO0OBEF 1 RHD
" " " R100POOESE 1 LHD
7 Clip, heater control rod A100GPBOZEF 1 white
8 Clip, rod to controller AlOOPRDIZE 1 black

16,098
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HIEOH CONTERTS - Vacuum Operated Parts & Cantrols
18.11A PART DESCREPTION PART NUMBER | ALL REMAHKS
1 'Harne==" Kit, wacuam hose B10OOPOOT1H 1
Yaouum Hose BA10ERTIGEY AfR {use for individual hoses)

2 Grommet , vacuum pipes thro® body A036BE150Z 2
3 Vacuum Microswiteh, re-circulation flap A100EE0318 1 4-position cgontrols only
3a " " water valve aiG0red3ls 1
4 'PF' Clip, wacuum pipe =securing ADTONEZ2TF pt

" " " n " AGIDWRZZHF 1

" " " " " ALOOWE3d4F K|
7 Pop Riwet, 'P' clip fixing AQTSRENETE &
8 Washer, pop rivet ADTSWAQDOZ &
10 Cable Clip, wvacuum pipe securing A100WE4 18F 1
11 " " " " " A100WES 19F 3
15 Regervoir, wvacuum, heater system AlOOPE0D1ET 1
1& Brachket, reservoir mounting A1O0PO0S4F 1
17 Washer, M5 = 10, " " AOT5WAD1LZ 1
13 Wut, Hyloc, M5,, " " ADTSWIN0RZ 1
20 Pipe, vacuum, manifold to reservoir AlOOPCOASF 1
21 Connector, stralght, pipe to elbow A100PeN30F 1
22 Elbow, manifeld vacuum pipe AIOOPROZTF 1
25 'T*-Piece, vacuum lines A100PE01TH 1

Elan
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FIRACTION (RINFTTTY
OO COETERTE: Ducting, OQutlets & Vents
18134 FREY TEECERTPTION PFART MERRPR 411 }] LHD TERAREE
1 Foam Connector, HYAC whenl arch duct to plemmm AYODPOOAGE i 1
Duct, blower aszembly to heater aszembly AVOOPRO12F 1 Y mo air conditicnimg
3 [1] H H b 11 m ] Muupuullp- 1 }
4 Grommet, bulkhead hole blanking AOS4.JE005Z 2 2
5 " " " " ADBZBEOSTZ 1 1
6 Tie Wrap, ducting securing ACTSWEQIAZ 5 5
10 Tuet, haater assembly to demist moulding, LA B100P0019F 1 1
1] b " - - l " ™ BIOOPOOZOF 1 1
12 Foam Strip, self-sadhesive, Suct/daghlzmard AJAZUEQSSY AR aAfR
Duct, hartar assembly to cuter dash vent, LA AIDOROOD 1EF 1
15 n n n - n L] [ ] w llmmlS’ 1
n [1] m n n L] L] m Alunp.MIEF 1
17 b " - - " - - ®H AIODPOOLTE 1
Insulaticn, cuter vent docting AICOPO]LTE i 1 )
20 Vent Ascambly, dachiboard ocuter A1DOPSO11T 2 inc. nawt 3 itewy [ Homded des to ariaststion
21 Bousing, outer Gach vents ALOOPEO12F 2 of lower insart Lo
P Ingert Louvre, cuter daah vent, lowsr {=mall) R1DOPBO] AF 2
23 » - 1 h - upper {large) A1O0OPHO14F 2
25 Vent, cuter/centra face level venic A100PG010F 2 4
26 Foam Saa), cashbrard vents C106PO0SEF 2 4
ct, cenktre face level vents ALDOPOO14F 1
Fi. " " - n " ALDOFODLAF 1
Insalation, cantre face level wents AlIDGPOL1IGK 1 1
30 Vent, cabin alr ogtlet AlODOPEO15F 2 2 fitted in rear bnlkhensd
il Mounting Plate, wvent to body AINOPODSSE r 2
kL vent, windscreen defmst, RH ooter AR OOPOOSOF 1 1
358 " - = FH Inmay A1ODPOOAOF 1 1
35%h " " " cemire M OPOAEF 1 1
A5c " " n IM inher A1OOPOO4ATE 1 1
KL | " " n 1IN otrter ALODPOO4A9F 1 1
36 Screw, Bo.6 x 1", dafrost vent/fascia Flximg AOBWS0ZIF 5 o
k¥ Spire Mat, RBo 6, " b b - AL ONSA 2OF 3 5
k-1 Foam Beal, fascia to demiat acuttle DMPOOSBF 5 )
buct, footwell cutlet, LR ALDOPOOSIH 1
40 b " b " AlOOPOOS53IH 1
" w bl - AOOPOGS2H 1 Elan
41 " - - ™ AL00PE0548 1 18.13A
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HEW coaryERPS: obels il
13.01a PART DESCRIPYION PRET FUMBER | ALL REMARKS
1 Lahe), VIN & weights COTSROTIONR> 1 Hsh * Note: Porm LSL 317 must be
" o " FO7501186X% 1 except U84 completed when ordering
2 " ¥YIN {(wind=rcreen) BO791406EKY 1 VIN or engine number labels.
3 " angine number ADBIVTIE4 N 1
4 " amigsion control information BlOOUOG46SF 1 Sweden
. " " 292 E.F.A. C10000297F 1
" " n 92 C.AE.R.B. C100UQ298F 1 USA
a " catalyst 'S2 H.Y. AR10OUEDEQT 1
10 " power steering fluid A100UO395F 1
11 " engine ail B1O0D0O249F 1 Fit to cam cover
13 n unleaded fuel {English) AOTS0100BF 1
" " " {Franch) RDBINTL1IF 1
n " " { Bwmdish} ACB5UE0LISF 1
" " " (German) AROBSUSO96F 1
" " " {butchy AQBS0S098F 1
H " o {Spanizh} BOASUSLITFE 1
" n " {Italian} ADB2UTIREF 1
21 " dual). fual {Spenish} A100U0492F 1
22 " headlamp mator czution 1 A0A2U4698F 2
23 n headlarp leveliling BQBZUTO39F 1
249 " fuel cut-off switch ROB2U7I225F 1
25 " alarm warning AOGZM4A993F 2
26 " alarm ingtruction (passive immobilisation)}|AlLOOMQASTE 1 52
27 " hot surface cauticon A100U0407F 1
28 " battery caution AOTEMG143F 1
29 " running in {on windscreen) B1lODUD250F 1
30 Ir 'E' Mark R1GDODO4GTE 1
31 " air bar element BI1QOUD3IY1F 1
3z " " " covar A100UGOBEF 1
33 " " " body A1QQUOO90F 1

Elan
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FUNCTION QUANYTYY
X | cowrEmrs; Labels
19.01A PANT DESCRIFTION PART FOMEER | ALL
37 Labal, spare wheel use B10OUODSTE 1 Fit to boot floor
a8 " gpare wheel warning, 80 mh A100UO392F 1
29 " " " " 50 mph A10OUD40EF 1
40 " tyre loading CA100UQ310F 1 Augtralie
n ceolant {Frsnch) AOBSL1B1LF 1
" " (German) ADgsu1812F 1
" " (Italian) BAODUDAGSE 1
43 " " {English) ADasulanar 1
44 " fan warning A}0DU&O4OF 1
45 " compliance h.D. R, ADBIUTZEOF 1
46 " Jacking warning Al0QUO252F 1

Blan
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FORCTION (UANTTYTY
OE | ocowrEs: Owners Handbooks & Servica Hotee Manuals
1%.02a PANT DESCRIPTION PART WMBER | TURED H.A. REMAHKS
1 Cwnerse Handbook B100T03247 i 1 4-position climate ¢ontrols R/B Cl00T03243
" " C100TD3240 1 1 &-position climate controls
" " D100TO3247 1 USh
2 " " E100T0324.0 1 52
4 Service Notes Manual AI00TOIZTT 1 1
5 Eleectyical Sectlaons FOBITD3I27T 1 1
& Supplementary Inflatable Restraint Section WB E100TO3273 1 5.1.R.
7 Engine Management Section EML C100T0327. 1
B m n n EHE C100T0327] 1 Ron-Catelyst
3 " " " EWT BIOOTD3273 1 Catalyst
10 Fre-Delivery Ingpecticn Sheet L5L 273C 1 1
11 Maintenance ZSchedule LSL 271D 1 1
12 Bodywork Defects Sheet, Elan L3L 272 1 1
13 'Tech 1' Diagnostic Chart LEL, 20z 1
"noor " " LSL 303 1 Nop=Catalyst
n " Toon " LSL 304 1 Catalyet
VIN/Engine Numbar label request form LaL 317 1 1

19.02R
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CONTERTS: Chassis

HOH
PART DESCRIFTION PRRT WRMEFR | 3.1.R. | 2.1.R, HEBARES,

Chassis Assembly, 5° anti-lift angle JL00A0ZETF 1 Prior VIH * R/H CLOQROS9TF Flus Xit #

" " . " T C1aaa0s9yT 1 From WIH *

" " PR " " CA00k0598T 1

» " 23° - moow FLODADEITF 1 $2 Elan, RE004 On
Loway Wishbone Replacement EKdit R10000D03354 1 Sea 31.03A & Elan Service Notes Sectian DD
Engine Wounting Load Spreading Plate Eit A1OORGS65SE | )| Bee S/B 1882/08

* YIH M 6614

30.01A




ELAN
30-154




FORCYTOR

CODE LEDHEEHTE: Chassis Front Underframe Y
30.15A PHRE DESCRIPTION PRAT BOMEER ; ALD

i Underframe Assembly, chaszszis front Gl00AGZTAR 1

2 Bracing Strut, underframe to longeron, LH Clo0R021LTE 1

n " n " " RH ClO0AD216F 1

4 Balt, M2 x 25, stay to chassis ADTEW]0STE 2

5 Washer, flat, M12 x 24, stay toc chassis LOTSWA0T1F 2

& Bolt, MiZ2 x 70, underframe fixing AIOQWZ110F 4

7 Washer, flat, M12 x 24, undertray fixing LO75W4A0TLF 4

8 Hut, Wyloc, 12, " n RO75W3I0122 4

9 Belt, Mi2 = 70, thin head, strut to underframa B1O0C0083F 2

10 Washer, flat, W12 = 24, " " " AOI5WAQTLR 2

11 Wut, Bylos, El2, " " " AOTEWIOTEY 2

1z Bolt, M1I2 x 75, underframe resr fixing AOTSW2OTLF 4

13 Washer, flat, W12 x 24, ™ n n ROTEW4028R 4

15 Setscrew, M6 x 15, underframe to front Frame ROTEWINZEZ 3

16 Washer, s/p, M6, " " " n RO7SW40352 3

17 Washer, flat, W& = 15, " " " n ADTEWAGLEE 3

20 W' Strut, nnderframe to transverse beam ClO0ROES4T X 3

21 Setscorew, HE ¥ 16, V' strut fixing, top ACTSWI036Z 2 3

22 Wazhey, HB % 1&, n " " " BOTEWLDZ0Z 4 1 85.ILE

23 Wut, Hyloco, HB, “ " " " AOTEW3IN10Z 2 }

24 Screw, M8 x 16, " " " beviom BAOTEWTID0GE 2 b

25 Spreader Flate, n " " n B1OOROBYEF 1 3

30.15a
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FORCTION

Longerons T
CODE CORTENTS: pr—
30. 134 PART DESCRIPTION PART NOMBER |S-I-R. {S.I.R.
1 Longercn hssembly, LH J100ZA0319F 1
" " LA ClIGROT 2SR 1
3 n " RA J1OORO3Z20T 1
" i ER CIO0AQTZBT 1
5 Screw, M12 x 120, longeron Yo chassis BIOOWTOTOF 2 2
& " W12 = 100, n n n BI100WI0SEE s 2
7 Bolt, W12 x 53, special, longeron to chassis B100R0ASEF 2 conical seat
Screw, M12X = 70, " " " ALOCWIOISF 2
9 Screw, M12 x 50, " " " B10OWT 100 4 4
in Bolt, M1Z x 32, zpecial, " " " B10OCGAQ439F 2 p vonical szeat
11 Washer, WlZ x 24, " " " ROTSWACTIF 2 B '
1z Shim, 0.%mm thick, " " n R1ODRODIER /R A/R jalternatives
13 " 0. 2%mm, ™ n b " A10OROEDGF %4 n/E %

30.19A



See 10-NA

ELAN
30-214 {NON SIR)

See 179W,



FORCTECH

. GUANTITY
CODE CONTERTS: Bon-S.1.R.: Chassis Front Frame —
30.21A FART DESCRIPTICH PART WUMEER | 5-1.R. RERBRES
i Front Frame hszembly, upper PLOCRDSSSE 1
2 Setzcrew, M8 x 20, front frame to longercn ROTEW1038E 7
3 Shim FPlate, n L " RLOOROB4AR AR
4 ghim Washer, n wooom " R1ODROBOEF hiE
5 Wazher, flat, M8 x 25, front frame to longercn ROTSWAO21E 7
& Hut, Nyloeo, HE, " " " " ROTEW3010Z 7
10 "' Strut, front frame RIGORO49ZF 2
11 Setscred, M8 x 12, 'Y'-strut to longercon ADTEWIGISZE 4
1z Washer, H2 =z 15, - " " " " ROTEWAOZ0Z 4
13 Setecrew, M3 ¥ 12, ™ " " lower fyrame AGTSW10352 2
14 Washer, M3 » 15, n " " " o AD7EWAQR0Z 2
1% Radiator Support Frame RDIOOROSESEF 1 R/B RIGORDYTIF
" " " AR1DORDSTIF 1 From VIN 5 &334 {Ri3dn CFT Free)
16 Setscrew, M6 x 12, lower frame to upper frame AD75W10272 2
17 Washey, Mo = 12, " " " " " AROTIWAL1SZ 2

Elan
(Fon-S.I_R.Y 30.21a
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FUNCTI TARTITY
mm COMNTEHTS - 2.5.B.: Thassis Front Prame 2
30.21B PRRT DESCRIPTION FAET WoMBER | S.I.R. REMBRES
1 Transverse Beam hssembly F100A0750F 1
2 Betscrew, M12 x 9¢, beam to lomgeron LO799WL05aF E
3 Washer, flat, Mi2 x 24, beawm to longeron ROTSWADYLE B
5 Radiator Support Frame C100¥0053F 1
a Tie Rod, radiator support assambly C100KO0STE 2
7 Washer, flat, M6 x 12, tie rod to lower suppcrt A0TSWA0132 2
= Nut, Nyloc, M6, " now " AO75W30092 2
9 Cap, tie red/lower support fixings BAOTRE0ZYF 2
10 Setscrew, M6 x 18, lower support to underframe ACTEWI0Z9Z 3
11 Washey, Flat, M& x 12, ™ " n " AOTEWAC13Z 3
12 But, Nyloc, ME, n " n " AOTEWANOSZ 3
1% Stabiliser, transverse beam E10ORQEOLY 1
16 Socket Screw, M10 X 30, stebiliser to beam ADTRWI0I0F ]
17 Washer, flat, W10 x 29, n n m ADTESW40247 2

‘Elan
(S.1.R.) 30.21B






FURCTION

——

- FRNTITY
IR (IORTERTS: Front Suspension
PRIOR FROM
31.01A PRET DESCRIFIION PRRT WIMGER |VIN * | VIN * REMARES
1 Hub, front R1GOCRO07E 2 2
5 Eearing, froat hub R100Ce0hHeR 2 2
+] Circlip, earing retention A1DOCE010F 4 4
1 Hab Carrvier, front, LA J10OC003E6 1 1
" n n RH J10000034G 1 )
9 Nut, Nyleoc, 12, hub carrisr to upper ball Seoint [ A10SCE021F 2 2 thin
10 Wuot, Wylooc, M12, “ B " lower M " R100CE01SF s 2
11 Upper Ball Joint Fl00CO0SSF 2 p
12 Ehim Plate, castor adjustment Y R100CG0ZSE 16 i6
Wishbone Half, upper _ TFI00CO0LTE 4 Except TEA R/B ALOOCO145F
n " I forward, LH +Lii0oeci’ B100CO129F 1 )
» 4 " M Lgeeglild | B100CO130F 1 ) USR  Bad paldd
H b " rear, &opnc ol v R10OCGAIZEF 2 3
i4 " " " forward, LH RI10OC0O145F 1 > .
" " wocom RH R100CO1S0F 3 > braced  Svirdapsg,
15 " " " raar R1NOCC145F 2 >
1€ Setscrew, M10 % 20, wishbone bracing RO7SW104EE 2 2 1
17 Washer, M10 x 20, n " ADTSWADZ4AT 2 2 ] with Uah % braced type upper wishbones
13 Wut, Wyloc, H1D, " " ANISWAD1L1F 2 2 1
20 Scrow, HZ x 70, wishbone to ball jm.nt [outer) AR1OOW7086F 2 2
21 Washer, M8 x 15, " " " ADTEW40202 4 4
22 Wut, Xayloc, WH, b " " " R10OCED2ZIF 4 4
23 Bolt, M3 x 25, " " " * {inner) A100CO124F 1Y 4
24 Plate, camber adjust, 10.5mm R100CH1OSF )] )}
a n n 1. Smmn AR1OOCO1ZSE 14 14
" 1" " 12.5mm A100CO110F 3 }
" " " 14 . Omm A10OCO1L1E )] }
Eracket brake hose to wishbons, TH BlOOJOL2TF 1 1 )
m " oo n RH B100J0126F 1 1 )
Setscrew, M3 x 16, bracket to wishbone AO75WIQBER 4 4 Jearly cars. Leter carg have integral brkr.
Wazher, M5 x 10, " " " AOTEW40L1Z 4 4 ¥
HWut, Nyloc, M5, n " n AOFEWIODES 4 4 Y
*TIN R 6001 {52}
' Elan
Page 1 31l.01A




(b, CONTENTS - ¥Front Suspension

FRIOR FROM

31.014 FRAT OESCRIPTION FRRT WUMpER | VIN * g VIN X REMARKS
35 Stud, wishbone pivot B10OCDOTIF 2 2
36 Bush, upper wishhone C100CRA0IF &4 4
i Snubber Washer, 12mm, wishbone pivet R1GODOOITF 4 4
38 Half Wut, M1z, " " ALDOWIACTE 2 2
359 Rul, Nyloc, W12, " " RO SWIOTEF 4 4
40 Raft h..sarrbly, frﬂnt suspension, LH RIDACOLL1SF 1 3
“ 1k BlOOCO1]1SF 1 } inc, shes

" " " n RR AlOGUCOLLSF 1 )

" " " " RH BlOACD118FE 1 )
41 'Tep Hat' Bush, raft/iop wishbone Tt 4 4
42 Bush, raft upper D100CSO18F a 4
43 Bolt, M2 x 77, thin head, raft uppar/longeron hlDOCO0T4E 2 2
44 Hounting Plate; raft, inner B10OCAN45F Z 2
45 n cuter BLOGCOO4ENF 2 2
46 Bolt, MR x 75, mounting plata to raft R10OCEO2TF ] &
447 Washer, MEB x 16, " b " ROTDWA0202 & &
50 Bush ﬂangad, raft lwer forward jUpaer C1000R006F - 4 4
. " rear TADDCEB01F 2
21 " " " " remk E10GCea0is 2 Yellow colour code
55 Track Cnntral hrm nsserrbly. [TChY, LY A1DOCOL33S 1 b } ine. vivet busches, lower ball jeint

" " RH AIDDCD132E 1 1 } & damper yoke bush
57 Strut Assembly, TCh, LH R1DOCOL135S 1 1 » inc. pivet Dushes

" " T FH RI0GC01348 1 1 b -
&0 Lower Ball Joint, TCh AR100CE020F 2 z
&1 Bush, lower wishbme Z100CBODIF a 8 Crange colour code
a2 'Top Hat' Insert, TCR strut to raft R10QCO030H 4 4
B% Eng Plate, TOR RI00DCO03LF 4 a4
E& Bolt, M3 x 80, end plate to raft ROTEWI04SF B |
&7 Yasher, W10 x 20," " " " ROTSWARZ4E B =}
&8 Bolt, H1Z2 % 90, TCA & TCR strut to raft ROTSH20TSF 4 4
&3 ¥Wosher, Ml2 = 24," * O " " " AOTENADZSE 4 i
70 Hut, Wyloc, W12, m 7w " " b AR10GCEDISE 2 2

* VIH R &e001 {=2)
: Elan
Page 2 31.01A
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FURCTLION

OMANTITY

OO0E COWTENTS: Front Suspension
= FRIOR FRONW
331.01k PARY CESCRIPTION FART WOMEER | VIHN * VIH * AEMARTS
' PR 1

55 Ballioint, anti~rell bar to TCA 773 4 tesid | BL00CEOOQSF 2 2
& Washer, M12 = 24, balljoint to yoke ROTEWAQ2AE p 2
a7 Wot, ™12, Hyloso, " " " RIQCWZ109F 2 2
98 Washer, M10 x 20, " " anti-xoll bar AROTEWHA024E 2 2
93 Wot, M10, kaylock, " " H v " AQSSWINEEF 2 2
100 Anti-~Foll Bar DAGC00saF 1 i
101 Bolt, M10 = 45, anki-roll bar to Arop link ROTEWIOS3Z 2 2
102 Washer, W10 x 20, " " uwon " " AQTENA0Z4AT 4 4
103 Wot, Nyleoes, 10, " " »o " " AOTEW3011Z 2 2
104 RDrop Link, anti-rell bar R1QOCROLIF Z 2
103 Screw, M10D % 55, drop link to chassis R1OGASOZER 2 2
106 Pluy, anti-roll bar ends R1GOCROZIF p 2

* ¥VIN R 6001 (51)

Elan
Page 4 31.01a
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FORCEION

QGRRT LY
CIIDR, CARTERTS: Rear Sugpension
PRICR FRW
31.03h PART DESCRIPTICK PRRT WOMRER | VIN * VIN * REMARES
43 Washer, HM12 = 24, carrier to top link ADTEWAOZEE z 2
44 Hut, Wyloc, M2, " " " " ROTEWIOTER 2 b
45 Cam & Bolt Assembly, camber adjustment C100DO0EEF 2
46 Bolt, link <lamping ACTEW2040Z 2
47 Washer, W8 x 20, carber adjustment beolt ROT9WADLOT B
A4 Hut, Hyloc, M8 n " ", BOTEWZE0107 4
50 Bolr, M1Z = 70, top wishbone inner plvnt A100DEDZ3R p 2
51 Washer, M12 x 24, " " " " ROTEWADRRE 2 2
52 Symbber Wagher, 12.0mm I/D, stay/top lLink ALOODOOITE 2 2
g2 " " 16.0mm I1/D,bkop link/chassis R100DOO3SF 3 Z
g5 Link Stay, wishbone ' B100AOESIR 2 B¢ anti-1ift angle
o " BlOQRDEEER 2 2 Zhe n " n

=15 Lover Wishbone Rsseﬂhly, {-nc. bushes} Ly, 5° B1LOQDOLO3ES 1 B/BE R1LODODETS

n n 1, 247 A100DO087TS 1 3

" " " " .oo. BH, &= R100D009G0s 1 E/& RIOODOOEES

n n n " " RH, 2Zk¢ - LIDODOOBES 1 1

¥it, lower wizhbone replacement : LIODDOO23E 1 Use when replacing early chassis. See 30.01R
Inc. 2%° IH & RH wishbone assembliss, Link
v stays, spigot sleeves, spacers & fixings.
&l Cem & Bolit, lower wishbone forward fixming AlOODOOSSF 2 2 ?
&2 Boelt, M12 x 75, lower wishbone rear/link stay ROTSWZOT1F z 2
&3 Washer, Nl2 = 24, " " fiwing LOTEWANZETE & &
a4 Hut, Nyloe, B2, " " b ROTSWA0TEY 4 4
ES Buzh, lewer wishbone, inner pivot, forward ELOOCSO02F 4 4 Urange colour code
B& " " " " n regr B1OODE019F 4 4 White colocur code
&7 " m n cuter " DIDOD&00EF 4 4
70 Pivot Stud, lower wishbone to hubk carrier ClO0DO044F 2 2
Toa Snubber Wagher, lomm Y/D, lower wishbone/carrier [A100D00ZSF 4 4
10k " " , V4mm X/D, lower wishbone/nut A100DO0ZEF 4 4
71 ¥ut, ¥yloc, M14 lower wishbone outer RO7SW3I069T 4 4
75 Anti~Rell Bar Resembly, rear (C100D0028F 1 i
16 Ball Joint, anti-roll bar te lower wishbone R1OJDROZ24F 2 2
17 Washer, anti-roll bar fixing A10OD00T2E 4 4
18 ¥ut, Hyloc, M10, " n R1O0W3112P 2 2
* TIN R 6001 (S52)
Elan,
h Page 2 31_03h




FUNCTION

FERNTITY
- CIEOE - CONTENTS: D[ear Suspension
FRICR FrOM
31.03n FART DESCRIPTION PART WUNEER | VIN * VIN * REMARES
BO Drop Link, anti-roll bar A120CE011F 2 2
El Belt, M10 = 45, drop link fixing AUTSWZ053E 4 4
g2 Washer, W10 »x 20, " " " ADT7oW4021Z g a8
853 Mut, Wyloec, M10, " " ADTEW3I011Z & )
88 Spring/Damper Assembly, rear, USR Torbo B1OODOOEIF 2 R&ﬂfYElLDNfﬂVangE colour code
3G ring, rear, 05& Turko R1GODO082H 2 » " " "
87 Damper, ™ " " Bi1COD&OZ5H 2
- Spring/Damper Assembly, rear, ezcept TSA Turbo F10aDCO30F 2 Greenfyellow/white R/B J100DO020J IN PAIRS

Sprinhyg, rear, Ezngpt USh Torks B1OODOGYLIF 2 ' " "

Damper, " n " C1lO0DE011H 1! R/B E100D8011CIN PRIRS

Spring/Damper RAssenbly J100D00307 2 Green/yellow/white

Spring, rasar B10ODOOT1F 2 " " "

Damper, " EADODECLIE S B
B2 Gaiter, damper R100C&013F 2 2
ES Fizings Eit, rear damper mounting BlOOCROLZF 2 2
20 Mounting hssembly, damper tep plate , A1GOCOOTSE 2 2
0=z Washer, flat, MB % 18, reay dammer tup fixing - BO75W40202 & &
S0k Mut, Ryloc, ME, " " ROTEW3010Z =) &
91 Isolator, spring/damper to chassis ATOOCO0ZETR 2 2
232 Bottom Eye Buch, rear damper AIQ0DE020H 2 2
a3 Bolt, M12 x é5, damper lower flxlng B1OODEDZET 2 2
x| Washer, M12 x 24, " BOTSW4028Z 2 2
9b Rut, Hyleo, MIZ, O " . AUTSWIOTEF 2 2

Rit Suspen51on Upgrade, Stage 1 {less dampers) LOTSKELDOL 1 b Bes B/B 1924/05 for Elan 51 upgrades.

" Stage 2 (inc. dampers) LOTEEELGDZ 1 K .
* UIN R 6001 (52)
Elan
Page 3 31.03a
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FURCTION

COWTEWTS « Marmal Stearing Rack & Lower Coloumn QUAHTIH
22.01n PART DESCRIPTICR PRRT NUMBERR | MR- REMBRKS
This page for cars equipped with mmassizted
{mannal} steering (FAD Hatorally Repirated).
i ¥or FPower Aszisted Steering, see 40.230
1 Reck, stearing, manual D1OCHOCOZE 1
2 Bellows Kit, steering rack, 52mm dia. AlDOHEG3YS p Early cars
" " " " Aemm dia. BlOoOME031s 2 Late cars
3 Beol:, stesring rack to chassis BlOOHEO1EF 2
4 ¥Yasher, " won o ROTSWADREF 2
5 Lookmt, ¥ld R1O0T60298 3
& Cuter Ball Jeint Kit R1O0HE0d4S 2 ing, »
i Demed Wat, ball jeint RICOHEGZSS &
14 Lower T/, stearing rack to celumn A1COHOOSOF i
11 ¥inch Bolt, lower TfJ COBZHACLAF 2
12 Wut, pinch bolt ASQIEGZB4F 2
Intermediate {Lower) Columm AL1COHSOCIF ]
Universal Jeint & Intermediste Shaft Resembly AOIHO0E0T 1
Bolt, M10 x 32, stearing culunm iower Soint COEIR444F 3
Washer, spring., n " w AUTOR4OTOF 1
Finch Bolt, MB x 40, un:marsal jcl:l.nt ROZSW2039D 2
Washer, flat, ADTEWA0Z0ZL 2
Rut, ®yloo, ME, n n ASUIEGZRYF .
1
L
) Elan
Ranua), Steering 22.01A
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FUNCTION — . - CARETITY
OUEE CORTENTS: Power Assisted Steering Rack & Lower Column
32.03a PART DESCRIPPICH PRRT Numpem | 0 | IED REBRRS
This page for cars equipped with Tower
Bszisted Steering. For mamial steering
see 40214
1 Hoze, pump te rack {high prassuze) CICOH2O35T i
" " " " " " 100HOO3EF 1 Exoept S.T.E.
" " n " " " R1O0HOOE4LF 1l 2.2.R.
"O' Ring, hoss sonpection seal A100¥E0603 i 1
s But, W12, thin terret, pume baric commection Al100W311iF b
& Clip, cradle type, PAS hose o chassis RINOW&E41lF 9§ 1 1 nae with R1OOWG41ZF
7 Ciip, " o " " AIDOWE412F 1 1
g Screw, M5 x 16, clip fixing ROBIWS)L TR 1 1
| Washer, £lat, " " ROTSWA0EZE i 1 . .
10 ¥ut, Fyloo, M5 , thin, clip fixing ALlOOW3113F 1 1 T
11 Stesring Rack, PAS Floouogn4r 1 ¥ P .
n " " F10GHOO0IF 1 Except S.I.R. } Prior VIN * Loradr finut,
" " " E100HOD4ZF 1 S.1.%. 3 chaft
" u n Gl00HGOC4F 1 ¥ From YIN *
" " " raRald) s(nlelcy ) 1l >
S=al Rit, steering rack R100HE0238 1 1
Seal, pinien housing R100HEDINS l 1 * ¥IN R €001 {52)
18 Bellows Kit, steering rack, SZmm dis. RIOOHE0Z1S 1 1 Early cars
h " o " AGnm "7 E10DHEO031S 1 i Late cars:
1a Bolt, M12 % 30, steering rack to chessis Bl1OCGHAOLSF 1 1
13 Washer, flat, " " " " BOT7SWAQGEF i 1 use with BlOOHEQLISF
20 Bolt, M1z x 110, " " " " B1agR&01&F 1 1
21 Washer, M12 = 24, " " " " AOTIWADBER 1 1 use with RI100HED16F
22 Locknut, M14 A1DOHEDZSS 2 2
23 Cuter Ball Joine AIQDHE0Z245 2 2 inc. AIQUHED2SS
24 Domed Nut, hall joint L100HG0Z5S 2 2
25 Hose, steering rack to reservoir B100HO03=F 1
" " non " C1O00HOO0Z6F 1
'%' ring, hose connection seal AlDOHE&DSSS 1 1
28 Hoze Clip, hose to reservoir ACTIKE01ET 1 1
El=m
Powsr RAssisted Stesvin Page I 32.03R




FURCTION

- - AETITY
CNDE CONTERTS: rower hssisted Steering Rack & Lower Column ,
32.03A PER? BESCRIPTION PRRT NUMEER | o LHD REMERES
This page for cars equipped with Power
hkysisted Steering. For mamel steering
gsee 40_21A
30 Reservelr, P.A.5. fluid AlOCERLIIYF 1 1 g
ch § Eracket, P.A.5. f£luid reservsir C100H0031F i 1 i
32 Setscrew, ¥& x 20, brackst clarp*ng ADTEWL03GEZ i 1 g
33 Washer, =/p, W&, " AJTEWN4035Z i i g
34 Washer, W& = 12, . ™ " ROTEWA0132 i 1 8
35 Setscrew, M& x 16, bracket fiwing ROISW10282 ) 2 ]
ie Washer, M& x 12, n " { A0TEWA0L3Z 2 2
37 Hose Clip, hose te raservoir | BOTSME132F 1 1
38 Hoge, reservelr to pump (low pressuxe) EL0O0HOQ4QF 1 1
34 Jose Clip, hoze to pump AUTINED1STE ) 1
40 Hose Clip 15/20mm, low pressure hose securing AS10EE490F 2 2
41 Belt, NS x 50, pipe clip f¢xlng ROTSWID41Z 2 2
42 Washer, M8 = 16, ™ b RUTEW4020Z 2 2
43 SpECer, " r " BIOOHOOSLF 1 1
44 Bracket, P.A.5. pipe clip AIDOOHODSZF 1 1
45 Tie Wrap, P.R.3. pipe semiring A10OWG4A23F 1 1
Clip~Dipstick Tube, F. h =. plpe securlng AS10ERSS2F 2
Ceble Clip, AUTSOED1ERF 1
Clip, Swivel, Double Endeﬂ, " " RIDOWESOOF 1 A/C pipe & battery cable to P.A.S. pipe
Intermediate (Lower) Column R100HeOO3F ul L
Universal Jeoint & Intermediate Shaft Avsembly A10QHGOSOF 1 1
Bolt, M10 ® 32, stesring column lamer jeint COS2HA044F 1 1
Washer, spring, " 1" " RUTEW4OTOF 1 1
Pinch Bolt, M3 % 40, universal Joint AOTSW2039D 2 2
Washer, flat, U/J pinch bolt ROTSWARZ0Z 2 .
Mut, Ryloc, Mz, M " " ASOTEGZEAF . 2

Elan
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FUHCTION

COOE. OONTENTS: Upper Steering Column & Wheel, Ignitisn Switch o
32.05A PART DESCRIPTION PRRT FuMeer | S-T.R. |S.T.R. HEMARES
i Steering Wheel Rszembly, {(plastic) R1QOHDO4TF 1 R.A. } Inc. # items
* " " " {leather, Totusz Design) |A100HDCMBF 1 Turbo }
5 Horn Push & Cap Assembly, Lotus Deszign wheel RIOOBO04YHH 1
& Hubs, " " " ARIGOHOO4EHE 1
7 Steering Wheel, {leather, STR Type) COBZHA03FF i For 5.I.R. inflator module see 17.06R
g8 Bush, zelf cancelling, direction indicators BO3zM484EYF 1
Rivet, indicator self zancelling Bush BOBSMEZESE 1
10 Steering Wheel Rscambly ('Hardi'} A100HGOSET 3 Ing. items marked * 1if fitted
Steering Wheel ("Wardi') ROBIHED4BH* 1 1
1z Horn Butfon {with Lotus Badge) nOBZRAGROSON 1
13 Crash Pad, stesring whael centre ROS2HA04IH> 1
14 Horn Push _ . AOBRUEDS1HY 1 -
1§ Bass,—wheel—spider-tocotemn g hevs o les . | apaprepssac 1 Alloy '
1 Serew, steering wheel to spider ADTOHEDL2RY g
17 Fubber Cever, steering wheel Epider ADBZHEOS3IH 1
138 Spider, s.t%ering whael to boss . ROZZRED SN 1 Zteal
12 Herp-Ring ool whdel bo fpllee St ADB2HEO56H* 1 . L et
20 Screw, hora-king to spider Q“é&}i?ﬁfié-?im—m—d——’—_"_"_ ME - S Srveo
21 Ring, horn push lecation  AGHZHEGSIH 3 o
22 Serew, horn ring to boss Se= Crpiit T34 HROBENGOETH 2 - ¥ _
25 f.‘ir-ﬁllp, cusEmn retﬁming iégggggg:g 1 L’“{‘i“? = =Ll / . ; j*'“ ;’I o e /7 MJ@
27 Cushion, rubber ALGOHEO0EF 1 R _
" " RUOAZHEOILF 1 - R
29 Cirelip, bearing retention BIOOWEIZIF 1
w " " ROB2W6IBOF 1
31 Bearing, steering column upper suppart ALOORGOOTE 1
n n . ] n ” ADBZHE‘HETF 1
Ek Horn Pin R1ODHEED L 2F 1
34 Spring, hoxn min BADGHEDSOF 1
a5 Hoxn Pin Bush ClOJdROOZ9F 1
Je Carrier. steering column bearing T10OHOO02 45 1
" " " " DOZZH403SF 1
38 Shear Bolt, lock housing to bearing carrier CUB2HAD4ASE 2 2
39 Setsorew, M6 x 1B, bearing carrier te column AROTEW1G202 3 3 Elan
* Steering Wheel 'Special’ { ie Not Black ) Laather Trimmen A100V0596S 1 Page1 32.05A
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FORCTION QUANTITY
COOE CORTEMTS: Upper Steering Column & Wheel, Ignition Switch
HOM
32.05A PART DESCRIFTI(UN FART NUMBER |S.I.R. [3.1.R. RENARYS
40 Hasher. spring. MG, bearing carrier to column nOToW4D IS 3 3
41 Steering Column Assembly, upper RIODHEON3F 1 Tilt adjustable
" " " " BIOCMEN4DSE 1 Non-adjustable
42 Inner Shaft, steering column LIOGHEDATS 1 1
n " " " A3I00HGD3IES 1
43 Outer Column R1GOHEDASS 1
" " R10OCH&D0403 1
44 Washer, flat, steering wheel to column ROTEWA00AZ 1 1
45 But, M1Z, Hyleoe, * vwon" " AOBZH40IGE 1 1
46 Clarp Bracket, adjustable steering column ALODHEN4ZS 1
41 Bolt, M8 x 30, bracket to :rnas bheam ADTSWZDETZ 2 .
4B Wacher, M8 = 2%, " ™ " ROTEWLO22 2 2 2
49 Lever Rssembly, coluwn adiust ALNORE043S 1
=i} Rubber Stop, column adjust lever AlQQRGOLIF 1
g1 Washer, columnp aﬂ;ust lever RIOOHGEO04TS 1
52 Etopper, o n Al0CHED4ES 1
a3 Fush Ruf, " s Al00He046S 1
54 Stud, n " o RIOOHSO448 1
55 Setscrew, Mé x 16, column to bedy AOISH10Z8E 2 2
56 Wazsher, W& = 13, " o ADTZW4AN)SZ 2 2
57 Steering Lock & Ignition watch hssemhly. EHT ALDOREOZ2Y¥ 1 Frior VIK »
w " BIOOHGLZZH 1 From WIW » * VIR R 6001 (=2)
" oo " " " " LHD RIDOHEGS1F 1 Prior YIH »
" voon " " " " B100HGN51H 1 From TIR »
n L1] [1] m [1} Ll 1 AGBEH 4UQEF 1 )
59 Barrel & Weys, steer:ng cnlumn lock AGBZHHOISR 1 1 For full lock set zee 10,178
60 Houzing, " ADBING03EY 1 1
Bl Grubk Screw, igntion switch fixing ADB2HE041H 1 1
B2 Ignltlon Switch, RHD RIOGMEL1TES i
" THO A1OOME1Tag 1 1
. Elan
Page 2 32.05n




For brake disc
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‘ | A TS o
T SHEET NUMBER
TUS PART | SUPPLIERS PCR INITIALS AN
JUMBER PART NUMBER DESCRIPTION SUPPLIER NUMBER DATE
Rlooyoopth |2 4271 g™ RO RoiemT cALPER " RSSY- NO PROS % PEeco Mon#NE V‘Bﬁ 178y
Mool bobs |z wg7 £7% _g,pn:mfa- PAMK BAAHE LEVER £ TTdn ; e I e — =
Ricelbobe |3 37 731 RO CRLAGA Serdints See¥VE Wir P it i oo 0T
ProolfobT |L&gY w53 AR CALIPEN LEFT | AETuATOA ScaeW 4} AM put T \? it i o
Aieo 3 pob g L gy HEW lm CALIPEX I.':'cfmr] AT m rod Seadv b Jay #uT f—. i ' “t —fe
Dioeltesqd |1 ey 73 AR cpceen 257 Pisrow . d { -y -
Feeedbore |3 “E7 73S Ra cauiren Rt Pigron S " T -
Beoed bo?i |3 447 B8 PAD AETANA RACACAA Q:* s v W~y -
b bioe Jeour |V w487 GEG A (AP ER  sEm uT & “ e T oo
R _. : . , e &
\ Aloe e FR D44) VIAMD PR S T — ASSY O RRY D34IVMD
1 HLBU_\EDEJ'?LE FR ALE palE Cremobe 26321 SEAVILE brved FENLTD & jo—ti— §
ALeudéoEs PRESSL Capter 10Xy U RLNE TENES b |- lrab(lf’;.
Al JJEJD}C, } Bgs 2. Been Niphte M "(w D] AP, QME Line AE(-' 15 .- c:rD
S Toor7-| | 2602 - 29 CAT - [aiimat AASTE T, Ourcir _ 8600y 0,
A B P ﬁ&:%gm_vg’ Cvirtlere LU UG 3%3:;‘;&@‘5. " &/3
_ 3-B53 —a%0- | . 7/
Do wrpmy s W
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Fﬂﬂaﬁﬂﬂ OOWTEMTS: Frake Calipers & Discs QUANTITY
33.01A PRRT DESCRIPYIOH PART FUWBFR | ALL REMARES
Brake Caliper Assembly, front, LM BIOODTAO0LF 1 Hoc. brake pads
1 " " " " FH E10DJ6002F 1 }
2 brake Pad Sat, fromt {inc. springs & pins) ALODIEO50S 1
3 8liding Pin & %eal Set {1 per caliper) AIOUIGOS51E T 2
3 Cap., sliding sleeve ALOOJEQS IS 4
g Slesve Seal Kit, front caliper RI0OTE0ELS 1
& Bistem *» " " " RIGOTIE0GZS 1
¥ Bleed Screw & Cap. froot caliper BIOOIRO523 2
E Balt, front caliper fixing ARIGDIS0G22T 4
o Brake Dize, front AIOOI&ONIF 2
in Secket Scraw, M6 x 18, disc to hub ADTSWTDIIE i . ANy
11 Brake Caliper Rssembly. rear, .RH i T |LAL00JGDOTE = L= [Newfs yine. brake pads oot sAice s & 760 S I,
" " n " LH oy C R | A10005008F 7 | 1 Cedds |y ECeT EIES
13 Brake Pad Set, rear calipers [ mionasosTs” 1 .
14 Pad Retajnar R1GOTECT1S 1 e bdvdt Dt Do ew ity
1= Caliper Slgeve Kit ALDOJEOGRSE A7
1& RActuator Screw & Wat R AIODJBOGETS 1
" " "™ OER fu R1ODTEDRRBS 1
12 Caliper Piston R wuf AR1O0JEDEDS 1
" oL o mH By ALDOJGODTOS 1
20 Seal Kit-Rear Caliper A100J60728 b @/
21 Bleed Screw & Cap, rear calipay R100J60528 2
iz Bolt, rear caliper fixing B1ODJE02AF 4 R A
23 Spring, handbrake lewer raturn R100JE0ESS 1 — S NGe RILL U & LTS

Elan
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FURCTIOR QUANTITY
O, CoprrERTSs: Hydraulic System, Pipes & Hoses
32.03h FRET [ESCRIFTICK PART WIKEER | RHD LD
1 Brake Serveo/Master Cylinder Asserbly Cla0JE51eT 1 ]
2 n " L3} T bl ClUDJEDIQF 1 1
Servo Assembly R1DOIE04TE 1 1
Fozm 3eal, serve o hody RLOOBEI3RY A% AR
4 Master Cvlinder AIO0I50488 z
5 " " { 310050828 1
5 RBeservoly, master o¥linder 1 ELQ0I00O9T i ;1
7 Cap, fluid reservelr P RIODIECTIV 3 1
B Washer, M3 x 1&, serve assembly tc bullhssad 1 ADTSWALZOZ 2 Z
S Kut, Hyloc, B, n " " n 1 R073%30102 2 2
il Connactor & Gromet Eit, serve RIOGIEI543 i ul
11 Hose, servo Lo one-way valve TAL00JGI1ZR 1 1 Z&Gmm
1 Yalve, ohz-way 1 R100J801IT 1 1
14 Hose, ocne-way valve Lo engine A1OQJION30K - A 35 Smm
15 " " B n H " RIiNOQIOCZRK i
1& Heze Clip, vacuum hoze AODTOMA132F 1 1
20 Pipe, master cylinder to REF flexi-pipe i D100J00S0F i
21 " " “ T 2-wWEY union BilOGJO0BET 1
22 Unicn, Z-way, bryake pipe interconnect ROTIIGOZ0F 3 3
23 Fipe, union to BHF flexi-pipe Bl0QJINO2AF i
24 " master cylinder t{o 2-way union ARLOCJI0OB9F z
25 " union to IHF flexi-pipe clo4J00%3Fr 1 12
26 " " " vt _Piece B10GJOOSSE 1
27 'TT~Piecs, brake pipe interconnect BOTZJ6019F 1
28 Betsorew, ME x 12, 'T'-plece to chassis ROTSWIGZTE 1
29 Washer, flat, ME x 12, " " " ROTEWA013% 1
30 Pipe, 'T'-pisce to LHF flexi-pips E100JIDOTIF 1
3L Flexi~Hose, Fropt brakes B1O00J002EF 2 2
32 Bolt, Banjo, flewi-hose to brake caliper Al00JE037F 4 4
33 Sealing Hasher, banjc bolt A100J6038F B B
34 Retaining Clip, flexi-hose B100oS&039F 10 in
35 Clip, plastic, hrake pipes to chassis ADTLIG0277
40 Pipe, master c¢ylinder to IHR brake circuit Bl00JO0D91E 1
41 " " " " n B " CLOQIGOBTF 1
42 " " 1" " REHR " " B100J0092F 1
Elan
Pagae 1 33.03R




- QUAMTTTT
OO0, ORTENTS: Hrdraulic System, Pipes & Hoses
33.03A FART DESCRIPEION PART WUMBER | RMD L&D REMARES
a3 Fipe, "I'-piece to RHR brake circuit C100J0038F 1
45 Bracket, brake pipz suppnr‘t B1GOTO044F ]
46 " Al00I0115F 1
47 Setscrow, M6 x 12, bracket to chassis ADISW10272 2 2
48 Washar, M€ x 12, n b " AOD7EWA013Z : 2
43 Lock Mat, W10, hrake pipe connections ROISTEO1TRST 10 10
50 Connector, reax brake circuit pipes/support brkt.|RO8SJEGLIF 4 4
51 Plpe. bnlkhead to RHMH brake r:i:rf:uit BIDOIOOTEE 1 1
52 W * IHR " BLOOTIOOTIF 1 1
53 Cl;p, p:.pe support, bulkhesg A100JE083F 2 .
54 " chazsis RI0ODIE044F ;] 8
55 P.Lpe, unjon to RMR bhrake circuit AlOOJICOBROF 1 1
56 b " LHR " AlQOJOUB1F I 1
57 Grommet., brake pipes thro' chassis L B 0OIE04SE 2 2
[]1] Pipq mnne::tor to RHR press. pmportmnmg valva B1O0OJO082F* 1 1
Bl " LHR " B1OOJOOBIAF* 1 1
62 Grommet, breke pipes thro' body A AGIE046T 2 2
Pressure Limiting Talve (FLY) RINOIGOTEFR 2 2 |
Setscrew, M8 x 12, FLY to chassis AOTEW103SZ 4 4 )
Washer, M8 x 1%, PLY to chassis BD7SWL0202 4 4 y If fitted R/B AIOOTA049S
?Jpe, PLY 1o Brake Prnpnrtium.nq ‘Iﬂ'alve, CAO0JH0F 1 1 )
wom " LH A100JO111MF 1 1 3
Brake Prupm:ta.nnmg Palve Rit [(3/13) 2 2 3
ER " "o (2/1%) RIOIECHSS 1 1l —_ JInc, 2 valves & * pipes See Service Hotes JE
Proportioning Valve, rear brakes D100JE025F 2 2 ‘EH ¢ , .
&3 Plpe BPY to RHR flexi-pipe o3I [ETORFO0aAF 1 1 S
70 L] 1] LME 1] n mxc&:&:ﬂdﬂ. TG00 AT 1 1 ‘*—-.-»-;:'_?»_r_(.\_. o
71 Setscrew, ME = 12, BPY to chassis ADTIW10ZTZ 4 4 .
72 Washer, M6 x 12, ™ " ROTSWALL3G 4 4 s
73 Eracket, bra.ke hose securing, BH K100J00%8F 1 1 S-S
76 " " " 1M RLOQJOQ99F 1 1 rj e a:'JLuQ QM =
i Setscrew, M6 x 12, bracket fixing ROTSWI0ZTZ 4 4
78 Washer, M6 x 15, " - AO75WA0152 4 4 (eniyal lnace f‘ﬂ“'wéj
&0 Fledi-Hose, rear brakes, chassis to wishbone R100J0027F 2 2 T e (T ri A
81 Pipe, rear l:.nk FH B10030097F 1 N i '[.'YJ.C.{'I:T,':J, -‘é;lg._t— v
82 . LH B100JO096F 1 1 Fé cpmnmag n A& Elan
a3 Flexi-Hose, rear brakes, wishbone to caliper CIO0F0026F 2 2 M fpmie R ol Page 2 33,03A
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mmm CORTPRTS: Farking Brake Mechanism T
FRIGR FROM
a3.05A PART DESCRIPTION PART NUMpgR § YIS % [ VIN » REWAHES
i3 Hendbrake Lever Azzombly AIQOIO0Z0F 1 &/E ¥it ALOOTOLERT
Parking Brake Lever Kit AIDOJO1BET 1 Bee Service Pulletin 19%3/14
Handhrake Laver hszembly Cl00J01490F )} 'Feld Down' type
2 Grip. handbrake lLever ROTBIGOS0E 1 1
K| Belt, M3 x 45, lever pivet AQISW2040Z 1 1
4 Washer, flat, WB x 17, lever pivet AQTOWADINZ 2 2
S Hut, Mylec, MB, laver pivot ADTSWIN102 1 1
10 Hardbrake Mounting Bracket C100J5019F 1
i " * RED A100T0124F 1
" b " 1IRD AR100T01S3F 1
13 Seal, handbrake mounting bracket to chassis ALOOROZZIF 1
" n " " " " ALODB24925Y 1
15 Bolt M8 x 35, mounting bracket to chassis RO SW20460 4
Balt, WM& x 3D, ™ " " " ADTEW2028% 3
1la Waszher, WO = 20, * " " " RO7IWS019Z -}
Washer, M6 x 12, " " " " ADTSWAG1SE 3
Bolt, Mé x 90, handbrake downstop A100W2124F 1
Bracket, " " A1D0IDIISF 1 o Lol ds
20 Handbrake Cable Assembly D100I0022F 2 2 Mo AOOT -
21 Grommet, cables through bedy RIDOISO1BF 2 2
22 Clip, cable securing AIDOICOGEE 1
Tie Wrap, cable to suspension top link ROBZWE2BEF 2 2
23 Compensator, handbrake Bl00J0015F i 1
24 Clewvis hesenbly, handbrake cablas BlO0J0G21F 1
i ™ rn n cluuauule 1
26 Pin, cleviz E100T0072F 1 1
27 'R' Clir, clevis pin BYIRHG1ISF 1 1
28 Microswitch, park brake tell tale lamp AlOGIeQ7arF 1 R/B COTSMEOBAF when stocks exhausted
" " " " " " COTSMEDERAR 1
30 dorew, M2 x 20, microswitch fixing ALBIR5IGIF 2 2
31 Wazher, M3 x 7, " L Al0OW4125F 2 2
32 Nyloo, Wut, M3, " " AOTIWROEOF 2 2
* ¥IH R 8001 {32)
Elan
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FUNCTION

HIANTITY
COUIE CONTENTS: Wheels & Tyres, Spare Wheel Retention
DPRIOR FROM
J4.01A FART DESCRIFIION PANT WONEFR Nl I8 + BENANES
1 Road wWheel, &.5J x 15, O.Z. ElCQGER01F 4 Except UAR
Tyre, 205730 VRIS, Wichelin mxv-2 ¥ 4 N.h.
" 205/50 TR1S, ~ " MXx-2 - ¥ 4 Turbo
Road wheel, 77 u 16, 0.2. Bl1ODGEQI&F 4 ] Ush
Tyre, 205745 ZR16, Goodyear G%-D ¥ 4 1
3 Road Wheel, 7J % 14, HES R10DGEO2GET. a2
M " & Ty¥e Assembly, BES BloOGE025] 4
Tyre, 205745 R1€, Michelin XGTV PFilet SX # 4
Wheel Bolt RI0GGEQOSF 1&
5 " " RIOGGRQAOF. 16 < BRI
" Wheel Centre, embellisher, silver (Flaln) | AOB2GEQ4EF i S anRElsoTi~ i
7 " " " {Lotus Badge) ' AIDOGEDISF 4 e
Valve, tyre {(road wheel) RIONGAGLEH 4
9 " " " " Al00GEQO31H 4 B AIG0GAEDAZH
" " " " AlQOEE032H 4
11 Spare Wheel & Tyre Assembly AlOQGEO1AF 1 1
12 Tyre Valve [(spare whesl) h100GE01TH 1 1
13 Spare Wheel Clemp BlOOUoOs0F 1 1
14 Clamp Plate, tubular brace C10000053F 1 1
15 0" king, clamp plate anti-rattie AIGIERIN2Z 1 1
1& Washer flat, HB % 25, spare wheel clamp ADISW4D21E 1 i3
17 Bracket, spare wheel meunting A OUDOSITF i 1
13 Protection Btrip, spare wheel ARICOUGINAE 2 2
Road Whesl, Yalkw Cantra ALOOGELI0S 4
_ - o P * YIN R 6001 (52)
ihom SPafs LR T LN Wy el £ Lo Gl Lt 4
# Refer to tyms stockists
%* ADS2G6GTIF

Green & Yellow Logo can be fitted

Elan
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FIRCETON — OORSTETTY
g CORTERTI: Dhgine hssemblies & Cylinder Block Wizc. Farts
40.01h PART CESCRIPTION TART NUMBER | TURBO B.A. REMARES
ingine Assembly, complaste ALO0ESQLIF 1~ Hon-catalyst) Does KOT include
" u w A1Q0EEDL4F 1- Catalyst } PRS or ACU pumps.
" " n Li0OEBOO?F 11 }
Fartial Engine Lssembly {short block) RALOOESID08* i-
" " " " n RIQUEELITIE -
u " "o " " recon. AlODES180RE 1-
Reconditionsd Engine Assembly RIODESC14R 1
" " " B1OGESOOTR 1
1 Bolt, main besring ecap to hlack A100ES3118 ic 10
2 Core Plug, 3bmm Aia. R1OCEBIL12E 2] &
3 Plug, coolant drain AlO0ER314E 1 i
4 Tarer Plug, oil sallery ALMOERILSE 1l 1
5 Cort Plug, " " AIODESI1SS 2 2
& Dowel, cluteh housing to block B1O0ES3LTE 2 2
7 Dowsl, head to block A1COESI1ES 2 2
) Threzaded Uniecn, ©il filter =zdaptor { A1CDERDITE 1 1
g Spigot Pipe, turbo oil return 1 R100EE32038 1 1
i0 Banjo Stud, turke all fzed RICDE&R3Z1S I 1
11 Zeal, n " " " jeint RIGDE&IZ2S 1 1
12 ©1l Jet, piston cooling AlCOEG3ZIS 4

# lnc: Cylinder bBlock, bearing caps, all

coere plugs, =ll blanking wlugs,
rear main oll seal & carvier,
crankshaft & bearings, con rods &
bearings, pistons, rings & pins.

g5 above plus: Wnock sensor, oil
pressure switch, dip stick tube,
sump {not sealed), front cover/
vil pamp assembly.

Elan
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FONCEICH

Enaine Mountings QUANTLTY
4 COFTENTI: on
40.01B PART DESCRTPTICH PRRT NOUMBER | °-1-R- | S.I.R.
Belt, MIO x 99, BH engine mount bush ARDTEWZ0Z0F 1
2 Bolt, M10 x 1is5, ™ M g " AI00W2AL1TF i
3 Wagher, flat, M10 x 20, RH engine mount BOTEWADZ247 2 2
4 Btopper Ruhker, ™ i " BlOOEG1GER 2 2
Eracket, engine mountinsg, RR BLOORGZTOF 1
L= " " " kR R100RDE LGSR 1
7 Scvew, M10 x 20, precots, BH bracket te longeren | ALODRENZ4F 3 3
& Washer, {lat, M10 = 20, " n " o AOTERADZ4AT K} 3
) Buzh, EYH engine mount BICOESLLEE ] 1
10 Collapsible Bpacer, o " C100R0E12T !
Washer, flat, W10 x 206, " " n BOTSW4024% 1
12 Washer, flat, Wl0 = 24, * n " ROTERADZAF 1
13 Hat, Wylee, M1D, . " " " ROTHWANILZ 1 1
15 Hanger Bracket " " " BIOQEDOOTE 1
1o h n " ™ " C1O0EDDTIY 1
7 Setecrew, H10 % 20, hanger bracketfbeam RAITSWI04GZ 3 3
18 Washer, M10 x 20, " " AOTE¥aED247F 3 3
20 Bracket, engine steady {cast), BH memnt CLO0EQOOEF 1 1
21 Socket Borew, M0 x 30, beam to block AGTEWTOR0F 4 4
22 Washer, HM10 x 20, " " " ROTEWA0242 4 4
Bolt, M1 % %0, 1H engine mount bush BOTSHZ060F 1
24 " M10 % 130G, © ¢ " " ROTEWZOESE 1
Washer, M10 xz 20" " " " AOTERAQZ24Z 2
26 Washey, M10 = 24,7 " v " BOTSWADZ23F 2
30 Chassis Bracket, engine meunting, LH E10QR0O3T2F 1
Setsorew, M8 = 25, LH chassis bracketflongerun ROTEW1QZ2F 4
Wagher, flat, M& = 15, " " ADTEWA0202 4
23 Shim Plate, " " " A100R0DEALF 3
Wazhey, flat, M3 x 20, " " " ROTSWAD19F 2
Hut, Nyloo, ME, " n h ROTEW2010Z 2
40 Chassis Brackek, alloy, engine mouniting, LE Cl00A0T1EF 1
41 Bolt, M& x 5¢, IH chassis bracket fixing ROTEWZ04LE 2
42 Wazher, M2 x 16, " " " " AUTSWA0Z0% 2
Elan
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PURCTION . - CURRTITY
TR CORTENTS: Chglne Mountlings
RN
40.01B PRRT DESCRIPTICR PRRT WoMBER | S-I.R- §8.1
43 Collapsible Spacer, 1B engine mount 1 CLODRGDIZF 1
44 Stopper Rubher, o " " BLODEELZLT 1 1
a0 Mounting Bracke!, engine mount to cearkbox C1AIEEDTER é 1 i fine. Sush
5L Shim, ‘L', mounting bracket to geariaox BI1OGEOOT7SF | 3 3
52 Betzcrew, WM& x 30, brackelt to gearbox ADTEWANATE 3 3 g
52 éWasher, spring, MAG, °© " " AI7EWAQSTL 3 Pz §
54 Wasner, flat, M0 x 20,7 H " AQTEWA024Z 3 3
55 { Shim, disc, i.0mmn, TH =ngine mount P A100RD41SE 2 3 5
Wesher, Elat, MID x 20, LB engine mount ROTESWEODAR i
57 Washer, flat, M10 = 24, * " n i ADTSWNA0IAE i
1) Huf, Rylez, ¥10, " " B ADTEW30112 1 1
(310 Torgue Jamper, engine, primary A1D0RE0DCST 1 A
&1 Brackst, ﬂamper top to cluteh heousing A100ROTITF 1 : g
&2 " T chassis BlOQAlSlER 1 :
&3 Setscrew, Mo X 20, bracket fiming ADIEWIOACE 2 !
&4 Washer, Mo x 12, " " { RO75WADL3Z 2
Bolt, W10 x 75, demper upﬁer flxlng ADTEW203%Z i
&5 Bole, MiQ = 49, " ROTOWRQEZE H
&7 Washer, Wil 2= 20, " " " A0TSwWa0242 2
&0 Hut, Wylog, Mlo, " "o " ADTSWAD11Z 1 1
0 Bracket, torgue damper bottom to clutch housing § ALOQORLS4SF i
71 1, M1Z x 7%, clutsh brg. brkit. to upper fix AUTSWAOTLIE 3
T2 Bolt, MLZ = B0, n " " " lower M A100WZL16F i
T3 Washer, M1Z = 24, " " " " " " i ROTEW40T AR 3
T4 Hut, Hyloc, M12, " v " " " " AOTSHIOTBE il
T3 Bolt, ME x 40, damper lcwer flxlng ADTEWZ033D 1 1
TG Washer, M2 x 20, " LO7SHAG1SF 2 2
77 Kut, Hylee, M8, ™ " " AQTSHIO10Z 1 1
a0 Shake Damper, engine, secondary LiD0n&o0TR L 1
81 Bracket, sheke demper bottom to gearbax BlODAGETLT 1 1
B2 Setscrew, ME x 30, sheke damper Fixing BOT7EWLDIRE 2 2
a3 Washer, M&e x 13, o " AOTSWAD1IEZE 4 4
Ed Spiget, M " n R100RDTOTE 2 2
a5 Hut, Nyloco, ME, " " b RO75SW3009Z2 p P
Elan
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[
FIRECT 0N . . ! QURETITY
COGE CORTERES: Lngine Mocuntings
RON
40.01B PRRY DESCRIPTION . PRRT NORBER ; S.1.R. {E.I.R. E RERERS
i i
25 Bracket, sheke damgsr top o chassis {1 BL0oA0GDIT 5 1 t {
a7 " “ n woon B CLOJADBEST t i ]
a0 iExtension Flate, jcazt), engine rear stealy zrm B1ZCRODRTOR g 1 1 t
91 jSetscrew, 12 % 35, plate Lo goEroox ROTEWRILSGS E 2 i 2 1
22 Washer, Mi2 = 24, oo i RUTEWACZBE 2z iz {
a3 Bolt, M1D x 45, " i " ADTEW20ERE 2 ‘ a3
94 Washer, M10 x 20, wooow " ADTRERAD24% z 1z
1 Bteady Rom, rear &ngine mouniing [ D10ARNSTAF 1 yEarly type ing. rubber bush.
; ! R/E RLOCADSLIVE & % parits.
| Clevis Assembly, rear sngine mounting { A10DACBOOF 1 13
! Sotscorew, ME % Z0, olszvis *o chassis T ROTIWIN3SE 2 1) used with esrly type steady awm
iSetscrew, BB w A, " " ¥ PAQTOWI0L4ZE 7 2 EE
Eﬁasher, fl==, ¥8 = 18,° ® " ROTEWLOANZE 3 & ﬁ}
1] Steady Arm, rear angine mounting P BI00AOSLTF i P2 :
26 Bolt, M1Z = 86, arm to engine AUTSW20E1L 2§ 2 ;
g7 Washer, Mi0 = 20,7 * * AOTEIWLDZAE 2 i 2
=8 Mut, Byleos, ®1Q, ¥ ¢ “ AROYSWI0INZ P2 iz
85 Boit, M12 = 20, =zym to blook BOTEW2G7IF ] 2 P2
100 Wagher, M12 x 24," ® " ROTRWA0282 2 iz
100a Wagher, flat, MIC = 20, steady 201 fo extension [ACTEWALZ4E 2 P 2
100 Mut, Hyloo, K10, " nem w {BOTEWI0LILE 2 )
101 Check Plata, stezady =Zim to trunnien, LE 1 B1GOARDRTIEY 1 1
102 " " " oo ™ FH B1OGAQBTZE* i 1
103 Button Screw, MId ® 30, check plate to arm ROTEWTAZ1E™ & 4
104 Hasher, M10 x 20, W " " " LO7SWAQZAZ* & 4
105 Trunnicm, rear engine mounting L1GDROBEEE 1 1
105 Cap Screw, M8 x 25, trunnion to chassis BOTEW103I0Z 4 4 :
107 Washer, M5 x 18, n " “ ROV OHADZOZ™ 4 4
0B Bush, rear engine mounting L1ODEELI0F* 1 1 Same as used on early type
109 SBocket Screw, M12 % 80, steady arm to bush ALQOWTOEEF 1 1
110 Washer, flat, M12 x 24, " "o " RO OWAQT LR 4 4
Elan
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FOMCTION

QUAETITY
cE | coprewys; Oil Sump
40.03a PRRT DESCRIPTION PRRT FUMBER |TURBO | R.A.
i) 0il Sump AID0EE3ING 1 1
Sealant, sump Joint LIODESLT4S AR /R
3 Bolt, ©il pan fixzing AlGOEE180s3 14 14
& Mut, . " " " 1A1C0EE1s18 4 4
5 Plug, sumpe drain RI1DUEE158E 1 1
G Washar, sump drain plug A100ER1SSS 1 i
7 Dipatick R1D0ES332E 1
g Guide Tube, dipstick RINOEE3IZES 1
2 Dipstick B100ZRI3LE 1
] Guide Tihe, dipstick LIOONERIZES il
1l Union, dipstick tube te block BI1QOEEZIZRS 1
12 Brackek, guide tube securing A10NEG32S%S 1
i3y Bolt, guide tube Lo bracket L1OOES327S 1
14 Bolt, bracket fixing BlOOES196S 2

40,038






FIHCTION

CDOE CONTERTS: Cylinder Bead, Gasket, Valves & Hydraulic Tappets T
40.05A PART DESCRIPTION PANT WUMBER | ALL

1 Cylinder Head Assembly Al0OER1BES 1 Inc. * items

2 Yalwe Seat. inlet ALUDEEIN1SE o

3 Valve Seat, ewhaust BLDOEG3025% 3

4 Core Plug, front ALDUEG3Q3S* L}

3 " ” ALOOESIN4S 2

=3 " " uppey R100EGINSS~ 2

T Flug, oil gallexy RLOOEGINES™ &

a3 Valre Guide, inlet BIOOERANTS: a

9 Valve Guidea, exhauszt AlGOEG3NES™ a2

10 Helt, bearing -ap fix ALOCESI0SSE 24

Ll Dowel, bearing cap ALODEG3L0Z™ 20

12 Stud, exhaust manifold AlOOEE1R3S o

12 " inlet manifald ALODER1ETS 2

14 Gasket, cylinder head AlOCE&1I045 1 Turhg

" " n AlO0EELDAE 1 W.A.

15 Bolt, cylinder head AIODESLBYS 10

1& Plate, frant AIODEGL90S 1

17 Bolt, plate £ixing A100EE]915 2

18 Belisf Valwve AlODES]192S 1

15 Check Valve hasembly AlA0ER1D3S 1

20 Engine Hanger, inlet sida AR1DOEGL1R4S 1

21 h " exhaust side ALODERLIISS 1

22 Eelt, hanger f£ixing ALOCEBL196S 2

25 Tappet, hydraunlic AlOCEG2238 16

26 Split Collet RIODEGZD2S iz

a7 Retainer, walwe spring AlORERIZLS le

28 Valvae Spring AlODE&Z205 1e

23 01l Seal, wvalve guide Al1ODEG1RTS 16

an Seat, valve spring AIODES1%8S 1s

31 Inlst Valve AIODEGZIBE (=3

a2 Exhaust VYalwve AIQCERZLIYE &

Elan
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FUHCYICH

CODE CORMTENTS - Camzshafts & Housing QURRTITY
40,078, PART DESCRTPTICN PRRT NamseR |- oroo | N-R-
1 Cover, camshafts L10GE&RZ2285 1 } Ine. * items
T n RI10OOEBR2BTS 1 }
Sealant, camshaft cover RIOOESLTAZ L/R &R
i Pipe, Pozitive Crankeoase Ventilation (PCV) hose BIOOEEZO0S* 1
" m n ™ 1t 1" RlDDEEEEBS* 1
3 Baffle Plate ZIN0EG29 1D 1 1
4 Growmet, POV wvalve fix RIOOEEZ928™ 1 1
] Clip Cakble RIOOEEZ93E* Z 2
& Blug, inlet cam rear end ssal BINOEEZS4E 1 a
7 [Bclt, nlug fixing AlOOERZYES 1 i
8 0il Filler Cap L1COERLTISE 1 1
G Centre Cover L10CES296S 1 1
10 Belt, centre cover fixing A10DEEZ9TE & B
11 Gasket, cam cover LIODEC2E4S 1 1
12 Bolt, cover fixing AlGOEEZIES 2 Z
" " " AI00EGISSE 10 10
13 Gasket, oil filler cap RI1ODQE&SIN0S 1 1
14 Camshaft, inlet A1NOES2003 1
- " L10OERZ01S 1
is " exhzusgt AINOEEZ2035 1
" " L1OJERZ02S 1
16 Dowel Fin, camshaft to pulley L1JCES2045 2 2
17 0il Seal, " front LI1DOERZ1ZS 2 2
18 "' Ring, rear cam cap plug B1GDESSE2S 1 1
Elan .
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mﬂﬂ CIRATERTS - Pistons & Connecting Rods SUARTITY
40.09A § 'TURBG H.A.
PRRT DESCRTTPICRA : FRRT NUMEBER AERRETE
q
1 Piston, std. RIDOESZ508 4 riomote bore grade AB YPistons supplied
n " L1ODER2498 4 »or C from top of block)bare. Order rings,
m oversize + 0.5mm AIDCECS46S 4 face Jpin & sirclips
" n + 0. S AICOEES443 4 iseperately as
o " + 1,0 B100EES473 4 yraquired.
" " + 1.0rm Li0GCEQS4LES 4 3
13 Piston Ring Zet, std. RI1OQEGZSZ1S & 4
n " " gwersize + . Smm L1ONEERAES 4 4
" " " " + 1.00mm L1O0EGRE4SE 4 4
14 Connecting Rod & Bazring Shell Ascerbly RACOES252Y & > fuppliad with size graded big =ad shells
" oo " H " R100RS2537 4 >
15 Bolt, wonnecting rod RlACER2543 8 =]
1& . " " L1GOEEZREE 3 z
17 Bush, small end KIODEGZEES 4
18 Big End Eearing =hell Pair, Erown {[grads III R1DOEE2EHS &o 4 b
] b T [ 11 't n 1 " thuEEEﬁs 5-? 4 }
" n n " " Elack (grade Il A1O0ES2683E & y Order zize grade according to marking
" " " " n " n " B100ER25BS 4 } cn big end aye
noom " " " Blue (grade I} ALGQERZE1S 4 )]
1 n n 1 n ™ n n AlﬁﬂEezsgs 4 }
19 Gudgecn Pin AI00ESZEZS &
" " RINOEEZRAS 4
20 Circlip, gudgeon pin RI100EGZE4AS 3
For further information, refer to Elan
Service Hotes or contact Service Technical
Flan
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FORCLIOR

CUANTITY
CIDE CITERTS Crankshaft & Flywheel
40.11a PART DESCRIPTLION PPRT NOMBER | TURBO |} N.A. REMARKS
2 Flywheel AR1OCEG)LTEH 1
" BlGDEGLTTH 1
3 Crankshaft AlGDEBIJRST H 1
4 Pawiliary Drive Pulley, Crankshaft RIQDEGZ403 1 1
5 Bolt, erankshafit pulley fixing AI0OERZ41S 1 1
& Woodruff Xey, pulley te crank RIDUERI4ZS 1 1
8 Starter Ring Geay, flywheel A10D0OEGE2458 1 1
=] Bolt, flywheel fixing R1O0EGZ4ARS 8 g
10 Wagher Plate, flywheel fixing RI1QOEGL24TE 1 1
11 Sleeve, clutch alignment mandrel B1MIER2488 1 1
12 Thrust Washer, crarkshalt RLOOERZ3ES 2 2
15 Main Tearing Shell Pair, Green Al1O0EE2305* g s }
" " i M Brown R1Q0ERZI1E* 5 g } Dependent on main bearing bore grade &
" " " H Black R10QEGZ32R> 5 5 } crankshaft journal size grade.
" "o " d Blus ARlOGERZIJEw 5 & 3
1€ Heusing, crankshaft rear cil seal R1QOEG3845 1 1 inc. # items
17 Stud, oil sump f£ixing R1GUEEIBSSH 2 2
12 Dowel,, housing te bBlock R1OCERIBLSY . Z
19 oil 2eal, crankshaft rear R1ODEE3BVSH 1 1
20 Bolt, housing fixing R1QCE&3IETSS 5 g

* When ordering these parts, refer to
Elsn Service Motes or Service Techuical

Elan -
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FURCTION - OTANTITY
CONE CORTEMTS: Water Pump & Thermostat
40.138 PRRT DESCRIPTICN PART ROMBER | TURBC | N.h. REMERRS
1 Inlet Speut, radiator bottom hose to block A100E&3345 1
" n h " " " " AI00RE3335 1
2 Gagket . inlet spout to block 1A10036335$ 1 1
3 Bolt., " " i " L100ESC2TS 2 E 2
4 Fipe, radiator by-pass B1OUES3 385 1 F
n h h “ LIQOE&33TE 1
5 07 ring, by-pass pipe to inlet spout L100R&3398 bl 1
& Bolt, by-pass pipe fixing 4i0085340% 1 b
7 Water Pipe Assembly, turbo coolant fe=d/return iBI00ZC01TH 1 .
e Benjo Beolt, ecoolant feed/raturn to turke A100EEZ41E 2
0 Gasiet, banjo beolf tA1ODES2428 1 4
11 Bolt Mazher, outlet pipe Fixing 3A1GGE53438 z i
12 Egze, thermostat hsg. Lo turbo coolant feed pipe (ALODEL344E k 1
iz EBose, turbo coolant outlet/radistor byv-waszs pipe jthDEGEAEE M i
4 CLip, coclent hose securing BALOEG34AGS & 1
18 Thermostat AIOCESITES 1 i ;
1& Fousing, thermostzt B1OOES24853 1 i}Inc. iveme 17 to 1%
" " RIOOEEZ4TS i [l
17 Spigot Pipe, statr hsg. 1o throti. body feed hose [AICOESZS0S b ]
o v B100E634TS 1 i
18 Spigot Bive, heater take-off L100EG3I5LE 1
" a i " LIOOER351S 1
19 Splgot Pipe, turbo ccolant taka~-off ;HIOGEEEQBS 1
20 Cutlzt Epout, thermoztrat hemsing Lo rediator BI1OOEDD4AZH 1 1 :
n | n n HJ L ElﬂcEaaEqs [y l
21 Gasket, outle* spout B1OCERZ55S 1 1
22 Bolt, outlet gpout fiming ALODESISES 2 2
23 Radiator ¥ans Thermal Switch BLONESR3ISTS 1 i f
24 Gasket, thermostat housing to head AI0DES3TES 1 1 t
25 Bolt, thesreostat housing fixing A1DDESZToS P2 z £
25 By-Pass Fose, hemter return: to by-pazs pipe B100ESTZELE ) ¢ 3
noomo " tow oma T B100BGE360E | | 2 i
27 Pipsa, heater return EAlDD363523 é i ] {
28 Bolt, heater retuyn pipe fiwing LLOOESZ9ER 1 1 ooy ;
28 Clip, coclant hoss zecuring EJ&lUOE’&EEES E p; F ¢
" " K IRLOCES2548 i

-

Eilan
44 12



PORCTTION

QUARTTTY

CCE -CORTERTS - Water Pump & Thermostat
40.13k PRRT DESCRIPTION PRET RuMpgw § TUREC | N-A. REMARRS
30 Hose, throtils body waber feed Al100E&3ELS 1
= " n o " " A100E&380S 1
3 " " " " return AL100ES3E33 L1
" " " " " BLOOES3ETS 1
1z Swivel Clip, 2-Way, throttls bodyr water pipes AIODER3IESS 1 1
23 Clip, " n " " KIOCES346S 4 4
Cap, rubber, port blanking RIQDEE3T1S 1
clip, coolant hoze securing RIOOEE3T 253 1
36 Coclant Temperature Sensor {CT3} A1QCERITEE 1 1 Engine Management
37 Sendey, temperature gauge RLOOMOCAZEY 1 1
41 ¥Water Pump RIOCERITZS 1 1
42 Bolt, water pump fiwing Al0CEZE3998 =] 5
43 Gasket, watexr pump RIODEEACDS 1 1

Elan
Page 2 4D.13Ih






FIHCTION

COTE CORTENTG: cubrication System, il Pump & Filter ¢ o
40.15R PART CESCRIPTICN PaRY WoMeER | TUREC  H.A.
1 Filter, engine oil £] R1OOESDE5S 1 1
2 Threaded Union, filter to adaptor B1QOEBOZTF 1 1
3 hdapter, cil cooler teke-off R1OCERD3IES 1 1
4 Bolt, adapror fixing BIOCES32ES il 1
5 Pipe, oil cooler feed/return R1GOEB3S73 1 i
G Bole, mipe fixing RIOOEEISES 2 2
7 Dil Pick~Up Pipe & Strainar AK100ES3IT3IE 1 1
= Zolt, pick-up pipe & strainer fixing ALOQERDTOF 4 4
3 Gasket, oil strainey pipe AlOQES3S5S 1 1

i0 Cil Separator RIO0EBN1ES 1
11 Swivel Clip, water pipe Yo oil seperator pipes AlO0QE&41er 1
12 0il Pump Acsembly B100EG402S 1
oo " AIOCEE4D1S i
14 Cover, oll pumnm Rl1O0E&403S 1 1
15 Ennulus, oil pump drive AINUER40D4S 1 i
1s Rotor, oil pump driven RLIOUESSDES 1 1
17 Pressure Relief Valve, cil pump AI00EG40E3 1 1
18 Spring, relief wvalve AlL00ES40TS 1 1
19 Plug, relief walve BICOQER4DSS 1
" " " BLOOECADSS 1
20 Gasket, relief valve AlD0EE4105 1 3
21 0il Eeal, crankshaft front LIC0DES4118 1 i
22 Dowsl, oil pump B100E64125 2 2
23 2tud, oil sump fixing AITQOES339S 2 z
24 Zerew, oll pump cover fixing BIODES4148 ) S
25 Bolt, 22mm, oil pump housing fixing AB100DER4 155 4 4
Belt, 30mm, " " " " BIDDEE416S & 4
Rlan
40,150 .
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FORCTTON

CNDE CORTERTS: ~aterally Aspirated: Ignition System QUARTITY
40.17A PRRT DESCRIPTICH | pART wummEr | DR REMBRYS
This page for Matur=lly Aspirzted (W.A.}
For Turkbo, ses 40.17R
1 Spark Plug (BEREE -11}% AINOEGLI0GS &
2 H.T Cable St AJ0O0EED1OS i
3 Cable, diztyibutor te colil AIOOEELZDE 1
4 Clamp, BT cables ELGNER1443 1
& Distributer Assambly ARIQDESQC9S ¢ 1
Q' Ring, disgtriburer R1OCERDGIE 1
a Belt, éistributer fixing al00E64238 1
11 Igniticn Codil A1O0ERISOF 1
12 Setgerew, M X 18, coil te bracket ALOOME101F Z
1 Washer, W&, z/p, " " AOTEWAD4ER 2
14 Mounting Bracket, ignition ceoil BlOOEQOLlEF 1
Setscrew, ME x 30, bracket fixing AUTIWI032Z 3
Washer, W8, s/p, " " AOTEWAGLARR k|
20 Rotor Arm, diseributor RIDDEES548 1
21 Distributor Cap RICOEGLESSE 1
22 Bolt, distributer cap securing AICOEEEESS 2
23 Pole Piece, distributer A1O0EES593 1
24 Module, distributor R100ERRGOS 1
25 Serew, module to distributar Al00EESELS 2
26 Pick~Tp Coil ARIQOESSSTS 1
27 Retainer, pick-up coil RI1OOEGS58S s

Elan MH.A.
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0178



T \ 1
FUNCTION QUANTITY
CODE CONTENTS: Turbo: direct ignition svstem
40.17B PART DESCRIPTION PART NUMBER | TURBO REMARKS
This page for Terbo. For Natrally Aspivated
(N.A ) see 40,174

L Spark Plug (NGK BEREE) AIGOESITIS 4

2 H. T. Cable 5=t AIGDESOSSE 1

3 Clamp, H.T. cables AIODES1445 1

4 Bracket, H. T. Izad clamp CI00EQDG3E 1

da Clip, H. T. cables AIGOESIZSE 1

3 Semsor, cam angls A100ES)20H |

a ‘0" Ring, cam angle sensor AlOOEASG2S 1 R/B Hall Sensor, cam angle, AIMMED102SE,

7 Bolt, sensor fixing AlO0ES4235 | Sz 57B: 1998714

10 Direct [gnition Svstem (D, L 5.) coil & module AM100ESNBAR 1 M, Fhnfs -

11 Setserew, M6 x30.D. L 5. {fixing ADT2W1052Z 3 /B €eilMudule, AI00EGSS0S x1 ¢ 7%

12 Washer, flar, M6 x 12 ADTIWA013Z 3 Coil. AIBIESSTIS x 2 22T

13 Nylom Washer, shouldered ALODWS338F 2 Module, 1gnition, A100ESSTTE x 1 Y

Nvlon Washer, shouldered AINWEI59T l Belt, M10, AIMIEGS TS5 x 4
14 Nylon Washer, fat AIOOWE3STF 3 Seal, MI0, AICOESSTEE k2
Flan Turho
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FURCTION CUBATETY
COCDE CORTERTS: LRlternator & Starter Motor

40.198 PRART DESCRIPTION PRRT ¥UMBER | ALL LYMARES
1 Bliernator BLODESG29S 1
2 Adjuster Strap, alternator A100E6033S 1
3 Bolt, adjester strap fiming L100EE4138S 1 k
4 Bolt, strap to sliernator {RI00EGALSE 1
5 Washer, ™ " “ 1BI00ECA208 1
& Erackel, alternator lower fixing 1 2100R&0208 1
7 Boelt, alternator lower fixing AL00Fe417s 1
g Bolt, bracket fiming ALOCERS34F 2
! Starter Motor A100ES0ZRE 1
13 Bolt, starter motor fiming R1DOEERAZ1S 2

Elan .
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FUHCTACH

QURNTITY
ormy CORTENRTS: Exhaust Manifeld & Turbocharger
40.21A PLRT LESCRIPTION PART WUMBER | TUREBO H.&. REMARES
1 Gasket, exhaust manifold ta cylinder head AIQDEED9TS 1 1
3 Exhaust Manifold R1GOES1BRS 1
" " ROCESLEZS 1
& Wat, manifold to crlinder head R1OUDEB1GES g 9
T Stud, turtho to exhaust manifold R100OEEI&TS 5
9 Gasket, turbe to exhaust manifold R1OOCEEDIRS 1
" maifold to exhaust downpipe R1OQEGDASF 1
Stud, " w " " AlODES1E4E 3
10 Mut, turbe fixing RIDOEEIBIS 5
15 Turbocharger hssambly A10DEG1ZTH I - -
16 Hoze, boozt sensing R1MDES4GES 1 See 43.05A for wastegate zolennid wvalwe
17 Clip, booat sensing heose szecuring BIGDEG4EEE 2 St
20 Fipe, turbo oll fesd AlOOES4403 1
21 Bult/Masher, 12mm, turbo <il feed pipe fix ALOOEG343S 1
22 Banjo Beolt, turbe oil feed pipe AIDODES4425 1
23 Gasket, " " " " AlOOFR2L0S 4
24 Cap Hut, " .o " RIGOEG443S 1
25 Gasket, turbo oil drain pipe to turbo RLODEGL4ESE 1
26 Pipe, turbo oil drain B10ODEEA44S 1
27 Bolt, " " " pPipa fixing A1DOFE4A6S 2
28 Hos=a, " e n L1UBEEA47S 1
22 Clip, " o " hoee secoring RIOOEE448% z
3o Stud, 30mm, wastegate manifold to turbe R1O0UEG43ES 2
Stud, &0Onm, " fixing R1OOESISES 1
Stud, Blwmm, " " Al00EE43TS 1
35 Gashet, wastegate manifold to turbo RI1ODEEDG8S 1
3% Waztegaie Wanifold ARIODEEDIES 1
37 Fut, wastegate manifold to turbe AlODEEL 39S 4
38 Bracket, wastegate manifold support Al1QOEEA645 1
39 Bolt, " " n bracket MOOERIGHE 4
a0 Senzor, OMygen KRIOQEGED245 1 Catalyst engines
41 Plug, oxygen sensor port blanking R10050065S 1

Hon-catalyst engines

Elan
Page 1 40.21A
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FURCTION IRETITY
DR oMTERTS: Freon 12: Air Conditioning Compressor
FREOH
40.23h PART DESCRIPTION PART KUMEFR | 12. REMARES
This page for Preon 12 refrigerent type
system. For R 1A (CFC Free) type, Dee
40.23B
b Compresscy, air conditioning L100EGL1L13F bl
3! Ring Kit, compressor R100P&03I4E 1
2 Bracket, compressor mounting AlOOERLIAF i
3 Bolt, M10, hracket to bluck A1O0DEGS34F 4
4 Washer, spring, H10, bracket o block BOTSW40ITE 4
5 Washer, flat, M10 x 20, " " " ROTSWLD247 4
) Bolt, M10, plate to bracket RIODEESIEE 2
7 Washey, spring, H1¢ plate to bracket ADTEWL03ITR 2
2| hdjuster Strap, comprassor fixing ALGOEGLELF 1
o Bolt, W10, compressor to bracket RALIOOEGS3STF 1
10 Washer, W10, " " " 1

AIOQEGQBERE

(Frean 12} Elan
4D_ 238






FONCTTON ; R QUANTITY
CODE ORTENTS: B 1344 Rir Conditioning Compressor
40.238 PART DESCRIPTION PART NUMBER 134h REMRNES
Thiz page for R i34k {(CFC Free) typa
system. For Freon 12 refrigerant type,
see 40.224
Koter fo SN GE: ;55 FELE s ki
1 Compressor, alr conditioning, R 134R L1OIEERGER 1 P ' iy
2 Bracket compressor mounting BIGOEE1ISF 1 iiire Moo
3 Screw, M10 = 35 socket head, bracket to hlock ROBOWTOSTE 4
4 Washer, spring, W10, bracket to black ROTEWAOATR 4
5 Washer, Lilat, M10 2 20 bracket to block ADTEWANZATE 4
& Serew, M10 x 30 camp. upper platefmtg brkt AUBIWZONSF i
7 Washer, spring W10, " " BOTSWAODTR 1
8 Spacey Zmn, acmnressnr upmer meunting RLDDENGRIF 1
E] Plate, " " BINNROGSTF 1
1Q Sorew MID x 35 compressor fixing, forward RUTSWEGE1ZE a
11 Washer, flat, H10 % 20 compressor fiving AGTSWAT24E it
iz Huk, MNylos, Mil0 " " ADYEWICL1E 4
13 Plate, compressoy mounting, lower forward B10OOECOBET i yinkoard fixings
14 Spacer 19mm " " " " AILOQEOCOLEF 1 3
i5 " 10.5mm ™ " " rear A1O0EQDS4F 1
1& " " " T outboard A100EDO96R 1
17 Plate, compressor mtg., lower rear AI00EGLSSF 1
18 Screw M1O x 25, " " " AUTSWINAEY 1
15 Bolt, M10 = 110, ™ " " inboard AOTEWMIOGRGE 1
20 Bolt, M10 x 120, ™ " " cutbeard BOTSW20642 1
(E 134R) - Elan
40.23B
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CODE OOMTERTS:: Fower Rssisted Steering Pump T
40.25A PRRT DESCRIPTICN TARY WUMBER | ALL REMARES
1 Pump, power assisted steering ALOQEGL2EF 1 ine. heatszhield
2 'e' Ring, PAS pump autlet, apper seal K100EG541S 1
3 " h i " 1Dwer " BlLOQEGS425 1
5 Bracket, TAS pump mounting AlDOEGDGIF M
& Balt, bracket fixing AlCOES1ZSTF 1
7 Bolt, PRS pump to bhracket ARIDDEESITR 2
8 Mut, bracket o PARS pump RIDUEEBQTEF 2
10 Adjuster Plate, PAS pamp A1DOESQSSF 1
11 Belt, sdjuster plate AlODEEDTOF 2
12 Washer, adjuster plate baolt A10DEEDTLF 1
12 Hut, adjuster plake lock RIUCEEDTIF 1
14 Bolt, heatzhield to pump A1O0OEEQTZF 1
1& Bolt, heatshield/inlet pipe to FAS pump MhACOEREITF 2
High Pressure Swkch, PAS pump A100HBOESS 1

Elan
40, 25A






FUNCTICH CURNTLITY
COOE, OORTERTS: Saskeis & Sealants
40.28A PART DESCRIPTICH FART WomERR | TUREC | H.A.
Gasket Set, head overha)l AlCORE285S 1
" " " " RIOGERZD6S 1
" n ejine " AlOBERL1E4S 1
" " " " BINRER1AZS 1
1 Gasket, adaust manifeld te down pipe A100E&043F 1
" starter convertepy " v ® R1ODEEOS2F i
3 h turbs to exhauvst manifold ALDOERDSGS 1
4 " exhbaust manifeld te head RIDAEGLSTS 1 1
5 " wastagate manifeld o turbo ALDGEE0ZES 1
1 starter converter to wastegate manifeld | BI0OOEELYSE 1
7 " injector housing Lo cylinfer head A1DOERIQOS 1 1
& ™ " " " plenum RIDOERIO1E 1 K
9 " throtile body to plenum AlOOES10ZE 1 1
10 " cylinder head ATQ0ESADIS 1
" " " ALQUEBLIN4S 1
11 " cam cover AlO0ZG2E4S 1 1
12 " E.G.R. Valve ALOOES109S 1
Sealant, cam cap AlOUEGLTIF AR AR
™ sump jnink R1ODEELT4F AR R/R BB AY912EG4Z1Y
Parmabond AliG, swop joint AD1JEGAZIY BB AR
Locthe 518, Gibax saalant ANBZFESt4Z AR AlR

Elan.
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FURCTIOR

[(AIANTYITY

CODE COWTERES: Camshaft Belt, Toothed Pulleys, Tensiomexr
41.01a FART DESCRIPTION FART WOWEER | TUREO H.h.

1 Cover, timing belt, upper R100EE320S X 1
2 " M " lower AlOOES3S0S 1 1
3 Bolt, 47mm long, cover fixing, upper RIOOESES1E =) 5
& n 1Bmm " " " lower AIOOEG3SZE 3 3
5 Timing Belt ALOOEE170S 1 1
=3 Timing Pulley, inlet A100EGZ0SE 1

" " " A1OOEG206S 1
7 " " axhaust A1IO0EG207S 1

" " " L10OES208S 1
8 Washer, timing pulley fixing RLlJOEGZNSE s 2
8 Bolt, " " " ALOOEEZ103 2 2
19 Timing Fulley, crank ALODES19GS 1 1
11 Idler Fulley hssembly AlO0E&2118 1 1
12 Eolt, idler pulley R1UOEG212S 3 1
13 Tensioner Pulley Assembly AlOOES21453 i 1
14 Belt, tensiones B1O0ES21558 1 1
15 Tension Zpring AlODEGRZ LGS 1 1

Elan
41.01A






FUNCTICN P , CIRETITY
COME CONTFHTS « Auaxiliary Drive Belts & Pulleys
AL-03R PART DESCRIPTSON PARY NUMBER | ALL
1 Drive Belt, alternator Al10UEGQILF 1
3 Drive Belt, RA/C compress=zor/PRS pump A100ESOSER 1
7 Pulley, PAS pump A100BE126F 1
3 Drive Belt, PAS pump B100EGLILE 1 He A/
n n A/C compressor L100EGOSSF 1 He PRS (R.A.Y
15 Crankshaft Pulley A10CERZ40F 1

41.028
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ITE?:;?M CORTERTS: ~irhox, Chargecoolsr, Induction Plumbing o il
+2.01% FART DESCRIPTION PART NUMBER |TVRBO | N.g, REMBRES
1 Hozzle, air intake 4100R12o3y 1 1
2 Fop Rivet, air intake nozzle o efcooler dust BOTEWNECESE 3 3
Washer, pop rivet AQTEWAQEZF & &
5 Hose, air intake C10D0EQOZSF 1 1
& Hese Clip, 70-90mm, air intake hose RI1OCERDEZF z 2
7 fdagtor, air intake hose to air filter Al100B1Z85T 1 1
B '0' RBing, adaptar to bracket L100Eel 387 1 1
149 Bracket, air filter mounying CLlOOEOn40F 1 1
11 Betzorew, M6 % 186, bracker fixing ADTSW1028Z 3 3
12 Washer {10) M6 3 12.1 » 1.4 A ATIEWANLZZ 3 3
15 Alr Filter Rssembly BLOORGLOOT 1 1
1% Air Filter Elemant R1OOE&3TIH 1 1
17 Selscrew, M6 ¥ 10, air filter to bracket ADTEWI0ZEE 4 &
1B Washer, M& = 132, " " h " AUTEWE013Z & 4
20 Vent Swigeot, hose take-off ClOQEDOASTE 1 1
Blanking Cap, vent spiget L100EESINT 1
22 Hese, spiget to oil separator AlODEQQSSF 1
" " " gam cover RICCECOSOF 1
24 Hoze, spigot to w/gate solensid frquency valve AIODERLATY 1 350mm
25 T tuarka M " " n " L100ES140% 1 T&5%mm
26 Hose Clip, 1/2v ROTETE0E2T & p 7 alternatives
" " 11 1emm AlQDES143F & 2 )
30 " " intake hose to airbeosx ADTSLe0d4F 1 1
31 Hose, airbox to turbocharcer BINOEOO3ZF 1
" b " dintake plenum B1OGEODIZF 1
33 Hose Clip LYLORGE2aT i 1
36 Hose, turbocharger te chargecooler L10ORAG4SE 1 Except 5.I.ER.
" " " " R1OCEDOTIR 1 5.1I.R.
38 Hoge Clip, 50-70mm, hose to chargecooler AlDCERDEZR 1
40 Chargecooler AlOGEROS3F 1
41 Meunting Bracket, chargeccoler L10QBROSLAT 1 Except 2.1.E.
42 Heoprene Strip, chargecocler sealing to duct AOSABEL LDV LR 10mm thick
428 n ” " " " " A100BE011Y L/R 20mm thick
Elan
Page 1 42_01A




FURCTION

- : — I :
oowTENrg: Hrhox, Chargecooler, Induction Plumbsing

JUANTITY

DR
42.01a PRRT DESCRTPTYCN PART WOMBER |TVRBO | H.h.
43 Setscrew, M6 x 18, chargeccoler fixing ADTEH10Z297 4
44 Washer, spring, M&, " " ADTSW403R7 4
45 Wasther, flat, M6 x 25, © " ROT7EWADLTE 4
46 Setscrew, Me x 12, ofcooler brkb. o 3 panel BOTEW10ZTE 2
47 Washer, flat, M6 = s, " e nomn n A0TEW40152 =
48 Rut, Nylorm, Mg, n " hoom " BOTEWIN0DZ 2
-] Elbcw chargecooler to pipa L1DOE0028F 1 } Bxoept 8.1.%. R/E BLOOEOOZEF
h " BlOOEQQZAF 1 1
" " n " A1DDEQDRET 1 5.1I.R.
52 Hese Clip, elbow te chargecooler/pipe ALILGESDBZE Z
53 Plpe chargesocler to threttle body ClGREDNDIIF 1 Except £.1.R.
" " " o R1OO0BO0EDFE X 2.I.R.
35 Grommet,. pipe thro! bu&y A100LaCTIr 1
e Support Strap, pips EB1O0EOQ44F 1
57 Setscrew, M6 x 12, strep to plpe ADTEW1OZ2T72 1
58 Washer, spring, Me, oo ROTEWALZSY 1
L3 Washer, flat, W6 x 12, » " w AQ75W40132 4
&0 Meminting Bokbin BlOOESZEEF 1
&l Mt Nylec, M&, mounting strap ADTEWIAOSZ )
2 Washer, flat, M& x 12, " " ADTEWAGLEE ;
83 Hose Clip, pipe to hoss A210ERIESE 1
&4 Hose, pipe to intake throttlie bo&y ALOOGEDOZTF 1
65 Heose Clip, hose to n AOFELEQ44F 1
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FUNCTION QUANTITY icoTuz)]
CODE CONTENTS: Fuel Injection Svstem U

42.03A PART DESCRIPTTON PART NUMBER | TURBO| N.A. REMARKS

1 Injector Rail Assembly AIGOLSD26S l

la Injector Rail Assembby A10OCOLA025S 1

I Fuel Rall, bars AINGEBSTLS 1

ic Fuel Injector AJQQEGET4S 4

1d (Gasker, fuel injector AIIOESSTSS 8

ie Clip, fuel injector AMIOES5768 4

if Pressure Regulating Valve (PR.V.) AlOQEGST2S 1

ig Seal Set, fuel rail AIOOEGST3S 1

2 Boit, fuel rail fxing A1DOLBOZTS 2 2

3 Pipe, fuel feed AT00LB028S l 1

4 Clip, fiel feed pipe A100L60308 1 1

5 Clip, fiel feed hose Al00LGO32ZS 1 1

G Pipe, fuel return Al00LA0298 1 [

7 Bolt, fuel pipe fixing A100L63278 3 3

10 Sensor, manifold air temperature (M. A T.) AI1D0LGZ83S 1 1

11 Hase, pressure regulating valve to plenum AlIODLG0O33S 1 1

12 Clip, pressure regulating valve to hose AIO0LA036S 2 2

Elan
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FBL;E;DH CORTERTS: [nlet Manifeld, Plenum Chamber, IAC Valve i v
42.078 PART DESCEIPTION PART WUMBER | ALL REMARKS
Z Rut, lower intake manifold te plenum chamber L100ER4DEE 4
3 Flequm Chamber ALGUEBRARES 1 ing. * items
4 Core Plug, 35mm dia, ALCOEERzE> 1
43 Honnector Eplgot angled, brake take-nff A1O0EG49ES 1
[ boost gauge transducer take-off| Al00E64558* 1
& " " FEV hose B1OOEES00S* 1
7 " " cam cover brsather hose R1O0BR&S01Gw 2
2 " n ventilation gystem takevoff Al100RG4SGS~ b
12 Gaskest, lower intake manifeld to head R100E&IO0S 1
13 Bolt, 30mm, lower intake manifold o heasd R10OQEEELZS 3
Bolt, 48nm, " " " " " A1OOEGS0AS 4
14 Etud, " " " "o ALIDOEGE048 2
15 Valwa, Idle Air Control {IRC) RIONERRORS 1
16 Sorew, IRC valve f:xlng . RIOOEEEOGS 2
17 Lower Intake Manifold i.ef, Vacwwn volos Tuchation | 3ioopesnrs 1
18 Gaghet, pienum chamber teo lower inteke manifeld |A1COEEL10LS 1
12 Bolt, 28mn, plenum chamber ‘ixlng AIQ0ERSNBE 4
Bolt, 100m, " ALNJEEELES ]
20 Mat, n " " A1O0EE4258 )
21 Bracket, plenum chamber support A100ESE113 1
22 Eolt, support bracket fixing A100E&E138 5
23 Harness (lip AJQ0QEES14AS 1 T M.A
24 Bolt, harness clip fixing L100ES4LT9S i 1
25 Bolt, throttle body fixing RLO0ZE5165 4
27 Connector Spiget/Filter, MAP sensor take-off RICDERRLTS 1 .
28 Runber Cap, port blanking RICOEEREL1SE 1 Hop-catalyst cars
28 " n " " RiIDUEG4Z9E p)
30 Clip, llmm, blanking cap fixing RIGLEESZ0S 1 Use with RIUJEES1ER
b Clip, 7.45%mm, M - " ALDDERSZ1S 2 ™M BIQOEE4E9S
34 Gasket, throttle body to plenum RIOGEBLDZS 1
35 Hose, IRC valve to throttle body R100OE&5245 1
38 Clip, IAC valve hese securing R100EG3Y23 2

Elam
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Fﬂgﬁi:ﬂ“ CORTENTS - Inlet Manifold, Plenum Chamber, TAC Valve QUANTITY
42-07h PART DESCRIPTNH PART NUMBER | LU

4] Throttle Pody Assembly, primary R100EGE4245 1 ine. * items

49 S8pring, wmain, throttle valve spindle R100EG4 258w 1

50 " asgsiatoxr, " " " L100Ee42E6S"™ 1

51 Rdjusting Serew, throttle stop EI100ERLZTS* 1

a2 Lock Hut, adijuster screw BI0DEC42E8* 1

53 uadrant, throttle cable to spindle B100E&4390% 1

54 Anti-Tamper Plug, throttle by-pass screw RAlOCEG430S* 1

85 Screw, throttle by-pass AIDDER4Z1s" 1

g6 Throttle Position Sensor (TES) AlDDEEd325* 1

58 Mut, threttle spindie BICDCERAZZE™ 1

59 Spring Wasgher, throttle spindle AIGOEEARAD% 1

£0 Screw, sensor fiwing R1CCEB4353% 1

Elan
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FUHMCTION

COME CONTERTS: Z01Ssion System Vacuum Hoses — Ty
13.033 FART DESCRIPFICN PART WOmRER | ©PT- | CAT. REKARES
2 Vacuum Hose, canister to vacuum solenoid valve B1OOLOLLEF 1
3 " " Plamam o MAP sensor R1O0LOL11ITFFE 1 1
4 " " throttle body to EECI VEV R1OOLOCSZE 1 {evaporative emiasion control system)
5 " " " " Y EGR VSV R1C0LOOD3RE L 1 {exhaust gas recirculation)
£ T " EGR walws Lo EGR VSV A1Q0LO094E 1 1
7 Ti= Wrap, 90mm, vacuum hose securing RLOOUEDZSF AR AR







FUNCTICH

CODE. CNTERTS . CBCUum Valves, EGR Valwe, Crankcase Breathers GUANTLTY
13.053 PART DESCRIPTION PART WURBER | U-A. §TURBO RERARKS

1 Vaszuum Selenoid Valve (V3V}, EECS L1OOLOD4ATE 1 3
2 " i " " EGR system L100Loo4ATY 1 1 ¥ ¥4 sclencid fixings
3 Bracket, VEV mounting R1QOEGD1ST 1 1 ]
4 Serew, M4 x &, VSV to mounting kracket BI10OWE13EF z P j)

Vacuum Selencid Yalve (VEV), EECS B1lOOLGOATE 1 p

" " " " EGR system BLOOLOCATY b 1 > M3 selencdid fixings

Bracket, V&V mounting B1OOEOGISE 1 1 p]

Screw, M5 1 &, VSV to mounting bracket A100WE204F 2 2 >
€ Screw, M5 x 10, meunting Sracket fiwing ADBINGOWIF 2 )
7 Washer, M5 x 10, T " " LO7EW40117 2 2
=3 Rawlmat, M5, " " " AROTEWE0TAR 2 2
1¢ Ezhaust Gas Recirculatien [EGR} Valve BLODERATOS 1

" " " " " AIN0FER4T2E 1 #xcept California
" " " n " 2I00ER2TAH 1 : California (with temp. senaor)

Temperature Sensocr, EGR valve R1COE6275H 1 }
11 Bolt, EGR walve to evhauzt manifeld RICCEG4TISE 2 z
12 Gasket, EGR valve to exhauszt manifold L100ES1058S 1 1
13 Fipe, " I RICUER4T4S 1
14 Bolt, " pipe fixing R1OCEEL196S 1
15 Pipe, " L100EG473S 1
1e Bolt, EGR pipe fixing A1ACEGR493: 2
17 Gagkez, " T sealing L]1OJER4S4S 1
20 Positive Crankcaze Ventilation (BCVY walve L1Q0EE4T SR i 1
21 Hose, PCV valve to plenum B10UES47TES 1 1
22 Cliy, PCV valve hose securing LINOEE4TTS 2 Z
25 Separator, eil/fair BLOOEGGLES i
26 Eracket, separator support A100E&4ATES 1
27 Bolf, separater to bracket R100ER479S 3
28 Bolt, separator support brackat fiwing A100EE4805 1
20 Clip, cem cover hose to separator A100E64485 1
3] Hoze, " " " " AID0ERAB1E 1
3z ctlip, " hose to cam cover AI00ER4S1s il
32 Clip, @il seperator Srain hose securing AlDOER4YTSE 4

Elan
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FURCTION

m ARATITY
CODE CONTENTS: vacuum Valves, HGR Valve, Crankcase Breathers
43.05% PART DNESCRIPTICN PRRT WMEER | ¥.R. | TURBO
34 Hosze, separator to non-return valve A100EB4803 1
L Non-return Valwe, oil seperator drain hose L100E&487S 1
3& Elbow Pipe, " n v " RIDDERAB3S 1
3 Hose, oil drain A100ER4548 1
a8 Clip, il drain hose Fecuring A100E64855 2
39 Elbow Pipe, oil drain A100E&48ES 1

Elan
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FURCTICN (—

oo . . - QURNTITY
ODE coNTENTS. [uel Tank, Filler Neck, Flap & Release Mechanism
44.01a PART DESCRIPTION PART WOMBER | ALL 5 REMPARES
1 Fuel Filler Flap {(in primer) BI100BOZ44K 1
2 Buffer, fuel filler flap shut step A100B&112F 2
3 Striker, fuel filler flap B100U00S4F 1
4 Washer, flat, striker to flap AQTEWACGOT 1
s Mut, Wylog, M5, ™ "oon ROTIWIAG0BE 1
& Latech, fuel filler flap releasze RREZUELILF 1
7 Screw, No. & = 4", latch to body LOBIWSIZET :
8 Spire Wut, No.6, woomw ROTEWED132 i
] Cable Resembly, fuel filler fimp relzaze C100BOROTE 1
10 Washer, fu=l filler flap release cable/body ROTEWL0ZSE 1
11 Hinge Assembly, fuel filler flap BlO4TDOS1F 1
iz Edging Strip. hinge ROSSUEDROV AR
15 Screw, MO x 16, hinge to beody RICOWIIQLE 2
16 Washer, [lat, " " " R1COW4A134F Z
17 Wazher, necprene, " ™ " AOB2WSLLSF 2
18 Tapping Plate, " o " 100004 13F 1
a2 Wagher, flat, fuel £filler flay to hings ADTEWANDDZ 2
23 Fut, Hyloc, M5, 7 " " " " BOTEW3IONOSE 2
25 Fuel Filley Cap Bl1O0TLAQLSE 1
26 Screw, «lamp plate to body ADT7EWS081F 2
27 Washer, " " u ADS2WADSSE 2
28 Clamg Plate, fuel filler neck BLOOLOOAEER 1
29 Zeal, fuel filler neck BlO0OLOQSEF F; :
30 Filler Heck, leaded & unleadsd fuel RIDOLEQLTE 1 Non-ecatalyst
" " unlzaded fuel A100L&009F T Catalyst
32 Hose, fuel filler A100LQC34E 1
33 Hose Clip, bhose fto filler neck & tank RI10RE382F 2 _ } e T
34 Grommet, filler hose thro' body BL00LOOTTF 1 RAZ A2BT L £3375 L SLoARo SREe Stk
35 Fusl Tank hssembly, plastlc B10OLOOET 1 RS DLOOLOLEYF ses 5/B 1920737 inc. * items
" n C100Lo0s7Y 1 L Bisslogo 1oy :h;ww\, A j& pump/ sander
38 Pad, fuel tank to bady B100LOOGOH* 7 R
Balance Plpe Rzzanghly B100LO113AF 1 Prioer VIN M 6634 without breather take-uff
a7 — " L1OOLO13eF 1 From VIN M 6634 with breather take-off
38 Locking Ring, fuel pump/sender to tank B100L0O033E* 1 -
39 Sealing Ring, " " " " oo R10CLOD3 1

Elan
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FONCTTOR QUANTITY
CODE CONTENTS: fuel Tank, Filler Neck, Flap & Release WMechaniam

44_01R PRRT DESCRIPTION PARY WUMBER | ALL REMBRRS
40 Access Cover Assembly, fusl pump/sender unit BIOOBDZT03 1 Inc. seal
41 Feal, acecess cover to body LAIODBOZT7ERF 1
42 Sorew, M5 % 16, sccess caver to bady BOSIWS10TE 4
43 Rawlnut, M5, " " " " AOTEWAOT4F 4
45 Strap Asszembly, fuel tank securing, imner BIGOLO1ZBK 1
45 " " " n " cuter BR1OCLO129K 1
47 Eracing Stirap, " " ™ ALODLD1ZZF 1
48 Protective Sleeve, inner strap B1OOLO1Z5K 1 59 5mm
42 " " outer " R1OOLD134K 1 &2 0mm
30 " " bracing * A100LO1zER 1 200mm
51 Zetscrew, M1C x 25, strap lower fixing R1OOLSOOIF 2
Sz Washer, strap fixing scirew AO7EWAN2AE 2
53 Bolt, M0 x 45, strap upper fixing ROTEWIDS2E 2
54 Hasher " " " BDTEWAC247 2
55 Locknut, Mib, " " " ANTSWROR4% 2
iy ! " _ - ;
5C Eﬂ{lﬂ‘dﬁ.ﬁ.ﬂﬁ - R—._ME.Q i @S HeoRosafyg | Mty adyer qu(/e_ T, fwwﬂ E[:,-In?é',_ NL&ME,

Elan
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Eﬂmoﬂ coTERTs . Fuel Pump/Sender Unit, Filter & Pipes iy
44.03A PAST DESCRIPTION PRET FumBrR | ALL REMBEES
1 Fuel Pump/Gauge Sender Assembly BIDOLOO31A 1 —i K./E "-'*"J_* o '::f‘_ o 4 ?
2 Fipe, pump to filter B100LOLLOF 1 e L g ool J
3 Foel Filter A10EGIZSF 1 T ‘
3 Bracket, fue} filter ALODLOOSIF i Y B RCA
5 Eetzcrew, HE » 16, filter bracket Lixing ROTEN1028Z 2
7 Washer, flat, ME x 12, ™ " " ROT5W4013Z 2
B Clamp Plate, fuel filter hracket ElQOLODSER 1
] Setscrew, M x 16, filter clamping AUTSW10ZB7 2
11 Washer, flat, M6 x 12, ™ * AQTEWNLQLIZ 2
1z Access Cgver Assembly, fuel filter ALOGRO395T 1 Ine. zeal
13 Seal, fuel filter acress cover BLOCENZTAK 1
g Screw, ™ " " " Fiming BUTSWELITE 4
13 Captive Nut Mo.3, " " n A1ODWEAOIE 4
1% Pipe. fuel feed AIOOLOIZAF 1
17 " "  return. B1OOLO112F 1
18 Convolute Tubing, fuel pipe protection R10OLEQOSEF 1 632 Ot
19 Support Clip, fuel/evaporative loss pipes PlO0LOGT2F 7
20 Fop Rivet, support clip fixing ALTSWe07 1% 14
'0' ring, fuel feedfreturn Pipes to pu Al90LESI9S 2 Black nitrile
n " " L) L] [1] [1] H A'l uuLﬁuB&S 2 Gm“ Vitﬂn
'0* Ring, fuel fillter connections A100LE0455 2

Elan
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FORCETON CIARTITY
O OCMTERTY: Nen-Catalyst: Fuel Tank Breathers

NON
44.058 PART DESCRIFTICH PART MURBER | CAT. REMBRKS
Thiz page for non-catalyst cars anly. Faor
cataiyst cars breather system, sec 44.05B

1 Hose Clip, 16-25mm, filler breather hose upper ADTOXEQ1IAF 1

2 Hoge, fuel tank filler breather A1DQLOQZTF 1

3 Convolute Tubirg, breather hose protection ROGZVTTTOV LR

4 Tie Wrap, breather hose securing BlCOWEA14F 1

5 Hose Clip, 12-20mm, £iller breather hose to tank LOTIME]3LT 1

& srommet,. filler breather hose thro' brdy R10aLL07 8T 1

10 Roll-Over Valve, breather system AROTELESIER 1

11 Setscrew, roll-over valwe fiwing ADTEWIOZ1FE 2

12 Spacer, Y 1 n t A100LS00TE 2

13 Washer, n " " " AGTSW40132 2

14 But, " " " " LOTSWIN0SR 2

15 Breather Pipe Assembly, valve to filler reck BlOALSI 14T 1 Prigr VIN *

1 B n bai. pipe/R.0. valve/F.B.0 R100LO140F 1 From YIH *

1& " " " valve bto vent RIOOLOLLER 1

17 Drain Tube Assembly, filler recess A10QLO11&F 1

18 Grommet, drain tube thre' body ROTEUE083Y 1

19 Self Locking Ring. vent & drain comnectors L1OCLEOLSF 2

20 Connectar, vent & drain RLODLODEEF 2

* VIN ¥ 6634 (ref 3/B 1850/37)

{Ron-Cetalyst)] ERlan
44.050







FUNCTION

COKYENTE: Cetaiyst: Breathers & Evaporative Loss System

44008

PART DESCRTIPTION

{ PRET MPLEER, ;

REFRRES

A A el T T R O S S T
LR TR N R

B B Rt
£ 0

ok

Lo Do B Ly L L P BI B B RO
AR T O U v I e N I i

Hose Clip, 1€-25mm, filler bresther hose by o)
Hoze, fuel tank £iller breather

Convolute Tubing, breather hose protectios
Tie %rap, breather hose gecuring

Eose Clip, 12-20mm, £illsr breather hote io
Grommet, f£iller breather hose thog' body
RBoll-Cver Valve, breather systam

Setscrew, rolli-over valwe fiving
S-::}ace.\’. [ 1] ™" Te hid
'.'I,;:,;- 5";.. o 1t Lig T 1"
e,
‘_\;!'..,1 t "t H | H | =
at,
Ereather Pipe Assembly, bal. oipe/A.0. valve/F.%.

Sroemmel, breather pipe thre’ bodyr
Sreaiher Plpe Lesembly, valve to canistor
Drairn Tobe Rzsenbly, filier recess
Grommet, drain tuobe thra” body

2elf locking Ring, vent & &vain COnnecTars
Sonrector, vent & drain tubes
Canlister, evaporative emission comtrol
Bracket, canister mounting

Washer, MG % 12, lower bracie: fiving
Fut, Wyrieoo, ME, " o =

'S Ring, canister to mornting bracket+
furge Pipe, canister fo nen-retumm walvs
Cendult Trbing, canister Pipe protecticn
¥en-Return Valwve, canigster Dirge pipe
furge Pige, nen-return valve/plenum
Breather Plipe Zssembly, canister to Tillex
Grommet, breather pips throt Body
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This page for catalyst cars onlwy, Far non-
catalyst cars breather systom, see 44.05A.
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FORCITION

CONTEMTS . -2talyst Exhaust System o0
. a 1
CODE S FRIOR FROM
45.014 PART DESCRIPYION PART NUMEER |VIN * | VIN = REMARKS
7 Starter Catalytic Converter AlOCE&258R 1 1
B Brace, starter catalyst B1OOE&026E 1 1
Bolt, M8 = 18, brace to starter catalyst RIDOER4508 2 2
Washer, " n n R100ERQTIF 2 2
Bolt, M10 x 20, brace fixlng RIDOES4SLS 2 2
Washer, BINDERDESE 2 -
11 Gasket, downpipe to ztarter catalyst AIDDEGQOSEF 1 1
Stud, downpipe urper fixing BLOCER1RAE 3 3
Washer, M10 = 20, dcwnp B upper fizing BOTEWA0242 3 3
Mak, M0, " AIQODSEQQEF 3 3
12 menplpe exhaust BIDOSONEIF -~ 1
" L10056019F 1
15 Stud, downpipe spherlcal Jeink BIOGS00Z0F 2 Z
1% Spring, " i R1OOSQO3ZY 2 2
17 Wasgher, spring retainer, spherlcal joint R10QED0OILF 2 P
18 Mat, M1GQ, Xavlock, " AOSSWADERT 2 2
19 Saal dawnplpe Spherlcal jeint L10086005T 1
H A100B6020F 1
21 Catalytic Converter F1O00sC024T 1
" " L100SE021y i
" " {inc. heatshield) BlO0s00Es.T 1 > Japan
Sengor, exhaust gas temperature ALOOEE2TEH 1 1 b
22 Fubber Mountiry, exhaust gystem to chassis RDEZEe02er 2 2 jalternatives
[1] 1"t 1T [1] 17 P.J. DDEEG 1.4‘F 2 2 :]
23 Clamp Assembly, " " AI00se011F 2 2 inc. fiwings
24 Intermedlat& P;pe exhanst AAN0S00e0E 1
" AIO05R023F 1
* YIN R 6001 {52}
Elsn
Fage 1 45.01R




FUNRCTION

QUANTITY
OODE CONTENTS: Catalyst Exhaust System
FRICE FROM
45.01h PABT GESCRIPTION PART NUMBER |VIN * |VIN * REMRRKS

26 Mass DEmper, evhaust Al008E012F 1 1
27 Rubber Bobbin, mass dﬂmger mnuntlng BlOOEGEZEGE 4 4
28 Washer, LOTSW40203 g 8
29 Wut, - " v " ANTEWI0362 2 B
30 Rear Silencer, exhanst J130sS000sF 1

" " n R100S6024F 1
31 Hanger, rear gilencer forward mounting B1OLS0O0S1F 1 1
3z Washer, M6 x 15, hanger flxlng ADTEWL01SE 2 2
33 Wat, M&, Kaylaock, " B1O00W3108F 2 2
34 Hanger, rear silencer mounting BIOOE004EF 1 1
1 Wesher, ME& % 25, hanger To bcdy A0TEW4021E 1 1
36 Fut, Hylos, HE, " n BOT5W30102 1 1
37 Rubker Mounting, rear silencer to body A093BE029F 2 2 jalternatives

" " n n noom B10085014% 2 2 )
Cadrcungic i {(Lomes b AWOJLLINT) BiGaS 67

* ¥VIH R 6001 (52}

Elan
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FURCTTION

JURNTITT
CINE CIMTENTS: Mon-Catalyst Exhaust 3ystenm
45.03A PART DESCRIFTION PART MUMEFE | N.&. [TURBG HEMARES
Gasket, ﬂqwnp pe to exhaust manifold BlO0EGO43F 1
1 n " primary catalyst hdusing BRINOEROS2F 1
rJ Stod, downpipe upper fixing B1OOERLELS 3 3
3 Washer, M10 ® 20, aownplpﬂ uppe* flxlng BUYSWA0Z4Z 2 3
4 Wut, MO, BLOODSE00GF 3 3
T Dovnpipe, exhaust B10OSA022E 1
B v Cl0050023F: 1.
o Support Bracksi, dewnpipe B1GOSQ054F 1
i0 Washer, H10 % 20, bracket te downpipe ANTERAG243 I
11 Setecrew, MB x 25, bhracket lower flxlng ACTOWINADE 3
12 Wazher, spring, W8, - ™ ADTHRAGIOD 1
1z Washer, M2 x 16, " " " ROTSWADZ0F it
it Mut, M8, " " " ACTEWADZIZ 1
13 Stud, Soampips sphencal jmn‘t RIOORQOANE 2 2
15 Soring., A1D0S003ZF 2 2
17 Washer, sfpritg retaliner, spherical Jeint AIOOSBOILF 2 2
13 Wat, M10, Kaylock, " AOBIWINSZY . 3
19 Seal, downpipe spherical joint Al0036005F 1 1
21 Intermediate Silencer, Eront pipe B10OS0025F 1
23 Front Pipe, exhaust BLOGSODZOF ’ 1
24 Ruhher chntlng, e:haust system to chassisz ADSIZR0OZEF r} 2 Jjalternatives
" " " ALOOEGD14AF 2 2 }
) Clanp Assembly, " " ALOOSEQLAF 2 2 Inc. fiwings
26 Interediate FPipe, exhaust Clo0s00atE 1 1
27 Rear Silencer, exhaust D100s0045F 1
28 " " by J100E0008F 1
25 Eubler Mounting, E:haust system to body RORISGO29F 2 Zz jalternpatives
" " wooow . R100SE014F 2 2 )
34 Hanger, rear silencer forwvard mounting BlO0S0051F 1 1
31 Wagher, Me % 15, hanger fiwing AOTERANISE 2 2
3z Hut, He. Naylock, " " A100W3L0SF 2 Z
33 Saddle Azsembly, rear silencer hanqar F10SN05E0F 1
34 Hanger. rear zilencer mounting BlO050048E 1 1
a5 Wagher, M8 x 25, hanger to bnﬂy 1A0T5W40Z1Z ‘1 1
35 Mut, Hylec, WA, ™ AUTIWADA0Z 1 1
Elan
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FORCITON

QUARTTYY
CODE CORTENTS: Heat Shields
45 _ 054 FART DESCRIFTIGH PAET NUMBER | M.h. |TUREQ
1 Heatshield, exhaust manifeld, front AIDCEROLLS 1
2 " n rear AlOUEE3ITRS 1
2a Eolk, heatshlelﬂ fiwing R1O0ERL1ESS o
3 " turbe, upper R10QE&0223 1
4 " wastegate manifold ALO0DEEDZ3S 1
5 " starter converiter BIN0EEQ2TF 1
& " front AIDOEEITIE 1
7 " rear AICDERITIS 1
2] H manifold Al0UEB383S 1
Ej " catalytic converter DloGsDoL s 1
10 Screw, M8 = 15, cat. converter heatshield fix R10080021F 4
1l Washer, " " n T AlQCsQpznr 4
1z Chimmey Nut, " " " " AIDOWEI4EF 2
13 Bolt/Washer, heatshisld fixing RIODEGZ43E 15
la Heatshield Assembly, fuel pipes ALOOLDAZTY 1 )]
Setscrew ME x 16, heatshield fG*Ward fixing AQTEW10z28Z 1 ¥
Washer, M& x 25, " " BOTEWADITE 1 ! Catalyst
17 Setscrew, M5 x 20, heatzshiesld rear fixing BOVSW1G2SEE 1 i
12 Wazher, flat, " r RBOTSWAQOST i3 3
13 Rawlnut, M5, n n " AOTSWEOTAT 1 3

Elan
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FUHCTICH QUANTTTY
CODE CONTERTS: Radiaster, Fang, Header Tank & Plumbing
WON
45,015 PART DESCRIPTION PART WUMBER | 3.1.%. | 3.7.R. BEMMABES
1 Heose, top {radlator inlet) ALDDKOOZSF 1
" n " " BIDOROOTEFR 1
3 Hose Clip, top hose securirng AQTEMBE1ASE 2 1
" u " " o A1O0KE0ET 2
Elbow Comnector, top hose AR100KQOT5E b
Tlhow, connector to radiator AlOQEQCTIT 1
7 Eadiator R1Q0RO042T b3 1
a . Drain Plug, radiator ~ | B100KD1313 "1 1
2 Foam Pad, radiator mounting, tep AICCKOC3SE 2
Foam Sezl, " " " AACTRGO14AY 1
ic Frommet, " m " R10CKA016F z )
1 Buzh, o " bottom RIGDKEQLTF 2 2
12 Fan, radiator caoling RIGDKOQLIF 2
" " v RIDDEEDZ4AF 2 2 alternative fo RIGOERQOLTF
14 Grommet,. fan mounting R100KE0)LSF 2 8 e WA il
15 Washer, flat, M3 = 10, fan mounting ROTSHAQ11E B g - h R
i shouldered, " " R1DOKGEO2EE 8 Srool 2T D
Y, Fut, Wylec, M5, w It ROTIWALLER 3] o L .
" " M4, " " ROTSWIAD4SF B N S e
18 Hose Clip, bottom noss KOTSMG145F 2 2 -
20 Doge, pottom [(radiatar outlet} O | BLGOKOID4ATR 1 } Freon 12 A/C refrigerant
" " v " or RIOCKDL0DSF F==}B100KO077F 1 ) 8See also 18.033
2 " " m n & R100KO11ZK 1 > R 1343 A/C rafrgerant
23 Connectoy Pize, bottom hose BOTEHO111E 1 > Zee alszo 15.03E
25 Hoze Clip, huses to connector pipe/header tank ROTIKBOI1EF 3 >
26 Hose, connector pipe to header tank/recirc. pump {LiGOKDL14K 1 >
27 Swivel Clin, hese $o anti-rell bar AI00WB4 55 2 2
Connhector Pipe, bottom hose BLOOKOOTAR 1
Clip, cornector pipe o chassis L1C0OHG6A45F 1
Hose Clip, hoses to connector pipe AUTOKBILIEY 2
'P' Cliw, hosz to chassisz A210EL4S0F 1
Spacer, clip to chaszsis ASOTECEILE 1
Setscrew, M6 x 25, ¢lip to chassis AOTEW10A1F 1
Wasker, flar, M& x 1%, clip te chassis AOTEW4015R 1
Hut, Hyloc, M&, ' " " BDTSWIN0SE 1
Rlan
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PUHCTLON QURMATLTY
CODE CONTEWTS:; HRadiator, Fans, Header Tank & Plumbing
HoN
46,018 PART DESCRIPTION PART NOMBER 1 S.1.R. |S.I.R. REMARES
Hose, 'branch’ DLOCKOO43F 1
Connector Pipe, 'branch’™ hosefheader tank hose EOTSKEOLL1Z 1
Hosze Clip. hoses to conngctor pipe/header tanmk AQTOKEULET 3
Hoze, header tank AlOQKOO45F 1
45 Header Tank, cosling system - R100K&QQTF 1 1 .
46 Filler Cap, header tank A100KE00ETF 1 1 ; e el
43 Eracket Assembly (imc—strape) header tank AIDOKDLOET 1 1 oo ooz froai 0o ¥
50 Setscrew, M6 x 12, header tank fiming ACTEWADZTE 4 4
i Washer, W& x 12, " " " ACTEW40)3E 4 4
52 Washer, W6 ® 15, " " " LOTEWAD1SY 3 3
3k Hese . alr bleed, header tank BLOOECO3AF il 1
56 bose Ciip, air bleed hose to header tank LOTOKED1EY 1 1
37 " " " " " "  thesmostat RCISUG022F 3 1
52 " " koses to recireculaticn pump ROTOKED1EF 2 2
&0 Pump, electric, coolant recirculaticn RlOOKRDLAF a 1
61 Rukber Sl=eve, pump to bracket RLOOKOO41K 1 1
&2 Bracket, recireulation pump meunting B1ODEOD40F i) 1
63 Setscrew, HS x 12, bracket fiwing/clamping RIDOW1090F 2 3
&4 Washer, ¥% = 10, " " " AOTSWS01LE 3 3
Tlewible Tubing, cowlant hose protectiion ROBSHALLSYT AR L/
&7 Tie Wrap, hose securing ALTEWE036T 1 1

Page 2
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CORTENTS 21l Cooler & Hoses

i

= O

FART DESCRIPTION FART MIHBER
1 01l Cooler, 24 row C100K0023F 1
2 Setzscraw, M6 x 20, oll cocler to duckting AOTEWIOE0Z 4
3 Washer, spring, Me, " " " M BOTEWAO35Z 4
iam Washer, M x 20, " " " " BOTSWAGLEZ 4
4 Rawlout, HeE, n " " " AOBIWNGZESE 4
5 Hose, oll coocler feed R1OOKOO3EF 1
] " " " return BlOOKOOZ3F 1
T Foam Sleeving, oil cooler feed hose A100RO0REK 1
-] n n " " return " Al10DHOCRSK 1
9 Tie Wrap, faam sla2eving to hoses ROUTEWBNIBE 2
1 Banje Bolt, hoses to oll coolex A100¥o021F 2
1 4

Seal, banje bolt

BlOOKS20F
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FUSCTION

CODE CONTENTS: Clutch & Releage Mechanism
47.01h PART DESCRIPTION FRRT NOMRER | TURBO H.h. REMARKS

1 Clutch dabhle, THD BlOOO&AOTE 1 1 } no mass damper

w " RHD B1O0QBUOBF 1 1 }

" " LHD Cl000&007F 1 1 > with mass danper

" " EHD C100Le00EF 1 1l >
3 Mass Damper, ¢lutch cable AL00QONGTF 1 i if fitted
4 Rubher Sleeve, mass damper R100OQQOORF 1 1
5 Bracket, clutch cable to gearbox A1OOOE012R 1 1
& Belt & Washer, bracket to housing ALOOFB039R 3 3
10 Clutch Lever Bl1OOFE0s4r 1 1
11 Balt, clutch lever R100FeI9GE 1 1
12 Washer, " " Al0QFenlsr Z 2
13 Hut, " " Al1O0FanZEF 1 1
15 Tlutch Fork ALGOOR01SS 1 1
ls Spring, clutch return R100060165 1 1
17 Bush, cluteh shaft | AlOQUEdLTs 1 l

Clutech Release Bearing '_}é ) 33, 1 1
Spring, " * C P ALDOOeSIAE L

25 Fressure Plate Assembly A1D00EQL 1Y 1

n " " Bl000&E00SE 1
27 Dowe)l Pin, <lutch cover location A100F&1248 3 3
28 Bolt, cluteh cover to flywhesl BlOOFeQSsy ] &
30 Clutch Disc A1000E003Y 1

n " B1D0QBOOZF 1

El=mn
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FORCITON

QRANTTTY

CODE TENTs . lransmission Asserbly
47.034 PART DESCRIPTION PRRT WinsER | TUREC | H.A. REXARKS

1 Transmission Assenbly R100Fe032y 1 } 3.833:1 final drive (I.D.= LAE)
n " (reconditicned) LI10QFE03ZR 1 3
" " RIDCFGOLIF 1 > 4.1138:1 final drive {I.D.= LAR)
" " {reconditioned) R100FG0ISR 1 >

& Bolt, 3%9mm long, heusing to block Bl{0PGO5SF 3 3

" 47mm " " " M ALCOFQD2%F 1 1

1 " housing/engine mounting B100F&056F 2 2

2 Washer, plain AlQOQFEOSTF 1 bl

10 Uil Seal, input shaft R10OFEOERS 1 L}

i1 noon driveshaft A1Q0Fe06Ts 2 2

i5 Clutch Housing A1O0FE0E95 1 1

16 Bush, clutch shaft A100FENTOS 1 1

17 Do), Bin ALOO0FBOTLS ] 1

18 Bolt, housing to case A100FBOT72S 14 14

20 Rozzle, ail ocutput frunt ALOOFBROTIS 1 1

21 Plate, clutch housing AIOOFEQT4S . 2

22 Bolt, general purpose fixing AR1OOFBOYSS & =)

25 Transaxle Casing AlQOFE0TES 1 1

% Gutter, case L100¥e0TEs 1 1

27 Retainer, bearing R1Q0F&0E08 1 1

30 Berew, retainer fixing AI0JFECE1S 7 7

Ji Bracket, cable clip R10QFE082S 1 1

35 Filler Plug, transmission AR100FE0E3S 1 1

36 '0" Ring, filler/drain plugs B100FE0&4S ) z

37 Drain Plug, transmission ALGUFBROGES 1 1

38 Magnet, oil dabris A1C0F60338 1 1

40 Bear Cover/Guiier L100FE0848 1 1

41 Gutter, rear cover A100FE0255 3 3

43 Bracket, cable clip L100F608TS 1 1

43 Gasket, case Lo rear cover L100FE0ERS 1 1

Elan
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FONCTION

oonE CONTENTS: Transmission hssembly m
47.93A PART DESCRIPTION PART WOMBER | TUREQ H.h.
46 BolY, 27mm long, rear cowver fixing ARlOOFeDE9S 3 3

Balt 42mm " " " R1O0F&03058 3 3

Bolt &Cmm ™ n " " RIQOF&02]S 1 1
47 Seal, clutch shaft RIQOFL0923 1 1
48 Cap, clutch shaft seal R1OOFE0S3s 1 1
50 Cover, under transmizsicn R1OOFE020F 1 1
51 Belt, cower Lixing RIOCFEOSZF 2 2
53 Screw, " " RLOOF&DZZF 3 3

Elan
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runction {Contents
Code IGear Change Mechanism - External
47,054, T "Part Descniption Part Number [Guantity Remarks
1iGearknob, leather covered [A100F6062F 1
2 Clamp Ring, gearshift gaiter LAA0DFD024F 1
3 Saiter, ubber, gearshift A100FR020F k| dFor leather gaiter, see 15,194
4 Base, gearshift gaiter ATODFO0Z1TK 1
5 oo Rivet, clamp ring to base ADTEWEDZ0Z 4
6  {Washer, nop rivet AOTSWA0017 4
7 iScrew, Dri-Lo¢, clamp ring 1o base ¥A100FO027F 4
i Control Assembly, gearshif ATOOFQO11F 1
11 Balt, 'Dri-Loc’, M3 x 20, assembly to bracket At QOFOOZEF 2
12 Washer, s/p, M2, assembly to bracket A075Wa0487 2
15 Eraciket, gearshift ¢able B1ODFD0I4F 1
18 Setscrew, MG x 20, bracket to chassis AD7SMM 0302 4
17 Washer fiai, M8 x 18, bracket to chassiz BO&2W4A018F 4
18 §Rubber Bush, bracket ‘o chassis A1GOFBA01F 4
18 Spacer, Sracket to chassis B100F0023F 4
20 Seal, gearshift aperture A100FCOZ2F 1
25 ECab]e, gearchange, 'shift’ fwist and lock) E100FQQ1EF § 1 ) Prior VIN* {c2n be R/E from VIN® panis as a sab)
28 Cable, gearchange, 'crossgate’ (twist and lock) E1QGFO0M7F 1 h
Cable, gearchange, 'shifl’ focknut adjustars) 521 QOFON30F 4 = Fram WIN*
Cabie, gearchange, 'crossgate’ {locknu adjusters) 10CFO021F | 1 =
&7 T clip, gearchange cable securing A THOFEES1F 4 Replaces eartier wire type clips
28 fMut, Nyloc, M8, gearchange cable securing AGTSWI010Z 1§
29 Washer, flat, M6 x 15, cable securing ADTEWA01EZ 1
30 Snap Pin, cable securing A1 00FGO4EF 1
35 Abutrnent Brkt. gearchange cablas to transmission IR10GEIEHF 1 Prior VIN* (twisl and iock cables) £- Ziofoois &~
Abutment Brit. gearchange cables to transmission A100FDO3ZF 1 From Vin* (locknut adjuster cables)
36 PSetsorew, M& x 20,bracket fixing AOTSWA 038Z 2 — .
37 §Washer, flat, bracket fixing AQTSW40227 2 Vi el {och
33 Lok MNut, lock pin fixin A100FBQ41F 1 Con ; _—
39 {Pin, shitt cable ’ A10OF5043F 1 Coboler sorclele,
40 {washer, flat, shift cabte pin ADTSWA022Z ] 2 Ve 32 Tolitmeds
41 Snap Pin, shift cable to transmission A1Q0FE044F 1 . i
42 fLock Nu, fock pin fixing A100FE041F 1 bapley cuneh wai
43 BPin, crossgate cable #100FE045F 1 i2reaciigl
44 Washer, flat, M8 x 18, crossgate cable pin BREZWAL1 BF 1
45 Snap Pin, crossgate cable to transmission A100FB044F 1
"ViN R 6001 (S2) Elan
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TURCTION

e CATTERTS Gear Selection Mechanism - Internal QUANTITY
47.06x PART DESCRIPTION PART NUMBER | PLL
1 Breather A10D0FE095S 1
2 Gasket, control bom R100OFGO96S 1
3 Bolt, b " BIOOFeOuTs 4
4 Contro}l Bew & Seal A1OOFEU98S 1
) 03l Zezl, control boxm R100F&022S 1
=] Crossgate Spring, 1s%/3nd (43mm long) ALOOFE1D0S 1
7 Cross Shaft A4100Fe101S 1
B Aoetuating Finger R1Q0F&1025 1
G Spring Pin, finger to shaft R10QF&103S 1
10 Stopper, rev. inhibitar ARlOOFEIQ4AS 1
11 Bolt, " n R10OFR1053 1
1z Spring. stopper cam R1GOFSH106S 1
13 Bolt, i " A1GOFE107E 1
14 Cam, rev. inhibitor LIGOFEL0ES 1
15 Zpring Seat, select stop RLCOFB1038 1
16 Crossgqate Spring. Sthireverse [(&2mm long) AIOOFR110E 1
27 Dowel Pin ALOOFE1I11S 2
18 Ballerank Lever, crossgate RI0OFGL12S 1
15 Buszh, bellcrank lever A100FRLL3ES z
20 Pivot Pin, bellcrank laver LIDCFELlas 1
21 Enap Ring LIOOFEL1GS 1
24 Selector Fork, lst/2nd gears L100F&e13i8s 1
25 Block, shift, 13¢/2nd gears Bl00F6119% 1
26 Shift hrm, 3rd/4th gears AIOOFGLZ03 1
27 Salector Perk, Sth gear AlQOFE1218 1
28 " Rod, 1st/2nd AlOOFE1228 1
20 " " Ardfath L100F&1238 1
30 Selector Rod, reverse gear R100FR1245 1
31 Selector Rod Sth A10OFRIZ2ES 1
3z Shift Lever, reverse gear L100FR1Z63 1
33 Ehift Block, reverse/S5th gears L1COFe12TS 1
34 Lock Pin, reverse/5th gears A1GOFR1238 1

Elan
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FUNCTTCH

— - . - QUANTITY
CTIDE CONTERTS: o8 Belection Mechanism - Internal
a7.0em PART DESCRTPTICH PART WOMBER | AbL
35 Snap Ring R100F&e1 298 2
3& Fpring Pin, 20mm RI00FE1305 3
W B LT AlYUpeLily 4
37 Bracket, reverse lever R1D0Fe1328 1
a8 Feverze Lever RlOOF&133% 1
Ju Pin, fulcrum bracker ALUUFB LS L
40 Enap Pin, " " A100FZ136S 1
41 Bolt, " " RI1OOFel3TR 1
g3 Lock ¥in, @th gear rod AIULFR L 0y L
43 " " reverse & bth gear rod ALOOFE1238 3
44 " " ird & 4th gear roc A100FE1408 1
&5 Mall, detent ALUrR LY Ls 4
4& Fpring, detent, i-2, 3-4, § AADDEGR142S 3
47 Spring, detent, reverse gear ALDOFB1438 1
43 ¥lug, Setent spring ALUFERL AR 4
49 lanking Plug AIGDFR1458 3
50 Gaskst, blanking plug ALDDFS11T7E 3
51 switch, reverse lamp ALUFE LA L
o2 Washer, reverse lamp switch 1

AlQDFGR1ABE

Elan
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FONCTION

QDANTITY
CODE "CXINTERTS: Gears, Shafts & Bearines
47.07h PART NESCBIPTION FARP-NUMEER | ALL
1 Input Shaft, transawzle R10DOFE1498 i
2 Bearing, jinput shaft, RH R1OOFE150S i
3 Gear hssembly 3ird gear imput R100F&1513 !
4 Eynchrenizer, 3rd & 4th gears R100FL1525 1
5 Insert, 3rd & 4th gear synchro B1D0F&1538 3
(= Spring Ring, 3rd & 4th gear synchro RIOOF6154S 2
1 Baulk Ring, *omom " n 2i00F6&155S 2
2 Gear, 4th input AlOOFE1SGS 1
S Reedle Roller Bearing, 3rd & 4th gears BIGOFR1STS 2
10 Zlesve, neadle baering R1OOFRISSS 1
11 Thrust Washer-4th Gear AIOOFR1ESg 1
12 Shim, input shaft 1.00mm B1QO0FE1608 B/R ]
" " " 1.04mm L1IDOFElals AR ]
" " " 1. 0%mm ALOOFELIERE hiw K
" " " 1.1%2rm LIDOFEle3s /R 3
" " " 1-1Emm A10DFE1645 A/R ¥
" " i 1, 20mm A100TL16ES ) )}
" " " 1.24mm AADOF5166S A/R )
" n n 1.28mm AI1OOFE1GETS A/E 1
" " " 1.3%¢mmn RlQOFE1I63S Afm 1
" n " 1.-Zomm AlOOFE1ESS g 3
" " " 1. 40mm L1A0FeiT0s A/R b
" " " 1. 44mm A100FG1IT1S A/R 3
" " " 1. 48mm AIOOFel72S &/R 1 selective
b " " 1.52mm B1ODFS1738 A/R 3
" " " 1.56mm BlOOF&l74s A/R 1
" " " 1. &0mm B1OOFe17?553 L/E 3
" " " 1.64mm RlOOFB1TGS b/} } _
" n " 1.68mm R100F6177S A/R } o
" " " 1.72mm R1COFELT8S A/R 3
" " 3. 76mm R1OOFB175S A/R }
" " " 1. &0mm RlOCF&1E03 hiR H
" " " 1.84mm R100F&1818 AR )
" L " 1.88mm A100F&1825 A/R )
" " " 1.92mm Al00FG18138 /R ]
" " T 1.96mm ARIDOFB1845 AlR j
Elan
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FORCIION

QUANTITY
OOnE CORTENTS: wears, Shafts & Bearings
370748 PART DESCRIPYION PART WUMBER | ALL
Shim, input shaft, 2.00mm AlQOFE1BES R/R j
" " " 2. 04mm A100FE1865 AfE i
" " " 2 . D8mm R1a0FalsTa A/R )
" " " 2.12mm Al00FS1388 AR }
" " " 2. 1l6mm ALIGOFE1835 AR 1
u n " 2. 20mm A100Fe1508 AfR 3
" " B 2. 24mm R1OOFE1S1S LR ! selective
" " " 2. 2Amm A100Fel92s &R 3
" " " 2.3Zmm Al00FE1938 %] b
" " " 2. 36mmn ALOUFGE1945 RiR ]
u " u 2 . 40mm Al00F&195s RiR 3
" b " 2. 44mm B10Faives RiR 3
" " " . 45mm L10QFe1973 A/R 3
" " u 2. 52mm A1OOFE19ES kiR 1
13 Besaring, input shaft, LA L100F6193s 1
14 Gear, 5th input A100Fe200s 1
15 Hut, 5th gear fixing B1D0FB2015 i
1e tutput Shafh R1D0F&20ZE 1 Tarho
" " L100T62025 1 H.-A.
17 Bearing, output shaft, RH Al100Fe2a04s 1
18 Thrust Bearing, lst gear B10O0FE205S 1
19 Gear, 1st output R100FEeZ0ES 1
20 Synchrenizer, lst & 2nd gears A100Fe207S il
21 Insaxt, 1zt & Znd gears B100Feais8s 3
22 Spring Ring, 1zt & 2nd gears L10UF6e209S 2
23 Bauik Ring, 1lst &% 2nd gears BL1OQFEZ10S 2z
24 Ring, inner, ™ v " BIDOFEZILS 2
25 " cuter, ® T W " A100F62125 2
26 Gear, Znd eoukput ARI100FGZL3E 1
27 Needle Roller Bearing Needle, 1st & 2nd gears AR100Fe21458 2
28 Sleeve, needle bearing, 2nd gear BRIOLUFEZ158 1
29 Gear, 3rd & 4th L100FEZ2168 1
30 Fey, 3rd & 4th gears ALCUFBRILTS 1
Elan
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FURCYICH

CODE CORTENTS- —ears, Shafts & Bearings : T
47,073 PART DESCRIPTIOR PART WERER | ALL

31 Bearing, output shaft, IH ALDOFEZ183 1

22 Shim, cutputr shaft, 1.lam B1O0Fe215S8 A/R b
" " " 1.24mm ALOOF&2208 /R i
" " " 1.33nm L1OOFR2218 AfT 3
" " " 1. 40mm BIOOFBEZ2ZS ISR }
" " " 1.42mm RIDOFEZ23S AR 4
" " n 1. 5fmm AIOOFEIZ45 L/ 1
" n n 1.64mm R1O0FE2258 /R }
" H " 1.73mm R1DUFEZ2€ES i/R H
" M " 1.50mm RI1DOFE227S hiR b gelactive
" " " 1.88mm R1OOFea28s 4/R 3
" " " 1.%Emm R100FE22%3 AR 1
" " " 2. D4 AR1QOFE2208 Afm y
m u " 2.12mm R100FE2318 /R )
" " " 2. 20mmn LR1OOFE332R L% }
" " " #.2Bmm R10OFE2338 Lim 3
" " " 2. 3emm RI0OFEZ34S L/R 3
" " " 2.44mm AR100F&EIZES LR 3

33 Thrust Wazher, 5th gear RIOOFRII6S 1

34 Hesdle Roller Bezring, Sth gear R1OOFELSTS 1

35 Sleeve, needle bearing, 5th gear Al00FB158S i

36 Gear, 5th output R100FE2395 1

27 Synchronizer Assembly, S5th gear B100FE2408 1

38 Insert, 5th gear zynchro RIOOFE1S3E 3

39 Spring Ring, 3th gear R1OCFL1545 1

40 Baulk Ring, Sth gear RICOEB1S5S 1

41 Flate, stopper insert A1DOFB2445 1

42 Hut, 5th gear fixing AI00F&201S 1

43 Gear/Bush idle/reverse AlO0OPE24ES 1

44 Shaft, " " R1OQFeZ4Ts i

45 Pin, idle =zhaft, reverse BI100FE24E58 1

F-1) Bolt, ™ " i RI0OF&2493 1

47 Gasket, Idle Shaft Bolt L1O0OFe2505 1

Elan
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FORCTION

- QUEANTITY
IR CORTENTS: Speedaneter Drive Gear
47.098 PART NESCRIPTION PART WOMBER | ALL

1 Bush, speedometer driven gear R1OCFE01TF 1
2 Pin, " ” " RIDOFEQ1SF 1
3 '0' Ring, bush %o transmiasion casing ZADOFe0l3F 1
4 Speado Driven Gear AIDOFEOLSF 1
3 Retalner, driven gear AIOOFSO14F 1
& Washer, spring, M&, retainer fixing ROT7EW4A0N3SE 1
T Socket Stud, M6 x 30, " " RADOWTOBSE 1
o] Hut, HE, " " AOTSWIO20T 1

47 .09A
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FORCTION

(HIANTITY
CONE CoORTERTS: Differential
47110 FART DNESCRATPTION PLET WIMBEER ALL
1 Gear Ring Differential, 9T BlO0Fe251s 1 Turko
" " " 70T BlOOFE252S 1 H.h.
2 Balt, ring gear get B100FeZ53s 10
3 Differential Carrier L100F&2545 1
4 Planet Gear, differential RIQOF&az5RS 2
5 Sun Gear, differential ocutput AlO0Fe2562 2
B Thrust Washer 0.7Gmm, sun gear RIOOFB2578 2 i
n n 0.82mm " " AlO0OFE2588 2 } selective
n n 0.88mm ™ " ALDOFBZEE9S 2 }
" n O.%4mm ™ " L1GOF62608 2 3
7 " o Piniom M H A100FB261S8 p
B Cross Pin, differentizl pinion RIDOFGR2GIS 1
3 Lock $in, cross pin AIO0OF6I63S 1
10 Gear, speedometer drive AlO0FeI6ds 1
11 Taper Roller Bearing, differential ocubtput RI00F&EIRES 2
12 Zhim, differential output bearing, 1.08mm ARIO0FEZnas AR )]
" " " " 1. 12mm RIOOF&E2673 AR K
" " " " 1. lcmm Ll100Fe26R3 AR 3
" " " " 1. 20mm A100FG2433 AR K
" " " " 1.24mm A1OOFE2T0S L/R 3
n " " " 1.28mm R100FG2T1S A/R 3
" " " " 1.32mm AR100FG2723 AfE 3
n " " " 1. 35mm h100Fe2735 A/R b
" " " " 1. a0mm AR1OOF82748 AR M
" " " " 1. 44mm R1GOFBZTAS hiR } )
n " " " 1.48mm AIDOFEZTES L/R y selective
" " " " 1.52mm RIDOFEZTIS L/R }
n " " " 1. 56mm RLOOTH278S5 L/R 3
" " " " 1. &0mm A100FBR2798 LR i
" " " ” 1. &dmm AR100Y&23058 LT }
" " " " 1. 65mm A100Fe231S8 AT )]
" " " " 1.72mm A100FE2825 A/R 3
" " " " 1.7 amm RIOOFLZE3S h/R 3
" " " " 1. 80mm LIODF&2348 /R K
" " " " 1. Sdmm A1DOFEIBSS AR y
Elan
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FUHCTTON

- - QIANTTIY
CTDE CORTENTS: Jifferential
47.11a PART DESCRIPTION FART NUMEER | ALL
Shim, differential) entput bearing, 1.86mm ARI00FGE2ERS AR 3
n n " 1" 1.9%mm A10CF&2ETS A&/R 1 selective
" " " " 1. 9Emum RIOOF&ZBES AR 3
H " " " 2. Olamm Al1O0FeZ898 AR b
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CONTENTS - Drivezhafts

PRAET DESCRIPTION FART HOMHER
1 Driveshaft hssembly, LH CIO0RVAALE 1 -
2 " " Y C1O0RODOZF 1 Oliker v jotaks
3 Snap Ring, driveshaft (round section) ALOORBOGLF 1 ) -
4 Mut, hub retaining A100RGO0G2F 2 JM:"" Iy Goporzy
5 Centre #haft hesembly RIDOFBO3SE ] ' o
& Bolt, centre hearing & shaft Rl100Fe034F ;
7 Snap Ring. centre shaft (square section) A1CUFROS9Y 1
g Cutkbcard Jeint hssembly ALOODREOG3S 2
5 Outboard BRoot Kit RI0OCREBOO4S 2
Inboard Jeint Assembly LH R1OCRBOOTS 1
" " " RH R10CRe00BE 1
" Boot Kit Al1GCRBOORS 2

Elan
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¥ORCTION

. QTR TTY
CINE CONTENTS: [ool Eit & Jack Stowage
PRICE [ FROM
60.01A PERT DESCRIPIION PERT WOMBER | VIN * | VIH * REMARKS
1 Fuse Fxtractor Tool BOBYMEI42F 1 1 {in main fuse bear)
3 Toolkit hzzembly B1O0OTE013F 1 R/BE BlOOTE&01EF
" n Bla0T&013F 1
Case, toclkit, plastie AlOOTEOLTH 1 R/B BLUOTEOLTH
" " " RIOOTHOLTH 1
& Spark Plug Socket ALOCTEQ0EH 1 R/B BlOOTECOBH
n " " B10O0TE00EH 1
7 'T' Bar ALGOTEN10H 1 B/B ELO0TE0IOR
" " B1O0THOLO0H 1
g Allen Fey A100rad05H 1 1
a Pliers R100TeO0EH 1 1
10 Pocket KEnife R10OTROOTH 1 1
11 Corbination Screwdriver A100T&OLIH 1 1
12 " Spanner A100Te012H 1 3
15 Retaining Clip, toolkit to hoot floor B100UNLI44F 1 1
16 Seissor Jack BLAOTECO1F 1
n " A0B2Te019F 1
17 Jack Stowage Block A1OOVOC43F 1
Bracket, jack & handle stowage R1OOI0SE4F 1
Screw, M% x 16, bracket fixing AOBZWS10TF 2
Washer, flat, n u BOTSHADDSZ, 2
Hut, Hyloc, M5, " " AOTEWINQSE 2
18 Jack Handle ADOELO0ZF 1
" " A08ATE020F 1
12 Wheel Brace (0.Z. wheels) BIOOTE003F 1
n n {BES wheels) AI00TR019F 1

* VIN B 001 (52}
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FUNCTION

COOE CONTERTS: Engine Special Teools =
&0.028 PART DESCRYPYION PARY WUMBER | ALD
1 Installer, cam seal TOCOTI01ER 1
2 VYalve Spring Compressor TACOTI01EF 1
3 Replacer, valve gquide TOOOTI017F 1
4 Replacer, valve stem seal TO0OTI01ER 1
5 Sump Seal Cutter TOAOTICLOF 1
1 0il Filter Wrench TO00TIOZ20F 1
il Filter Wrenchlete TOCOTI24ER 1
7 Installer, oil pump seal TODOTI0Z21F 1
Service Set, pisten pin TOOGTL02ZF 1
Installsr, crank rear seal TOOOTI0Z4F X

Updated 2|
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H.Tgﬁﬂ cowrERes: Fuel Injection Specizl Tools QUASTITY
50.03a PART DESCRIPTION PART HUMRER | ALL REMARKS
1 "Tech 1' Diagnostic Scanner Kit {no cartridge) TOOOTOSIEE 1 in¢. connector lasad
2 Connector Lead, 'Tech 1' o ALDL TOOOTOEST /2 1
3 Calibration Cartridge, 'Tech 1! TOOOTORSE /3 1 Level 3 {inc. 5.1.R.)
4 Fuel Pressure & Injector Diagnostic Kit TOOOTC2S9F 1
5 Test Lamp, injectors TO0OTOS00F 1 ing. in kit
& Spark Tester TUOOTOROLE 1
7 Connector, test kit TOUOTOS0ZF 1
8 Tool, Metri Fack Terminal pgelnles dol=laxchy 1
g Tool,. Weather Pack Terminz] TCOOTOS0AR 1
10 Terminal Removey TOOOTOSO5E 1
11 Vacuum Pumgp TOOOTOS0TF 1
12 ALDL Bridge Tool TODOTOS02T 1
14 Fuel Pipe Removal Tool TO00TC9BSF 1
15 Fuel Pressure Test Hose TOIOT1083F 1

60.03h
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FIRCTYOR P - DUARTITY
CODE IIRTENTS:; lrahsmission Special Tocls
€0.042 PART NESCRIPTION PART WUMBER | ALL
Centre Plate Mandrel, clutch plate alignment TOCOTOY81F 1
2 Tool, clutch shaft bush TOOOTOSSZE 1
3 Helding Fixture, transmi=z=icn TOCGLTO993E 1
i Base, travamission helding finmture TOOOTO994F 1
5 Fuller, fifth drive gear TOOOTOS9SE 1
& " differential besring race TOOOTOSSEF 1
T Puller Bridge ToOOTL9STF 1
5] 8lide Hammer TCOGTHO93R i
a Inserter, input shaft zeal TROOLTOSISST 1
10 Installer, input shaft seal TOCOTIGOUE i
11 Hezndle, boaring installer TOOOTICOIR kL
12 Installer, output shaft bearing TOOOTIOOZE 1
13 " differential bsating cup TOUOTIO0EF 1
14 Ingerter, driveshaft seal TCOOTIC0LE 1
15 Ehim Gauge Set TOCOT1LGST 1
ie Remover, output shaft bearing TOOOT1L00YT 1
17 Eeplacer, synchronizer/shaft/bearing TOOITIN0EF 1
18 Coller, sleeve installep-1 TOOOTIQOGF 1
i% " Sleeve Tnstaller-2 TLOOTLOA0R 1
20 Installer, shaft bearing TOOOTIOIIF 1
21 " differential bearing TLOOTIOI2F i
Differential Bearing Pilot TOOOTI01SE i
Plug, output shaft TGOOTIOUAF 2

{



[Not lllustrated ]
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Fﬁm CXRITENRTS - 5.1.R; Brakes & Bodvy Special Tecls I: ﬂ
80-05n PART DESCREPTIGH FART NoMEER | APPLIC. REMERES
HO {For 'Tech 1' kit, 5.I.R. cartridge &
IILUS. connector lead etc., see 80.03A)
Digital Volt Ohm Meter TEOOYI034F 1 Bigh impedance mailtimeter uzed in S.I.E.
diagncsis
Coluann Load Teol THL L 35T ! Used foc similate resisztance of inflator
module & coluwn companents for S.T.R.
Screen Removal Cutting Wire Tool AQTERA1ESF 1
Tool, sliding sleeve cap, front caliper TCOUTI9EET 1
Inserier, rear brake caliper piston TLULROINOE7E 1
Piston Pusher, front & rear calipers TOCITOSSEF 1
Brake Pressure Test Gaupge TOUIE IDBOF bl
Inztailer, PAS pump pulley TOCOT1030F !
Puller, PRS pulley TOOGTLZZ2TF 1
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